®

3

TESTING
NVLAP LAB CODE 600341-0

TEST REPORT

Applicant: Shenzhen Tenda Technology Co., Ltd.

6-8 Floor, Tower E3, No. 1001, Zhongshanyuan Road, Nanshan

Address: pyistrict, Shenzhen, China. 518052

Product Name: N300 Wi-Fi Range Extender

FCC ID: V7TR10

47 CFR Part 15, Subpart C(15.247)
Standard(s): ANSI C63.10-2020
KDB 558074 D01 15.247 Meas Guidance v05r02

Report Number: 2502U63952E-RF-00A

Report Date: 2025/7/19

The above device has been tested and found compliant with the requirement of the relevant standards by Bay
Area Compliance Laboratories Corp. (Dongguan).

Alice Taw feho Fun

Reviewed By: Alice Tan Approved By: Pedro Yun
Title: RF Engineer Title: RF Supervisor

Bay Area Compliance Laboratories Corp. (Dongguan)
No.12, Pulong East 1* Road, Tangxia Town, Dongguan, Guangdong, China

Tel: +86-769-86858888
Fax: +86-769-86858891

www.baclcorp.com.cn

Note: The information marked A is provided by the applicant, the laboratory is not responsible for its authenticity and this
information can affect the validity of the result in the test report. Unless otherwise stated the results shown in this test
report refer only to the sample(s) tested. This report cannot be reproduced except in full, without prior written approval of
the Company. This report is valid only with a valid digital signature. The digital signature may be available only under the
Adobe software above version 7.0. This report may contain data that are not covered by the accreditation scope and shall
be marked with %.This report must not be used by the client to claim product certification, approval, or endorsement by
NVLAP, NIST, or any agency of the U.S. Government. Each test item follows the test standard(s) without deviation.

Bay Area Compliance Labs Corp.




Bay Area Compliance Laboratories Corp. (Dongguan) Report No.: 2502U63952E-RF-00A

CONTENTS

DOCUMENT REVISION HISTORY ....................................................................... 4
1. GENERAL INFORMATION .............................................................................. 5
1.1 PRODUCT DESCRIPTION FOR EQUIPMENT UNDER TEST (EUT) .............................................. 5
1.2 ACCESSORY INFORMATI(N ¢t veteeteeteetesteetotaetustoatostostosasssstostossossosssssstastostossossossssassnasns 5
1.3 ANTENNA INFORMATION DETAILA ............................................................................... 5
1.4 EQUIPMENT MODIFICATIQNS ¢+t tveseeteeteeteatosteetetaetuatostastostossossosassastsstossossossssssssssassoasns 5

2. SUMMARY OF TEST RESULTS ........................................................................ 6
3. DESCRIPTION OF TEST CONFIGURATION ....................................................... 7
3.1 OPERATION FREQUENCY DETAIL “vvvvvvveveresesrseetateteneeacatetoceaeacecosnsnccecatosocssnacasosnsncnacasnns 7
3.2 EUT OPERATION CONDITI(QN -+ vvteteseseeeeteteteeaauacatetosneaacatetosascecatotesssassasasossssssacasesnsnsns 7
3.3 SUPPORT EQUIPMENT LIST AND DETAILS s v vvvesvsreeeseteteceaeatatoaueuecacatocncascacasosnsnccacasesnsnsnas 7
3.4 SUPPORT CABLE LIST AND DETATILS =2ctvteteeteetestecteteetastostastostossessstsstastostossessssassasssssoss 8
3.5 BLOCK DIAGRAM OF TEST SETIUP “cv2vetveteeteeteetesteateteetuatoatastoctosseststastastsstossosssssssastossons 8
3.6 TEST FACILITY ....................................................................................................... 10
3.7 MEASUREMENT UNCERTAINTY * ¢t vtvteeteeteseettetoataatoetostesuatastastostossossstastostossossossssassnasns 10
4. REQUIREMENTS AND TEST PROCEDURES ..................................................... 11
4.1 AC LINE CONDUCTED EMISSIONS v tvccetveteetaeteetnetaeeaeeetaetaetstaseacaataetaetsetasssseesaecaasaesnscs 11
4.1.1 Applicable Standard -« «««« -« rrerree e 11

A 1.2 BUT S - +vv+ve s eeessee s e s et sttt 12
4.1.3 EMI TeSt RECEIVET SEUUP -+« ++rreersserressseerttis ettt ettt 12

A 1.4 TSt PrOCEAUIE «++ v v+ v rrrrrrrenentsanen et ettt et ettt et ettt et ettt et ettt e a ettt e h ettt e b ettt e b et s e b et 13
4.1.5 Corrected Amplitude & Margin Caleulation «««««««++++++rrrrrmmmssnnrrrttiiiiiiii 13

T I T N L 13

4.2 RADIATION SPURIOUS EIMISSIQONS # v eovesveseetesteateatesuattatostostostossostosassostostossossosasssssossanns 14
4.2.1 Applicable Standard -« ««««« s errrree et 14
422 EUT Setup ................................................................................................................... 14
4.2.3 EMI Test Receiver & Spectrum ANalyzer SEtup -« ««++««xxxxssssrsssrrtrmmmiiiiiiii 16
4.0 4 TeSt PrOCEAUIE <+« +vverrereremenentent ettt ettt et et ettt ettt et et et et ettt 16
4.2.5 Corrected Result& Margin CalCulation ««««««««« -« +++sstrrrrrmmmmmnst ittt 17
426 Test Result ................................................................................................................... 17

4.3 MINIMUM 6 DB EMISSION BANDWIDTH : 2 teteteseenetetetetoceanacatatosacnacatasesssnssasasososnsnanes 18
4.3.1 Applicable Standard -« «+««« - srrerre et 18
B30 BUT S -+ +vv s reestee s ee s et ettt 18
433 TESt PrOCEAUIE <+« v cvvevrerrreemeneent ettt ettt ettt ettt ettt et et et ettt e 18
434 Test Result ................................................................................................................... 18

4.4 99% OCCUPIED BANDWIDTH ..................................................................................... 19
441 EUT Setup ................................................................................................................... 19
4D TSt PrOCEAUIE «+ v +# v rrrrrrrrenrntsenan et ettt ettt et ettt e s ettt e s ettt e a ettt et ettt e b ettt e et e e et 19

D T T N L)L 19

4.8 MAXIMUM CONDUCTED QUTPUT POWER ¢+ tvcteeteeeeteetaatottettettetaattatostostostossostosassassossoncs 20
4.5.1 Applicable Standard -« ««««« - rrrrree e 20
452 EUT Setup ................................................................................................................... 20
453 Test Procedure .............................................................................................................. 20

Report Template Version: FCC-Wi-Fi-V2.2 Page 2 of 95




Bay Area Compliance Laboratories Corp. (Dongguan) Report No.: 2502U63952E-RF-00A

454 Test Result ................................................................................................................... 20

4.6 MAXIMUM POWER SPECTRAL DENSITY recvcrereceteteceeeetacatetoeeaeaeatetotacnacatatesosnssacasosesnsnaces 21
4.6.1 Applicable Standard -« ««««« s rrerer et 21
462 EUT Setup ................................................................................................................... 21
4.6.3 TESt PrOCEAUIE <+« v v v errerrreemeneentent ettt et et ettt et et et et ettt et 21
A.6.4 Test RESULE-++# - v v v eerrrenenesanentt ettt ettt et ettt et ettt e ettt e s et et e s et et e s et et e b e e e e et e 21

4.7 CONDUCTED SPURIOUS FEMISSIQN v vtvesveteeteetecteeteeuatuetuetoetoseoseosaesaatastastestossessassasassnacns 22
4.7.1 Applicable Standard -« ««««« - errrreeerrreti 22
A7 2 BT S@UUP -+ reeeee e ereeme ettt ettt 22
473 Test Procedure .............................................................................................................. 22
474 Test Result ................................................................................................................... 22

4.8 DUTY CYCLE ......................................................................................................... 23
481 EUT Setup ................................................................................................................... 23
482 Test Procedure .............................................................................................................. 23
4.8.3 JUAGIMENIE «+v v+t errer ettt 23

4.9 ANTENNA REQUIREMENT .......................................................................................... 24
4.9.1 Applicable Standard -« «+««« - srrerre et 24
4.9.2 JUAIMENIE «+v v srrerer et e ettt 24

5. TEST DATA AND RESULTS ............................................................................ 25
5.1 AC LINE CONDUCTED TEMISSIQOINS ¢ cveeveteeseetesteatoatotuatuatostostostossossotossossostossossosassassoasons 25
5.2 RADIATION SPURIOUS EMISSIONS ............................................................................... 28
5.3 6DB EMISSION BANDWIIDTH 7+t vcteseeesetaetaetaeteteetotaetuataetaetestossessassetastsstosssssossesaasnasns 59
5.4 99% OCCUPIED BANDWIDTH ..................................................................................... 65
5.5 MAXIMUM CONDUCTED QUTPUT POWER ¢+ tvcteeteeeetaetaatattattettataatuataetastoctossoctotaecaatoccans 71
5.6 POWER SPECTRAL DENSITY #tvvveveeeeseeseetaetaetoetoetoetetaetuataetostestoseoessosastnstsstoscessossesaasnasns 73
5.7 DUTY CYCLE ......................................................................................................... 79
5.8 CONDUCTED SPURIOUS EMISSION v cvscetreteetaeteetnetaeeaeeataetaatnctseeceataetaetaetsstoscosaecaasaesnaes 81
EXHIBIT A - EUT PHOTOGRAPHS ...................................................................... 93
EXHIBIT B - TEST SETUP PHOTOGRAPHS .......................................................... 94
EXHIBIT C - RF EXPOSURE EVALUATION .......................................................... 95
MAXIMUM PERMISSIBLE EXPOSURE (MPE) ....................................................................... 95

Report Template Version: FCC-Wi-Fi-V2.2 Page 3 of 95




Bay Area Compliance Laboratories Corp. (Dongguan) Report No.: 2502U63952E-RF-00A

DOCUMENT REVISION HISTORY

Revision Number Report Number Description of Revision Date of Revision

1.0 2502U63952E-RF-00A Original Report 2025/7/19

Report Template Version: FCC-Wi-Fi-V2.2 Page 4 of 95




Bay Area Compliance Laboratories Corp. (Dongguan) Report No.: 2502U63952E-RF-00A

1. GENERAL INFORMATION

1.1 Product Description for Equipment under Test (EUT)

EUT Name: N300 Wi-Fi Range Extender
EUT Model: R10
Multiple Model: T10

2412-2462MHz (802.11b/g/n ht20)
2422-2452MHz(802.11n ht40)

27.55dBm

Operation Frequency:

Maximum Peak Output Power
(Conducted):
802.11b:DSSS-DBPSK, DQPSK, CCK
802.11g/n: OFDM-BPSK, QPSK, 16QAM, 64QAM
Rated Input Voltage: 100-240Vac
For AC Line Conducted Emissions and Radiated Spurious Emissions Test:
Serial Number: 34D2-1
For RF Conducted Test: 34D2-4
EUT Received Date: 2025/6/13
EUT Received Status: Good

Note: The multiple models are electrically identical with the test model. Please refer to the declaration letter for more
detail, which was provided by manufacturer.

Modulation Type:

1.2 Accessory Information

Accessory Description Manufacturer Model Parameters

/ / / /
1.3 Antenna Information Detail A

input impedance

Antenna Antenna Type (Ohm) Frequency Range = Antenna Gain
Chain 0 PCB 50 2400-2483MHz 3.20dBi
Chain 1 PCB 50 2400-2483MHz 3.23dBi

Note:
The system supports 2T2R Non-beamforming(CDD) modes at 802.11n modes.
Per KDB 662911 D01 Multiple Transmitter Output v02r01:

For power measurements:

CDD Mode:

Array Gain = 0 dB (i.e., no array gain) for Nanr < 4
directional gain=3.23 dBi

For power spectral density (PSD) measurements:
Array Gain = 10 log(Nant/Nss) dB.
directional gain=3.23dBi+3dB=6.23dBi

The design of compliance with §15.203:

X Unit uses a permanently attached antenna.

] Unit uses a unique coupling to the intentional radiator.

[l Unit was professionally installed, and installer shall be responsible for verifying that the
y ying

correct antenna is employed with the unit.

1.4 Equipment Modifications

No modifications are made to the EUT during all test items.
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Report No

.. 2502U63952E-RF-00A

2. SUMMARY OF TEST RESULTS

Standard(s) Section Test Items Result
§15.207(a) AC Line Conducted Emissions Compliant
§15.205, §15.209, . . . .
§15.247(d) Radiated Spurious Emissions Compliant
§15.247 (a)(2) Minimum 6 dB Bandwidth Compliant
§15.247(b)(3) Maximum Conducted Output Power Compliant
§15.247(d) Conducted Spurious Emission Compliant
§15.247(e) Power Spectral Density Compliant
§15.203 Antenna Requirement Compliant
315.247 §12) ﬁ')9§ 11 1310 & Maximum Permissible Exposure (MPE) Compliant
Note 1: For AC line conducted emissions, the maximum peak output power mode and channel was tested.
Note 2: For Radiated Spurious Emissions 9kHz~1GHz and 18~25GHz, the maximum peak output power
mode and channel was tested.
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3. DESCRIPTION OF TEST CONFIGURATION

3.1 Operation Frequency Detail

For 802.11b/g/n ht20:

Channel Frg\(/}lllle;cy
1 2412
2 2417
3 2422
4 2427
5 2432
6 2437
For 802.11n ht40:
Channel Fr(;(/][lll_lezn)cy
3 2422
4 2427
5 2432
6 2437

Note: The above frequencies in bold were performed the test.

3.2 EUT Operation Condition

Channel

7
8
9
10
11
/

Channel

~ O o0

Frequency
(MHz)

2442

2447

2452

2457

2462
/

Frequency
(MHz)

2442

2447

2452
/

The EUT was configured for testing in Engineering Mode, which was provided by the manufacturer. The EUT

configuration as below:

EUT Exercise Software: | RTL819x 3.6

The software was provided by manufacturer. The maximum power was configured as below, that was provided by the

manufacturer A :
Power Level Setting
Test Modes Data Rate Lowest Channel Middle Channel Highest Channel
Chain 0 | Chain 1 Chain 0 Chain 1 Chain 0 Chain 1
802.11b 1Mbps 45 50 45 50 45 50
802.11g 6Mbps 47 49 47 49 47 49
802.11n ht20 MCSO0 43 43 43 43 43 43
802.11n ht40 MCSO0 41 41 41 41 41 41
Note:

1.The above are the worst-case data rates, which are determined for each mode based upon investigations by measuring the
average power and PSD across all data rates, bandwidths, and modulations.
2.The device supports SISO in all modes, and MIMO 2T2R in 802.11n modes, per pretest, 2T2R mode was the worst

mode and reported for 802.11n modes.

3.3 Support Equipment List and Details

Manufacturer Description Model Serial Number
Lenovo Laptop E450 PF-OMR8KV
unknown Power strip(For CE) CUGO03 732766932286
unknown Power strip(For RE) CUG04 732766932298
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3.4 Support Cable List and Details

Cable Shielding | Ferrite Length
Description Type Core (m) HroniHos o
RJ45 Cable no no 5 EUT Laptop

3.5 Block Diagram of Test Setup

AC line conducted emissions:

LIS Laplop

EUT

Power strip

Mod-Comfuctive Tabse O Him
Abwve Grouss] Pline

Spurious Emissions:
Below 1GHz:

AC Main l Lapiop

EUT

Power strip

Mo Cosdacrive Tahle 080
Abwrve Ciraumd Mane
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Above 1GHz:

AC Main l Laptop

EUT

Pawer strip

How-Cosdactive Table | 50

Aburve Ciroure] Flane
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3.6 Test Facility

The Test site used by Bay Area Compliance Laboratories Corp. (Dongguan) to collect test data is located
on the No.12, Pulong East 1st Road, Tangxia Town, Dongguan, Guangdong, China.

The lab has been recognized as the FCC accredited lab under the KDB 974614 D01 and is listed in the FCC
Public Access Link (PAL) database, FCC Registration No. : 829273, the FCC Designation No. : CN5044.

The lab has been recognized by Innovation, Science and Economic Development Canada to test to Canadian
radio equipment requirements, the CAB identifier: CN0022.

3.7 Measurement Uncertainty

Otherwise required by the applicant or Product Regulations, Decision Rule in this report did not consider the

uncertainty. The extended uncertainty given in this report is obtained by combining the standard uncertainty
times the coverage factor K with the 95% confidence interval.

Parameter Measurement Uncertainty
Occupied Channel Bandwidth +5%
RF output power, conducted +0.61dB
Power Spectral Density, conducted +0.61 dB
9kHz~30MHz: 3.3dB, 30MHz~200MHz: 4.55 dB,200MHz~1GHz: 5.92
Unwanted Emissions, radiated dB,1GHz~6GHz: 4.98 dB, 6GHz~18GHz: 5.89 dB,
18GHz~26.5GHz:5.47 dB, 26.5GHz~40GHz:5.63 dB
Unwanted Emissions, conducted +2.47 dB
Temperature +1C
Humidity +5%
DC and low frequency voltages +0.4%
Duty Cycle 1%
AC Power Lines Conducted Emission 3.11 dB (150 kHz to 30 MHz)
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4. REQUIREMENTS AND TEST PROCEDURES

4.1 AC Line Conducted Emissions
4.1.1 Applicable Standard
FCC§15.207(a).

(a) Except as shown in paragraphs (b) and (c) of this section, for an intentional radiator that is designed to be
connected to the public utility (AC) power line, the radio frequency voltage that is conducted back onto the AC
power line on any frequency or frequencies, within the band 150 kHz to 30 MHz, shall not exceed the limits in
the following table, as measured using a 50 uH/50 ohms line impedance stabilization network (LISN).
Compliance with the provisions of this paragraph shall be based on the measurement of the radio frequency
voltage between each power line and ground at the power terminal. The lower limit applies at the boundary
between the frequency ranges.

Conducted limit {dBuV)
Frequency of emission {MHzH Quasipeak Average
0.15-0.5 66 to 56* 56 to 46*
0.55 56 46
5-30 60 50

*Decreases with the logarithm of the frequency.

(b) The limit shown in paragraph (a) of this section shall not apply to carrier current systems operating as
intentional radiators on frequencies below 30 MHz. In lieu thereof, these carrier current systems shall be
subject to the following standards:

(1) For carrier current system containing their fundamental emission within the frequency band 535-1705 kHz
and intended to be received using a standard AM broadcast receiver: no limit on conducted emissions.

(2) For all other carrier current systems: 1000 pV within the frequency band 535-1705 kHz, as measured using
a 50 uH/50 ohms LISN.

(3) Carrier current systems operating below 30 MHz are also subject to the radiated emission limits in §15.205,
§15.209, §15.221,§15.223, or §15.227, as appropriate.

(c) Measurements to demonstrate compliance with the conducted limits are not required for devices which only
employ battery power for operation and which do not operate from the AC power lines or contain provisions
for operation while connected to the AC power lines. Devices that include, or make provisions for, the use of
battery chargers which permit operating while charging, AC adapters or battery eliminators or that connect to
the AC power lines indirectly, obtainig their power through another device which is connected to the AC power
lines, shall be tested to demonstrate compliance with the conducted limits.
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4.1.2 EUT Setup

Vertical Reference

/ Ground Plane

|<@40cmp]  EUT System Test Receiver

O@

Bonded to Horizontal Horizontal Reference
Ground Plane Ground Plane

Note:

1. Support units were connected to second LISN.

2. Both of LISNs (AMN) 80 cm from EUT and at least 80 cm from other units and other metal planes
support units.

The setup of EUT is according with per ANSI C63.10-2020 measurement procedure. The specification used
was with the FCC Part 15.207 limits.

The spacing between the peripherals was 10cm.

The adapter or EUT was connected to the main LISN with a 120 V/60 Hz AC power source.
4.1.3 EMI Test Receiver Setup

The EMI test receiver was set to investigate the spectrum from 150 kHz to 30MHz.

During the conducted emission test, the EMI test receiver was set with the following configurations:

Frequency Range IF B/W

150 kHz — 30 MHz 9 kHz
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4.1.4 Test Procedure

The frequency and amplitude of the six highest ac power-line conducted emissions relative to the limit,
measured over all the current-carrying conductors of the EUT power cords, and the operating frequency or
frequency to which the EUT is tuned (if appropriate), should be reported, unless such emissions are more than
20 dB below the limit. AC power-line conducted emissions measurements are to be separately carried out only
on each of the phase (“hot”) line(s) and (if used) on the neutral line(s), but not on the ground|protective earth]
line(s). If less than six emission frequencies are within 20 dB of the limit, then the noise level of the measuring
instrument at representative frequencies should be reported. The specific conductor of the power-line cord for
each of the reported emissions should be identified. Measure the six highest emissions with respect to the limit
on each current-carrying conductor of each power cord associated with the EUT (but not the power cords of
associated or peripheral equipment that are part of the test configuration). Then, report the six highest emissions
with respect to the limit from among all the measurements identifying the frequency and specific current-
carrying conductor identified with the emission. The six highest emissions should be reported for each of the
current-carrying conductors, or the six highest emissions may be reported over all the current-carrying
conductors.

4.1.5 Corrected Amplitude & Margin Calculation
The basic equation is as follows:

Result = Reading + Factor
Factor=attenuation caused by cable loss + voltage division factor of AMN

The “Margin” column of the following data tables indicates the degree of compliance within the applicable
limit. The equation for margin calculation is as follows:

Margin = Limit — Result
4.1.6 Test Result

Please refer to section 5.1.
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4.2 Radiation Spurious Emissions
4.2.1 Applicable Standard
FCC §15.247 (d);

In any 100 kHz bandwidth outside the frequency band in which the spread spectrum or digitally modulated
intentional radiator is operating, the radio frequency power that is produced by the intentional radiator shall be
at least 20 dB below that in the 100 kHz bandwidth within the band that contains the highest level of the
desired power, based on either an RF conducted or a radiated measurement, provided the transmitter
demonstrates compliance with the peak conducted power limits. If the transmitter complies with the conducted
power limits based on the use of RMS averaging over a time interval, as permitted under paragraph (b)(3) of
this section, the attenuation required under this paragraph shall be 30 dB instead of 20 dB. Attenuation below
the general limits specified in§15.209(a) is not required. In addition, radiated emissions which fall in the
restricted bands, as defined in §15.205(a), must also comply with the radiated emission limits specified in
§15.209(a) (see §15.205(c)).

4.2.2 EUT Setup

9kHz~30MHz:

Semi-anechoic
Chamber

RX Antenna

BUT System Turn Table

! 1
i i

T

Ground Plane Test Receiver

QO i
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30MHz~1GHz:

Semi-anechoic

Chamber Ant. Tower 1 - 4m
Variable

-

EUT System Turn Table

Ground Plane Test Receiver

OO I

Above 1GHz:

Ant. Tower 1 -4m
/ Variable
Semi-anechoic 4731114,‘ l_

Chamber ]

Antenna toward the
EUT

EUT System

Turn Table
./ \
T

Ground Plane Spectrum Analyzer

QO :

The radiated emissions were performed in the 3 meters distance, using the setup accordance with the ANSI
C63.10-2020. The specification used was the FCC 15.209, and FCC 15.247 limits.

The external I/O cables were draped along the test table and formed a bundle 30 to 40cm long in the middle.

For 9kHz-30MHz test, the lowest height of the magnetic antenna shall be 1 m above the ground and three
antenna orientations (parallel, perpendicular, and ground-parallel) shall be measured.
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4.2.3 EMI Test Receiver & Spectrum Analyzer Setup
The system was investigated from 9 kHz to 25 GHz.

During the radiated emission test, the EMI test receiver & Spectrum Analyzer Setup were set with the
following configurations:

9kHz-1000MHz:

Frequency Range Measurement RBW Video B/'W IF B/'W Detector
9kHz - 150 kHz QP/AV 300Hz 1 kHz 200 Hz QP/AV
150 kHz — 30 MHz QP/AV 10 kHz 30 kHz 9kHz QP/AV
PK 100 kHz 300 kHz / PK
30MHz - 1000 MHz QP ; ; T20KHZ QP
1GHz- 25GHz:
Pre-scan:
Frequency Range Measurement RBW Video B/'W Detector
Peak 1MHz 3 MHz PK
Above 1 GHz AV IMHz SkHz PK
Final measurement for emission identified during the pre-scan:
Measurement Detector Duty cycle RBW Video B/W
PK PK Any IMHz 3 MHz
>98% IMHz 10 Hz
Ave. K <98% IMHz >1/T

Note: T is minimum transmission duration
4.2.4 Test Procedure

Maximizing procedure was performed on the highest emissions to ensure that the EUT complied with all
installation combinations.

Data was recorded in Quasi-peak detection mode for frequency range of 9 kHz -1 GHz, except 9-90 kHz, 110-
490 kHz, employing an average detector, peak and Average detection modes for frequencies above 1 GHz.

If the maximized peak measured value is under the QP/Average limit by more than 6dB, then it is unnecessary
to perform an QP/Average measurement.
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4.2.5 Corrected Result& Margin Calculation
ELog =20 X IOglg(ELinear)

Elinear is the field strength of the emission, in 1 V/m
ELogis the field strength of the emission, in dB 1 V/m

For 9kHz-30MHz test, test distance is 3m, extrapolation limit shall be calculated using Equation:

Elimit—measure = Elimit—Standard +40X 1OglO (dstandard/ dmeasure)
The basic equation is as follows:

Result = Reading + Factor
Factor= Antenna Factor + Cable Loss- Amplifier Gain

The “Margin” column of the following data tables indicates the degree of compliance within the applicable
limit. The equation for margin calculation is as follows:

Margin = Limit — Result
4.2.6 Test Result

Please refer to section 5.2.
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4.3 Minimum 6 dB Emission Bandwidth
4.3.1 Applicable Standard
FCC §15.247 (a)(2)

Systems using digital modulation techniques may operate in the 902-928 MHz, 2400-2483.5 MHz, and 5725-
5850 MHz bands. The minimum 6 dB bandwidth shall be at least 500 kHz.

4.3.2 EUT Setup

A short RF cable with low cable loss connected to the EUT antenna port, which was provided by
manufacturer. The insert loss of this RF cable/attenuator was offset into the setting of test equipment.

Attenuator

Spectrum Analyzer

4.3.3 Test Procedure
According to ANSI C63.10-2020 Section 11.8

a) Set RBW = shall be in the range of 1% to 5% of the OBW but not less than 100 kHz.

b) Set the VBW > [3xRBW].

¢) Detector = Peak.

d) Trace mode = max hold.

¢) Sweep = No faster than coupled (auto) time.

f) Allow the trace to stabilize.

g) Measure the maximum width of the emission by placing two markers, one at the lowest frequency
and the other at the highest frequency of the envelope of the spectral display, such that each marker
is at or slightly below the “—6 dB down amplitude”. If a marker is below this “—6 dB down
amplitude” value, then it shall be as close as possible to this value.

4.3.4 Test Result

Please refer to section 5.3.
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4.4 99% Occupied Bandwidth

4.4.1 EUT Setup

A short RF cable with low cable loss connected to the EUT antenna port, which was provided by
manufacturer. The insert loss of this RF cable/attenuator was offset into the setting of test equipment.

Attenuator

Spectrum Analyzer

4.4.2 Test Procedure

According to ANSI C63.10-2020 Section 6.9.3

The occupied bandwidth is the frequency bandwidth such that, below its lower and above its upper frequency
limits, the mean powers are each equal to 0.5% of the total mean power of the given emission. The following
procedure shall be used for measuring 99% power bandwidth:

a) The instrument center frequency is set to the nominal EUT channel center frequency. The frequency span for
the spectrum analyzer shall be between 1.5 times and 5.0 times the OBW.

b) The nominal IF filter bandwidth (3 dB RBW) shall be in the range of 1% to 5% of the OBW, and VBW shall
be approximately three times the RBW, unless otherwise specified by the applicable requirement.

¢) Set the reference level of the instrument as required, keeping the signal from exceeding the maximum input
mixer level for linear operation. In general, the peak of the spectral envelope shall be more than [10 log
(OBW/RBW)] below the reference level. Specific guidance is given in 4.1.6.2.

d) Step a) through step ¢) might require iteration to adjust within the specified range.

e) Video averaging is not permitted. Where practical, a sample detection and single sweep mode shall be used.
Otherwise, peak detection and max hold mode (until the trace stabilizes) shall be used.

) Use the 99% power bandwidth function of the instrument (if available) and report the measured bandwidth.
g) If the instrument does not have a 99% power bandwidth function, then the trace data points are recovered
and directly summed in linear power terms. The recovered amplitude data points, beginning at the lowest
frequency, are placed in a running sum until 0.5% of the total is reached; that frequency is recorded as the
lower frequency. The process is repeated until 99.5% of the total is reached; that frequency is recorded as the
upper frequency. The 99% power bandwidth is the difference between these two frequencies.

h) The occupied bandwidth shall be reported by providing plot(s) of the measuring instrument display; the plot
axes and the scale units per division shall be clearly labeled. Tabular data may be reported in addition to the

plot(s).
4.4.3 Test Result

Please refer to section 5.4.
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4.5 Maximum Conducted Output Power
4.5.1 Applicable Standard
FCC §15.247 (b)(3)

For systems using digital modulation in the 902-928 MHz, 2400-2483.5 MHz, and 5725-5850 MHz bands: 1
Watt. As an alternative to a peak power measurement, compliance with the one Watt limit can be based on a
measurement of the maximum conducted output power. Maximum Conducted Output Power is defined as the
total transmit power delivered to all antennas and antenna elements averaged across all symbols in the signaling
alphabet when the transmitter is operating at its maximum power control level. Power must be summed across
all antennas and antenna elements. The average must not include any time intervals during which the
transmitter is off or is transmitting at a reduced power level. If multiple modes of operation are possible (e.g.,
alternative modulation methods), the maximum conducted output power is the highest total transmit power
occurring in any mode.

4.5.2 EUT Setup

A short RF cable with low cable loss connected to the EUT antenna port, which was provided by
manufacturer. The insert loss of this RF cable/attenuator was offset into the setting of test equipment.

Attenuator

4.5.3 Test Procedure
According to ANSI C63.10-2020 Section 11.9.1.2

The maximum peak conducted output power may be measured using a broadband peak RF power meter. The
power meter shall have a video bandwidth that is greater than or equal to the DTS bandwidth and shall use a
fast-responding diode detector.

a) Set the EUT in transmitting mode.

b) Remove the antenna from the EUT and then connect a low loss RF cable from the antenna port to test
equipment.

¢) Add a correction factor to the display.

d) Set the power meter to test peak output power, record the result.

According to ANSI C63.10-2020 Section 11.9.2.3.2

Method AVGPM-G is a measurement using a gated RF average power meter.

Alternatively, measurements may be performed using a wideband gated RF power meter provided that the gate
parameters are adjusted such that the power is measured only when the EUT is transmitting at its maximum
power control level. Because the measurement is made only during the ON time of the transmitter, no duty

cycle correction factor is required.

4.5.4 Test Result

Please refer to section 5.5.
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4.6 Maximum Power Spectral Density
4.6.1 Applicable Standard
FCC §15.247 (e)

For digitally modulated systems, the power spectral density conducted from the intentional radiator to the
antenna shall not be greater than 8 dBm in any 3 kHz band during any time interval of continuous transmission.
This power spectral density shall be determined in accordance with the provisions of paragraph (b) of this
section. The same method of determining the conducted output power shall be used to determine the power
spectral density.

4.6.2 EUT Setup

A short RF cable with low cable loss connected to the EUT antenna port, which was provided by
manufacturer. The insert loss of this RF cable/attenuator was offset into the setting of test equipment.

Attenuator

Spectrum Analyzer

4.6.3 Test Procedure

According to ANSI C63.10-2020 Section 11.10.2

The following procedure shall be used if maximum peak conducted output power was used to determine
compliance:

a) Set analyzer center frequency to DTS channel center frequency.
b) Set the span >1.5 times the DTS bandwidth.

¢) Set RBW to: 3 kHz < RBW <t 100 kHz.

d) Set VBW = [3x RBW].

e) Detector = peak.

f) Sweep time = No faster than coupled (auto) time.

g) Trace mode = max hold.

h) Allow trace to fully stabilize.

1) Use the peak marker function to determine the maximum amplitude level within the RBW.
j) If measured value exceeds requirement, then reduce RBW (but no less than 3 kHz) and repeat.

4.6.4 Test Result

Please refer to section 5.6.
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4.7 Conducted Spurious Emission
4.7.1 Applicable Standard
FCC §15.247 (d);

In any 100 kHz bandwidth outside the frequency band in which the spread spectrum or digitally modulated
intentional radiator is operating, the radio frequency power that is produced by the intentional radiator shall be
at least 20 dB below that in the 100 kHz bandwidth within the band that contains the highest level of the
desired power, based on either an RF conducted or a radiated measurement, provided the transmitter
demonstrates compliance with the peak conducted power limits. If the transmitter complies with the conducted
power limits based on the use of RMS averaging over a time interval, as permitted under paragraph (b)(3) of
this section, the attenuation required under this paragraph shall be 30 dB instead of 20 dB. Attenuation below
the general limits specified in§15.209(a) is not required. In addition, radiated emissions which fall in the
restricted bands, as defined in §15.205(a), must also comply with the radiated emission limits specified in
§15.209(a) (see §15.205(c)).

4.7.2 EUT Setup

A short RF cable with low cable loss connected to the EUT antenna port, which was provided by
manufacturer. The insert loss of this RF cable/attenuator was offset into the setting of test equipment.

Attenuator

Spectrum Analyzer

4.7.3 Test Procedure

According to ANSI C63.10-2020 Section 11.11

a) Set the center frequency and span to encompass frequency range to be measured.

b) Set the RBW =100 kHz.

c) Set the VBW > [3 x RBW].

d) Detector = peak.

e) Sweep time = No faster than coupled (auto) time.

f) Trace mode = max hold.

g) Allow trace to fully stabilize.

h) Use the peak marker function to determine the maximum amplitude level.

Ensure that the amplitude of all unwanted emissions outside of the authorized frequency band (excluding
restricted frequency bands) is attenuated by at least the minimum requirements specified in 11.11. Report the
three highest emissions relative to the limit.

4.7.4 Test Result

Please refer to section 5.8.
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4.8 Duty Cycle

4.8.1 EUT Setup

A short RF cable with low cable loss connected to the EUT antenna port, which was provided by
manufacturer. The insert loss of this RF cable/attenuator was offset into the setting of test equipment.

Attenuator

Spectrum Analyzer

4.8.2 Test Procedure
According to ANSI C63.10-2020 Section 11.6

The zero-span mode on a spectrum analyzer or EMI receiver if the response time and spacing between bins on
the sweep are sufficient to permit accurate measurements of the ON and OFF times of the transmitted signal:

1) Set the center frequency of the instrument to the center frequency of the transmission.

2) Set RBW > OBW if possible; otherwise, set RBW to the largest available value.

3) Set VBW > RBW. Set detector = peak or average.

4) The zero-span measurement method shall not be used unless both RBW and VBW are> 50/T and the number
of sweep points across duration T exceeds 100. (For example, if VBW and/or RBW are limited to 3 MHz, then
the zero-span method of measuring the duty cycle shall not be used if T < 16.7 ps.)

4.8.3 Judgment

Report Only. Please refer to section 5.7.
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4.9 Antenna Requirement
4.9.1 Applicable Standard
FCC §15.203

An intentional radiator shall be designed to ensure that no antenna other than that furnished by the responsible
party shall be used with the device. The use of a permanently attached antenna or of an antenna that uses a
unique coupling to the intentional radiator shall be considered sufficient to comply with the provisions of this
section. The manufacturer may design the unit so that a broken antenna can be replaced by the user, but the use
of a standard antenna jack or electrical connector is prohibited. This requirement does not apply to carrier
current devices or to devices operated under the provisions of §§15.211, 15.213, 15.217, 15.219, 15.221,
or§15.236. Further, this requirement does not apply to intentional radiators that must be professionally installed,
such as perimeter protection systems and some field disturbance sensors, or to other intentional radiators which,
in accordance with §15.31(d), must be measured at the installation site. However, the installer shall be
responsible for ensuring that the proper antenna is employed so that the limits in this part are not exceeded.

4.9.2 Judgment

Compliant. Please refer to the Antenna Information detail in Section 1.3.
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5. TEST DATA AND RESULTS

5.1 AC Line Conducted Emissions

Serial Number: 34D2-1 Test Date: 2025/6/18
Test Site: CE Test Mode: Transmitting
Tester: Yolo Fan Test Result: Pass

Environmental Conditions:

Temperature: Relative Humidity: ATM Pressure:
(C) 26.3 (%) 70 (kPa) 101.0
Test Equipment List and Details:
Manufacturer Description Model Skl Calibration Date Callbrion D

Number Date
R&S LISN ENV216 101614 2024/9/5 2025/9/4
Unknown Coaxial Cable RG 142 C-0200-05 2025/5/6 2026/5/5
R&S EMI Test ESCI 101121 2024/9/5 2025/9/4

Receiver
Audix Test Software E3 191218 V9 N/A N/A

* Statement of Traceability: Bay Area Compliance Laboratories Corp. (Dongguan) attests that all calibrations have been
performed, traceable to National Primary Standards and International System of Units (SI).

Test Data:
Note: 802.11n20 Middle channel was tested.
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Project Mo.: 25@82U63952E-RF Serial No.: 34D2-1
Poart: Line Tester: Yolo Fan
Test Mode: Transmitting Note: Part 15.247

IF B/W 9kHz PK/AV

Date: 2025-06-18

8CILen.r»eI (dBuV)
70.0
60.0 Voltage on Mains QP
50.0
40.0 1 ! . 5

o 1
30.0| [ 19'8al 14 1
118, g

20.0
10.0

0

A5 .2 5 1 2 5 10 20 30
Frequency (MHz)
No. Freguency Reading Factor Result Limit Margin Measurement
(MHz) (dBuV) (dB) (dBuv) (dBuv) (dB)

1 8.153 37.24 198.71 47 .95 65.82 17 .87 QF
2 8.153 20.85 19.71 31.56 55.82 24.26 Average
3 8.165 37.54 18.73 A48.27 65.19 16.92 QF
4 8.165 19.59 18.73 38.32 55.19 24 .87 Average
5 8.179 35.84 18.76 45 .88 64.54 18.74 QF
6 8.179 18.51 18.76 29.27 54.54 25.27 Average
7 8.193 34.53 18.79 45.32 63.89 18.57 QF
8 8.193 17.43 18.79 28.22 53.89 25.67 Average
9 8.282 33.81 19.80 44 .61 63.54 18.93 QP
18 8.282 17.35 10.80 28.15 53.54 25.39 Average
11 8.219 32.68 19.80 43.48 62.87 19.47 QP
12 8.219 15.94 10.80 26.74 52.87 26.13 Average
13 8.449 38.79 10.81 41.68 56.89 15.29 QP
14 8.449 18.24 16.81 29.85 46.89 17.84 Average
15 2.139 23.77 19.80 34.57 56.80 21.43 QP
16 2.139 18.62 10.80 21.42 A46.88 24 .58 Average
17 3.386 24 .83 18.74 34.77 56.868 21.23 QP
18 3.386 11.84 10.74 21.78 46.88 24.22 Average
19 26.394 23.96 19.96 34.92 60.80 25.88 QF
20 26.394 18.97 19.96 29.93 50.80 28.87 Average

Report Template Version: FCC-Wi-Fi-V2.2 Page 26 of 95




Bay Area Compliance Laboratories Corp. (Dongguan)

Report No.: 2502U63952E-RF-00A

Project Mo.: 25@82U63952E-RF
Port: neutral
Test Mode: Transmitting
IF B/W 9kHz PE/AV

Serial No.:

34D02-1

Tester: Yolo Fan

Note: Part 15.247

Date: 2025-06-18

8CILen.r»eI (dBuV)
70.0
60.0 Voltage on Mains QP
50.0
40.0

1

s0.0 /403 0
20.0
10.0

0

A5 .2 5 1 2 5 10 20 30
Frequency (MHz)
No. Freguency Reading Factor Result Limit Margin Measurement
(MHz) (dBuV) (dB) (dBuv) (dBuv) (dB)

1 8.162 38.30 10.80 49.18 65.37 16.27 QF
2 8.162 22 .48 19.80 33.28 55.37 22.89 Average
3 8.178 35.41 10.80 46.21 64.59 18.38 QF
4 8.178 17.65 19.80 28.45 54.59 26.14 Average
5 8.189 34.98 10.80 45.78 64.10 18.32 QF
6 8.189 19.54 19.80 38.34 54.10 23.76 Average
7 8.280 33.78 10.80 44 .58 63.63 19.85 QF
8 8.280 17.13 19.80 27.93 53.63 25.78 Average
9 B.438 31.54 10.73 42 .27 57.11 14.84 QP
18 8.438 18.77 18.73 29.58 47 .11 17.61 Average
11 1.982 18.63 19.91 29.54 56.80 26.46 QP
12 1.982 18.18 18.91 21.01 A46.88 24.99 Average
13 25.880 23.98 11.82 35.08 60.080 25.08 QP
14 25.880 208.37 11.82 31.39 50.80 18.61 Average

Report Template Version: FCC-Wi-Fi-V2.2

Page 27 of 95




Bay Area Compliance Laboratories Corp. (Dongguan) Report No.: 2502U63952E-RF-00A

5.2 Radiation Spurious Emissions

1)9kHz - 1GHz
Serial Number: 34D2-1 Test Date: 2025/6/26
Test Site: Chamber10m Test Mode: Transmitting
Tester: Leesin Xiang Test Result: Pass

Environmental Conditions:

Temperatl{re: 308 Relative Humidity: 61 ATM Pressure:
() (%) (kPa)
Test Equipment List and Details:
.. Serial Calibration
Manufacturer Description Model Number Date
EMCO Passive Loop 6512 9706-1206 2023/10/25
Antenna
Sunol Sciences Hybrid Antenna JB3 A060611-1 2023/9/6
Narda Coaxial Attenuator 779-6dB 04269 2023/9/6
Unknown Coaxial Cable C-NJNIJ-50 C-1000-01 2024/7/1
Unknown Coaxial Cable C-NJNJ-50 C-0400-04 2024/7/1
Unknown Coaxial Cable C-NJNJ-50 C-0530-01 2024/7/1
Sonoma Amplifier 310N 185914 2024/8/26
R&S EMI Test Receiver ESCI 100340 2024/8/26
Audix Test Software E3 191218 V9 N/A

100.9

Calibration
Due Date

2026/10/24

2026/9/5
2026/9/5
2025/6/30
2025/6/30
2025/6/30
2025/8/25
2025/8/25
N/A

* Statement of Traceability: Bay Area Compliance Laboratories Corp. (Dongguan) attests that all calibrations have

been performed, traceable to National Primary Standards and International System of Units (SI).

Test Data:

Please refer to the below plots.

After pre-scan in the X, Y and Z axes of orientation, the worst case is refer to plots.
Note: 802.11n20 Middle channel was tested.
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9kHz~30MHz
Three antenna orientations (parallel, perpendicular, and ground-parallel) was measured, the worst orientations
was below:

Project Mo.: 2582U63952E-RF serial No.: 34D2-1
Polarization: Parallel Tester: Leesin Xiang
Test Mode: Transmitting
NMote: 2.4G WIFI
REW:38@Hz WBW:1kHz

Level (dBuVim) Date: 2025-06-26

130
120 K
QP

100

20 A

1
60 ""‘-ME 3
5 6

40

20

0

009 0.037 0.065 0.094 0122 A5

Frequency (MHz)
No. Frequency Reading Factor Result Limit Margin Measurement
(MHz) (dBpv) (dB/m) (dBpV/m) (dBpvV/m) (dB)

1 8.011 11.84 52.58 63.62 126.86 63.18 Peak
2 8.8208 7.77 58.84 57.81 121.58 63.77 Peak
3 8.024 7.86 49.13 56.19 128.12 63.93 Peak
4 8.035 25.33 46.67 72.80 116.74 44.74 Peak
5 8.871 8.58 49.46 49.84 119.861 61.57 Peak
& 8.876 8.60 39.52 48.12 189.54 61.82 Peak
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Project Mo.: 2582U63952E-RF
Polarization: Parallel
Test Mode: Transmitting
MNote: 2.44G WIFI
RBW:18kHz VBW:38kHz

Level (dBuVim)

Serial No.: 34D2-1
Tester: Leesin Xiang

Date: 2025-06-26

130
120
100
20
QP
60
1 2
40 3 55
20
0
A5 .2 5 1 2 5 10 20 30
Frequency (MHz)
No. Frequency Reading Factor Result Limit Margin  Measurement
(MHz ) (dBuv) (dB/m) (dBpv/m) (dBpv/m) (dB)
1 8.5a7 18.39 23.45 41.84 73.49 31.65 Peak
2 8.578 15.84 22.78 42.62 72.46 25.84 Peak
3 8.697 19.30 21.49 48.79 7e.67 29.88 Peak
4 e8.880 18.69 18.95 37.64 68.60 30.96 Peak
5 1.088 23.86 16.57 40.43 67.48 27.85 Peak
& 1.854 21.85 16.32 37.37 67.01 29 .64 Peak
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30MHz-1GHz

2582U63952E-RF
Horizontal
Transmitting

2.44G WIFI

RBW:188kHz VBW:38ekHz

Project No.:
Polarization:
Test Mode:
MNote:

Level (dBuVim)

Serial No.: 34D2-1
Tester: Leesin Xiang

Date: 2025-06-26

80

70

60

QP

50 |

40 I

4
2
30 3 > 6
1

20

10

0

30 224, 418. 612. 806. 1000
Frequency (MHz)
No. Frequency Reading Factor Result Limit Margin Measurement
(MHz) (dBuv) (dB/m) (dBpv/m) (dBuv/m) (dB)

1 30.00 28.86 -3.80 24.26 49.80 15.74 Peak
2 45.52 45 .85 -13.94 31.91 40.80 5.09 Peak
3 148.58 38.39 -19.49 27 .96 43.50 15.60 Peak
4 361.74 41.99 -8.30 33.69 A46.80 12.31 Peak
5 544.10 33.1@ -3.53 29.57 46.080 16.43 Peak
& 726.46 39.89 -8.77 29.32 46.00 16.68 Peak
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Project Mo.: 2582U63952E-RF Serial No.: 34D2-1
Polarization: Vertical Tester: Leesin Xiang
Test Mode: Transmitting
Note: 2.4G WIFI
REW:188kHz VEBW:388kHz

Level (dBuWim) Date: 2025-06-26

80
70
60
50
40
30
20
10
0
30 224, 418. 612. 806. 1000
Frequency (MHz)
No. Frequency Reading Factor Result Limit Margin Measurement
(MHz) (dBpv) (dB/m) (dBpv/m) (dBpv/m) (dB)

1 33.88 37.62 -6.62 31.08 40.00 9.08 Peak

2 37.76 39.49 -9.36 29.73 49.80 18.27 Peak

3 64.92 39.46 -16.50 22 .96 48.80 17.84 Peak

4 212.36 36.12 -12.55 23.57 43.50 19.93 Peak

5 361.74 49.86 -8.30 31.76 A46.80 14.24 Peak

& 544.10 35.26 -3.53 31.73 46.080 14.27 Peak
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2) 1-25GHz:
Serial Number: 34D2-1 Test Date: 2025/7/5
Test Site: Chamber B Test Mode: Transmitting
Tester: Leo Xiao, Ted Wang Test Result: Pass
Environmental Conditions:
Temperature: Relative Humidity: ATM Pressure:
(C) 252 %) 43 (kPa) 100.2
Test Equipment List and Details:
. Serial Calibration = Calibration
Manufacturer Description Model Number Date Due Date
ETS-Lindgren Horn Antenna 3115 000 527 35 2023/9/7 2026/9/6
Ducommun Horn Antenna ARH-4223-02 | 1007726-02 1304 | 2023/222 | 2026/2/21
Technologies
Xinhang . XH750A-N/J- 20231117004
Macrowave Coaxial Cable SMA/J-10M 40001 2024/11/17 2025/11/16
Xinhang . XH360A-2.92/]- 20231208001
Macrowave Coaxial Cable 2 92/1-6M-A 20001 2024/12/9 2025/12/8
AH Preamplifier PAM-0118P 469 2025/4/11 2026/4/10
AH Preamplifier PAM-1840VH 191 2024/9/5 2025/9/4
R&S Spectrum Analyzer FSV40 101944 2024/9/6 2025/9/5
Audix Test Software E3 191218 V9 N/A N/A
Multiplex Swich DT7220SCU DC79902
Decentest & & & 2024/8/27 2025/8/26
Filter Switch Unit DT7220FCU DE79905

* Statement of Traceability: Bay Area Compliance Laboratories Corp. (Dongguan) attests that all calibrations have
been performed, traceable to National Primary Standards and International System of Units (SI).

Test Data:

Please refer to the below plots.
After pre-scan in the X, Y and Z axes of orientation, the worst case is refer to plots.
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1-18GHz:

802.11b low channel Chain( Horizontal

Project No.: 2582U630528-RF serial No.: 34D2-1
Polarization: Horizental Tester: Leo Xiao
Test Mode: Transmitting
Note: 802.1lb low channel 2412MHz Chaine
Peak : RBW: 1MHz , VBW: 3HHz

Level (dBuv/m) Date: 2025.07-05

Fundamental test with
90.0 - - 3
Filter Switch Unit
80.0
PK
70.0) “//
60.0
50.0 1
-
200 VIS, T L
300
1000 1600. 2200. 2800. 3400. 4000
Frequency (MHz)
Frequency Reading Factor Result Limit Margin Measurement
(MHz) (dBWV)  (dB/m)  (dBuv/m) (dBuV/m)  (dB)
1 2252.20 58.11 -9.97 48.14 74.00 25.86 Peak

Project No.: 2562U63952E-RF serial No.: 34D2-1
Polarization: Horizontal Tester: Leo Xiao
Test Mode: Transmitting
Note: 802.11b low channel 2412MHz Chain®
Peak: RBW: 1MHz ,VBW:3HHz  Ave:RBH: 1MHz, VBW: SkHz

Level (dBuv/m) Date: 2025-07-05

900
800
PK
700
600 3
4
500
400 ‘MNMK*yu«mmuﬁm
300
4000 6300, 9600 12400. 15200. 18000
Frequency (MHz)
Frequency Reading Factor Result Limit Margin Measurement
(MHz) (dBuv) (dB/m)  (dBuv/m) (dBuv/m) (dB)
1 4824.00 60.80 -8.58 52.22 74.80 21.78 Peak
2 7236.00 48.05 -3.67 44.38 74.80 29.62 Peak
3 1796680 47.70 11.16 58.86 74.00 15.14 Peak
4 17960.80 36.22 11.16 47.38 54.00 6.62 Average

802.11b low channel Chain( Vertical

Project No.: 25@2UB3952E-RF Serial Ne.: 34D2-1
Polarization: Vertical Tester: Leo Xiao

Peak :RBW: 1MHz , VBW: 3MHz

Level (dBuVim) Date: 2025-07-05

500 Fundamental test with
w00 Filter Switch Unit
PK
70.0 “//
60.0}
50.0} 1
400 RN e
30.0}
1000 1600. 2200. 2800. 3400. 4000
Frequency (MHz)
No. Frequency Reading Factor Result Limit Margin Measurement
(MHz) (dBpv)  (dB/m)  (dBuV/m) (dBuV/m)  (dB)
1 2252.20 58.19 -9.97 48.22 74.00 25.78 Peak
Project No 2582U63952E-RF Serial No.: 34D2-1
Polarizatiol Vertical Tester: Leo Xiao

Test Mode: Transmitting
Note: 882.11b low channel 2412MHz Chain@
Peak :RBW: 1MHz, VBM: 3MHz  Ave :RBW: 1MHz ,VBW: SkHz

Level (dBuVim) Date: 2025-07-05.

90.0)
0.0)
PK
70.)
60.0) 3
50.0) 1
400] gt
30.0)
4000 6800 9600. 12400. 15200. 18000
Frequency (MHz)
No. Freguency Reading Factor Result Limit Margin Measurement
(MHz) (dBuv) (dB/m)  (dBuv/m) (dBuV/m) (dB)
1 4824.00 59.09 -8.58 50.51 74.00 23.49 Peak
2 7236.00 47.31 -3.67 43.64 74.00 30.36 Peak
3 17997.20 47.54 11.38 58.92 74.00 15.08 Peak
4 17997.20 36.48 11.38 47.86 S4.00 6.14 Average

Report Template Version: FCC-Wi-Fi-V2.2
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Bay Area Compliance Laboratories Corp. (Dongguan)

Report No.: 2502U63952E-RF-00A

802.11b middle channel Chain0 Horizontal

Project No.: 2562U63952E-RF serial No.: 34D2-1
Polarization: Horizontal Tester: Leo Xiao
Test Mode: Transmitting
Note: 802.1lb middle channel 2437MHz Chaing

Level (dBuVim)

Peak: RBW: 1MHz , VBW: 3HHz

D

ate: 2025-07-05

o0 Fundamental test with
w00 Filter Switch Unit
PK
700
60.0
50.0) 1
utunn]
400 TR 10 VPRI
300
1000 1600. 2200. 2800. 3400. 4000
Frequency (MHz)
No. Frequency Reading Factor  Result Limit Margin  Measurement
(MHz) (dBwv)  (dB/m)  (dBuv/m) (dBuV/m)  (dB)
1 2276.80 59.30 -9.92 49.38 74.00 24.62 Peak
Project No 2502U63952E-RF Serial No.: 34D2-1
Polarization: Horizontal Tester: Leo Xiao
Test Mode: Transmittin,
Note: 882.11b middle channel 2437MHz Chain®
Peak:RBW: 1MHz ,VBW:3MHz Ave:RBW:1MHz,VBW:SkHz
o Level (dBuVim) Date: 2025-07-05
90.0
80.0
PK
700
60.0 3
50.0 1
400 ,uuuwWWANHMMﬂ“
300
4000 6800. 9600. 12400. 15200. 18000
Frequency (MHz)
No. Frequency Reading Factor Result Limit Margin Measurement
(MHz) (@BuV)  (dB/m)  (dBuv/m) (dBuv/m)  (dB)
1 A4874.00 -8.50 50.53 74.00 23.47 Peak
2 7311.00 -3.27 45.55 74.00 28.45 Peak
3 17994.40 11.37 58.36 74.00 15.64 Peak
4 17994.40 11.37 47.82 54.00 6.18 Average

802.11b middle channel Chain0 Vertical

Project No.:

Polarization: Vertical

Test Mode:
Note:

Level (dBuVim)

Serial Ne.: 34D2-1
Tester: Leo Xiao

2582U83952E-RF
Transmitting

802.11b middle channel 2437MHz Chain®
Peak :RBW: 1HHz , VBM: 3MHz

Date: 2025-07-05.

000 Fundamental test with
400 Filter Switch Unit
PK
70.0
60.0|
50.0 1
"
400 sl
30.0
1000 1600. 2200. 2800. 3400. 4000
Frequency (MHz)
No. Freguency Reading Factor Result Limit Margin Measurement
(MHz) (dBuwv)  (d&/m)  (dBuV/m) (dBuV/m)  (dB)
1 2277 .48 57.36 -9.91 47 .45 4.00 26.55 Paak
Project No 2582U63952E-RF Serial No.: 34D2-1
Polarization: Vertical Tester: Leo Xiao
Test Mede: Transmittin,
Note: 882.11b middle channel 2437MHz Chain@
Pealc:RBW: 1MHz ,VBW:3MHz  Ave:RBW:1MHz,VBW:SkHz
o Level (dBuVim) Date: 2025-07-05
90.0)
80.0
PK
70.0
60.0) 3
50.0 1
40.0 M
30.0
4000 6800. 1500. 12400 15200. 18000
Frequency (MHz)
No. Freguency Reading Factor Result Limit Margin Measurement
(Hz) (dBuv)  (dB/m)  (dBuv/m) (dBpV/m)  (dB)
1 4874.80 56.59 -8.58 48.89 74.00 25.91 Peak
2 7311.00 47.94 -3.27 44.67 74.00 29.33 Peak
3 17997.20 11.38 59.31 74.00 9 Peak
4 17997.20 11.38 47.84 54.00 6.16 Average

Report Template Version: FCC-Wi-Fi-V2.2
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Bay Area Compliance Laboratories Corp. (Dongguan)

Report No.: 2502U63952E-RF-00A

802.11b high channel Chain0 Horizontal

Project No.:
Polarization:
Test Mode:
Note:

Level (dBuVim)

serial No.: 34D2-1
Tester: Leo Xiao

25820639528 -RF
Horizontal

Transmitting

802.11b high channel 2462MHz Chaing
Peak: RBW: 1MHz , VBW: 3HHz

Date: 2025-07-05

802.11b high channel Chain0 Vertical

Project No.:

Polarization: Vertical

Test Mode:
Note:

Level (dBuVim)

Serial Ne.: 34D2-1
Tester: Leo Xiao

2582U83952E-RF
Transmitting

882.11b high channel 2462MHz Chain®
Peak :RBW: 1HHz , VBM: 3MHz

Date: 2025-07-05.

- Fundamental test with
w00 Filter Switch Unit
i PK
70.0]
60.0}
50.0} 1
] s
40,0 b
30.0}
1000 1600. 2200. 2800. 3400. 4000
Frequency (MHz)
No. Freguency Reading Factor Result Limit Margin Measurement
(HHz) (dBuv)  (dB/m)  (dBuV/m) (dBuv/m}  (d8)
1 2301.40 57.95 -9.69 48.26 4.00 25.74 Peak
Project No.: 2582U63952E-RF Serial No.: 34D2-1
Polarization: Vertical Tester: Leo Xiao
Test Mode: Transmitting
Note: 882.11b high channel 2462MHz Chain®

Level (dBuVim)

Peak :RBW: 1HHz, VBW: SHHz  Ave:RBW: LMHz,VBW: SkHz

Date: 2025-07-05.

o0 Fundamental test with
w00 Filter Switch Unit
PK
700
60.0
50.0) 1
i
40.0) i .
300
1000 1600. 2200. 2800. 3400. 4000
Frequency (MHz)
No. Frequency Reading Factor Result Limit Margin Measurement
(MHz) (dBuV)  (dB/m)  (dBuv/m) (dBuV/m)  (dB)
1 2381.80 57.22 -8.65 48.57 74.00 25.43 Peak
Project No 2502U63952E-RF Serial No.: 34D2-1
Polarization: Horizontal Tester: Leo Xiao
Test Mode: Transmittin,
Note: 882.11b high channel 2463MHz Chain®
Peak:RBW: 1MHz ,VBW:3MHz Ave:RBW:1MHz,VBW:SkHz
o Level (dBuVim) Date: 2025-07-05
90.0
80.0
PK
700
60.0 3
50.0 1
400
300
4000 6800. 9600. 12400. 15200. 18000
Frequency (MHz)
No. Frequency Reading Factor Result Limit Margin Measurement
(MHz) (dBuV)  (dB/m)  (dBuv/m) (dBuv/m)  (dB)
1 4924 .00 57.02 -8.47 48.55 74.00 25.45 Peak
2 7386.00 48.12 -2.71 45.41 74.00 28.59 Peak
3 17994.40 47.59 11.37 58.96 74.00 15.04 Peak
4 17994.40 36.19 11.37 47.56 54.00 6.44 Average

90.0)
0.0
PK

70.0)
60.0) 3
50.0) 1
400] ypi
30.)

4000 6800 9600. 12400, 15200. 18000

Frequency (MHz)
No. Frequency Reading  Factor Result Limit Margin Measurement
(MHz) (dBpv) (dB/m)  (dBuV/m) (dBuV/m) (dB)

1 492408 55.31 -8.47 46.84 74.00 27.16 Peak
2 7386.00 48.16 -2.71 45.45 74.00 28.55 Peak
3 17792.86 48.27 9.96 58.23 74.00 15.77 Peak
4 17792.86 36.29 9.96 46.25 54.00 7.75 Average

Report Template Version: FCC-Wi-Fi-V2.2
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Bay Area Compliance Laboratories Corp. (Dongguan)

Report No.: 2502U63952E-RF-00A

802.11b low channel Chainl Horizontal

Project No.: 2562U63952E-RF
Polarization: Horizontal
Test Mode: Transmitting
Note: 802.11b low channel 2412MHz Chainl
Peak: RBW: 1MHz , VBW: 3HHz

serial No.: 34D2-1
Tester: Leo Xiao

Fundamental test with pate 20250705

Level (dBuVim)

802.11b low channel Chainl Vertical

Serial No.: 34D2-1
Tester: Leo Xiao

Project No.: 2582U63952E-RF
Polarization: Vertical
Test Mode: Transmitting
Note: 882.11b low channel 2412MHz Chainl
Peak: RBI: 1MHz , VBW: 3HHz

Date: 2025-07-05.

s Filter Switch Unit
80.0)
PK;
70.0)
60.0
50.0) 1
i il
400)
30.0)
1000 1600. 2200 2800. 3400 4000
Frequency (MHz)
No. Frequency Reading Factor Result Limit Margin Measurement
(MHz) (dBuv) (dB/m)  (dBuv/m) (dBuv/m) (dB)
1 249580 55.15 -7.81 47.34 74.00 26.66 Peak
Project No 2582U63952E-RF Serial No.: 34D2-1
Polarization: Horizontal Tester: Leo Xiao
Test Mode: Transmittin
Note: 882.11b low channel 2412MHz Chainl
Pealk:RBW: 1MHz ,VBW:3MHz Ave:RBW:1MHz,VBW: SkHz
- Level (dBuim) Date: 2025-07-05
90.0)
80.0)
PK;
70.)
600 3
50.0) 1 3
40.0)
30.0)
4000 6800. 9600 12400, 15200 18000
Frequency (MHz)
No. Frequency Reading Factor  Result Limit Margin  Measurement
(MHz) (dBuv)  (dB/m)  (dBpv/m) (dBuv/m)  (dB)
1 4824.00 -8.58 46.00 74.00 28.00 Peak
2 7236.00 -3.67 45.64 74.00 28.36 Peak
3 17997.20 11.38 58.92 74.00 15.68 Peak
4 17997.20 11.38 47.60 54.00 6.40 Average

Level (dBuV/m) T d Ttk it
runaamentartest-with
900 Filter Switch Unit
80.0)
PK
70.0) K
60.0)
50.0) :
"y
40.0) o
30.0)
1000 1600, 2200. 2800 3400 4000
Frequency (MHz)
No. Frequency  Reading Factor  Result  Limit Margin  Measurement
(MHz ) (dBuv) (dB/m) (dBuv/m)  (dBuv/m) (dB)
1 3931.60 49.01 -3.76 45.35 4.00 28.75 Peak
Project No 25@82U63952E-RF Serial No 34D2-1
Polarization: Vertical Tester: Leo Xiao
Test Mode: Transmittin
Note: 882.11b low channel 2413MHz Chainl
Peak:RBW: 1MHz ,VBW:3MHz Ave:RBW:1MHz,VBW:SkHz
" Level (@BuVim) Date: 2025-07-05
90.0)
30.0)
oK
70.)
60.0 3
4
50.0)
40.0] pyusent
30.0)
4000 6800, 9600. 12400. 15200 18000
Frequency (MHz)
No. Frequency  Reading Factor  Result  Limit Margin  Measurement
(MHz) (dBuv)  (dB/m)  (dBuv/m) (dBuv/m)  (dB)
1 4824.00 60.81 -8.58 51.43 74.00 22.57 Peak
2 7236.00 47.74 -3.67 44.07 74.00 29.93 Peak
3 17997.20 11.38 59.23 74.00 Peak
4 17997.20 11.38 47.71 54.00 6.29 Average

Report Template Version: FCC-Wi-Fi-V2.2
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Bay Area Compliance Laboratories Corp. (Dongguan)

Report No.: 2502U63952E-RF-00A

802.11b middle channel Chainl Horizontal

Project No.: 2582U53952E-RF serial No.: 34D2-1
Polarization: Horizontal Tester: Leo Xiao
Test Mode: Transmitting
Note: 882.11b middle channel 2437MHz Chainl

Peak :RBM: 1MHz , VBW: 3MHz

Level (dBuVim)

P
Po.

Date: 2025-07-05

802.1

roject No.:
larization:
Test Mode:

Note:

Level (dBuVim)

1b middle channel Chainl Vertical

2582U83952E-RF Serial Ne.: 34D2-1
Vertical Tester: Leo Xiao
Transmitting

802.11b middle channel 2437MHz Chainl

Peak :RBW: 1HHz , VBM: 3MHz

Date: 2025-07-05.

500 Fundamental test with a0 -
X . . Fundamental test with
w00 Filter Switch Unit 800 : : -
P Filter Switch Unit PiC
700 70.0]
60.0 60.0}
50.0 1 N 50.0} 1
400 40,0 WWM
300 30.0}
1000 1600. 2200. 2800. 3400. 4000 1000 1600. 2200. 2800. 3400. 4000
Frequency (MHz) Frequency (MHz)
No. Freguency Reading Factor Result Limit Margin Measurement No. Freguency Reading Factor Result Limit Margin Measurement
(HHz) (dBuwv)  (dB/m)  (dBuv/m) (dBwv/m)  (dB) (HHz) (dBwv)  (dB/m)  (dBuV/m) (dBwV/m)  (dB)
1 2534.80 55.54 -8.23 a47.31 4.08 26.69 Peak 1 2593.60 52.99 -7.78 45.21 74.00 28.79 Peak
Project No 2502U63952E-RF Serial No.: 34D2-1 Project No.: 2582U63952E-RF Serial No.: 34D2-1
Polarization: Horizontal Tester: Leo Xiao Polarization: Vertical ster: Leo Xiao
Test Mode: Transmittin, Test Mode: Transmittin,
Note: 882.11b middle channel 2437MHz Chainl Note: 882.11b middle channel 2437MHz Chainl
Peak:RBW: 1MHz ,VBW:3MHz Ave:RBW:1MHz,VBW:SkHz Peak :RBW:1MHz,VBW:3MHz Ave:RBW:1MHz ,VBW:S5kHz
o Level (dBuVim) Date: 2025-07-05 - Level (dBuVim) Date: 2025-07-05
90.0 90.0}
80.0 20.0|
PK PK
700 70.0}
60.0 3 60.0) 2
50.0) 50.0 1
1
400 40.0
300 30.0}
4000 6800. 9600. 12400. 15200. 18000 4000 6800. 9600. 12400. 15200. 18000
Frequency (MHz) Frequency (MHz)
No Frequency Reading Factor Result Limit Margin Measurement No. Frequency Reading  Factor Result Limit Margin Measurement
(MHz) (dBWV)  (dB/m)  (dBuv/m) (dBuV/m)  (dB) (HHz) (dBv)  (dB/m)  (dBUV/m) (dBpv/m)  (dB)
1 A4874.00 -8.50 43.80 74.00 368.20 Peak 1 A4874.00 57.45 -8.50 48.95 74.00 25.085 Peak
2 7311.00 -3.27 45.42 74.00 28.58 Peak 2 7311.00 47.61 -3.27 44 .34 74.00 29.66 Peak
3 17997.20 11.38 58.74 74.00 15.26 Peak 3 17977 .60 47.27 11.28 58.55 74.00 15.45 Peak
4 17997.20 11.38 47.72 54.00 6.28 Average 4 17977.60 36.22 11.28 47.50 54.00 6.50 Average

Report Template Version: FCC-Wi-Fi-V2.2
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Bay Area Compliance Laboratories Corp. (Dongguan)

Report No.: 2502U63952E-RF-00A

802.11b high channel Chain1 Horizontal

Project No.:
Polarization:
Test Mode:
Note:

serial No.: 34D2-1
Tester: Leo Xiao

2582U63952E-RF
Horizontal

Transmitting

882.11b high channel 2462MHz Chainl

Peak :RBM: 1MHz , VBW: 3MHz

Level (dBuVim) Date: 2025-07-05

%00 Fundamental test with
800 Filter Switch Unit
PK!
700 /
60.0
50.0 1
40| 3 il
300
1000 1600. 2200. 2800. 3400. 4000
Frequency (MHZ)
No. Freguency Reading Factor Result Limit Margin Measurement
(MHz) (dBav)  (dB/m)  (dBuv/m) (dBwv/m)  (dB)

Serial No.: 34D2-1
Polarization: Horizontal Tester: Leo Xiao
Test Mode: Transmittin
Note: §92.11b high channel 2462MHz Chainl
Peak:RBW: 1HHz, VBW: SHHz  Ave:RBW: 1MHz,VBU: SkHz

Project No.: 2582U53952E-RF

Level (dBuVim) Date: 2025-07-05

90.0
800
PK
700
600 2
500
1
40.0
300
4000 6800 9600 12400, 15200. 18000
Frequency (MHz)
No. Freguency Reading  Factor Result Limit Margin Measurement
(MHz) (dBpv)  (dB/m)  (dBuv/m) (dBuv/m)  (dB)
1 492400 -8.47 43.86 74.00 30.14 Peak
2 7386.00 -2.71 45.93 74.00 28.07 Peak
3 17997.20 11.38 58.92 74.00 15.08 Peak
4 17997.20 11.38 47.60 54.08 6.4 Average

802.

11b high channel Chainl Vertical

Project No.: 2582U63952E-RF Serial No.: 34D2-1
Polarization: Vertical Tester: Leo Xiao
Test Mode: Transmitting
Note: 882.11b high channel 2462Miz Chainl

Peakc: RBW: 1MHz , VBW: 3MHZ

Level (dBuvim) Date: 2025-07-05

900 Fundamental test with
800 Filter Switch Unit
yi PK
70.0]
60.0|
50.0] 1
Mot Limarbridha ’ bty
400
[ "
30.0]
1000 1600. 2200 2800. 3400. 4000
Frequency (MHz)
No. Frequency Reading Factor Result Limit Margin Measurement
(MHz) (dBwv)  (dB/m)  (dBRV/m) (dBuv/m)  (dB)
1 3775.60 49.66 -4.31 45.35 4.08 28.65 Peak
Project No 25@82U63952E-RF Serial No 34D2-1
Polarization: Vertical Tester: Leo Xiao
Test Mode: Transmittin
Note: 882.11b high channel 2462MHz Chainl
Peak:RBW: 1MHz ,VBW:3MHz Ave:RBW:1MHz,VBW:SkHz
- Level (dBuVim) Date: 2025-07-05
90.0}
20.0|
PK
70.0}
60.0 3
50.0] 1
40.0
30.0}
4000 6800. 9600. 12400. 15200. 18000
Frequency (MHz)
No. Frequency Reading Factor Result Limit Margin Measurement
(MHz) (dBuv)  (dB/m)  (dBuv/m) (dBuv/m)  (dB)
1 4924 .00 -8.47 48.66 74.00 Peak
2 7386.00 -2.71 45.40 74.00 Peak
3 17972.0@ 11.24 59.8@ 74.00 Peak
4 17972.00 11.24 47.56 54.00 Average

Report Template Version: FCC-Wi-Fi-V2.2
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Bay Area Compliance Laboratories Corp. (Dongguan)

Report No.: 2502U63952E-RF-00A

802.11g low channel Chain0 Horizontal

serial No.: 34D2-1
Tester: Leo Xiao

Project No.: 2562U63952E-RF
Polarization: Horizontal
Test Mode: Transmitting
Note: 882.1lg low channel 2412MHz Chain@
Peak: RBW: 1MHz , VBW: 3HHz

Level (dBuVim)

Date: 2025-07-05

Fundamental test with
90.0 = T T
Filter Switch Unit
80.0
| PK
700 /
60.0
50.0 1
400 i s
300
1000 1600. 2200. 2800. 3400. 4000
Frequency (MHz)
No. Freguency Reading  Factor Result Limit Margin Measurement
(MHz) (dBuv)  (dB/m)  (dBWV/m) (dBuv/m)  (dB)
1 2572.00 55.91 -7.96 47.95 74.00 26.05 Peak
Project No 2502U63952E-RF Serial No.: 34D2-1
Polarization: Horizontal Tester: Leo Xiao
Test Mode: Transmittin,
Note: 862.11g low channel 2412MHz Chain®@
Peak:RBW: 1MHz ,VBW:3MHz Ave:RBW:1MHz,VBW:SkHz
o Level (dBuVim) Date: 2025-07-05
90.0
80.0
PK.
700
60.0 3
50.0
f
400
300
4000 6800. 9600. 12400. 15200. 18000
Frequency (MHz)
No. Frequency Reading  Factor Result Limit Margin Measurement
(MHz) (dBuv)  (dB/m)  (dBpv/m) (dBuv/m)  (dB)
1 482400 -8.58 44.19 74.08 29.81 Peak
2 7236.00 -3.67 43.05 74.00 30.95 Peak
3 17988.86 11.33 58.80 74.00 15.20 Peak
4 17988.80 11.33 47.82 54.00 6.18 Average

Polarization: Vertical

802.11¢g low channel Chain0 Vertical

Serial Ne.: 34D2-1
Tester: Leo Xiao

2582U83952E-RF

Project No.:

Test Mode: Transmitting
Note: 882.11g low channel 2412MHz Chaing
Peak :RBW: 1HHz , VBW: 3MHz

Level (dBuVim) Date: 2025-07-05.

Fundamental test with
90.0} T T T
Filter Switch Unit
80.0}
. PK
70.0] x
60.0}
50.0} 4
—
40.0 "
30.0}
1000 1600. 2200. 2800. 3400. 4000
Frequency (MHz)
HNo. Freguency Reading  Factor Result Limit Margin Measurement
(MHz) (dewv)  (de/m)  (dBuv/m) (dBuv/m)  (dB)
1 2492.20 54.71 -7.60 a7.11 74.00 26.89 Peak
Project No.: 2582U63952E-RF Serial No.: 34D2-1
Polarization: Vertical Tester: Leo Xiao
Test Mode: Transmitting
Note: 882.11g low channel 2412MHz Chain@
Peak :RBW:1MHz,VBW:3MHz Ave:RBW:1MHz ,VBW:S5kHz
- Level (dBuVim) Date: 2025-07-05
90.0}
20.0|
PK
70.0}
60.0) 3
50.0}
40.0
30.0}
4000 6800. 9600. 12400. 15200. 18000
Frequency (MHz)
No. Frequency Reading  Factor Result Limit Margin Measurement
(MHz) (dBpv)  (dB/m)  (dBuv/m) (dBuv/m)  (dB)
1 4824.80 50.61 -8.58 42.83 74.00 Peak
2 7236.00 48.02 -3.67 44.35 74.00 Peak
3 17980.46 11.3@ 59.89 74.00 Peak
4 17980.48 11.30 47.66 54.00 Average

Report Template Version: FCC-Wi-Fi-V2.2
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Bay Area Compliance Laboratories Corp. (Dongguan)

Report No.: 2502U63952E-RF-00A

802.11g middle channel Chain0 Horizontal

Project No.:
Polarization:
Test Mode:
Note:

Level (dBuVim)

25820639528 -RF
Horizontal

Transmitting

802.11g middle channel 2437MHz Chain@
Peak: RBW: 1MHz , VBW: 3HHz

serial No.: 34D2-1
Tester: Leo Xiao

Date: 2025-07-05

900 Fundamental test with
800 Filter Switch Unit o
700
60.0
50.0 1
A " 2 W
00 Lot
300
1000 1600. 2200. 2800. 3400. 4000
Frequency (MHz)
No. Frequency Reading Factor Result Limit Margin Measurement
(MHz) (dBwv)  (dB/m)  (dBuv/m) (dBuv/m)  (dB)
1 2395.60 56.48 -8.35 48.05 74.00 25.95 Peak
Project No 2502U63952E-RF Serial No.: 34D2-1
Polarization: Horizontal Tester: Leo Xiao
Test Mode: Transmitting
Note: 882.11g middle channel 2437MHz Chain®
Peak:RBW: 1MHz ,VBW:3MHz Ave:RBW:1MHz,VBW:SkHz
o Level (dBuVim) Date: 2025-07-05
90.0
80.0
PK.
700
60.0 3
50.0
1
400
300
4000 6800. 9600. 12400. 15200. 18000
Frequency (MHz)
No. Freguency Reading  Factor Result Limit Margin Measurement
(MHz) (dBuv)  (d8/m)  (dBuv/m) (dBuv/m)  (dB)
1 A4874.00 51.22 -8.50 42.72 74.00 31.28 Peak
2 7311.00 48.11 -3.27 44.84 74.00 29.16 Peak
3 17977 .60 47.53 11.28 58.81 74.00 15.19 Peak
4 17977.60 39 11.28 47.67 54.00 6.33 Average

802.11g middle channel Chain0 Vertical

Project No.:
Polarization:
Test Mode:
Note:

Level (dBuVim)

2582U83952E-RF Serial Ne.: 34D2-1
Vertical Tester: Leo Xiao
Transmitting

882.11g middle channel 2437MHz Chain@

Peak :RBW: 1HHz , VBM: 3MHz

Date: 2025-07-05.

900 Fundamental test with
300 Filter Switch Unit
/ PK
70.0]
60.0}
50.0} 1
40.0 L "
30.0}
1000 1600. 2200. 2800. 3400. 4000
Frequency (MHz)
No. Freguency Reading Factor Result Limit Margin Measurement
(HHz) (dBwv)  (dB/m)  (dBuV/m) (dBwV/m)  (dB)
1 2516.80 55.37 -8.19 a47.18 74.00 26.82 Peak
Project No.: 2582U63952E-RF Serial No.: 34D2-1
Polarization: Vertical Tester: Leo Xiao
Test Mode: Transmitting
Note: 882.11g middle channel 2437MHz Chaind
Peak :RBW:1MHz,VBW:3MHz Ave:RBW:1MHz ,VBW:S5kHz
- Level (dBuVim) Date: 2025-07-05
90.0}
20.0|
PK
70.0}
60.0) 3
50.0}
|
400] ol
30.0}
4000 6800. 9600. 12400. 15200. 18000
Frequency (MHz)
No. Freguency Reading  Factor Result Limit Margin Measurement
(HHz) (dBwv)  (dB/m)  (dBuv/m) (dBpv/m)  (dB)
1 A4874.00 49.49 -8.50 40.99 74.00 33.01 Peak
2 7311.00 47.50 -3.27 44.23 74.00 29.77 Peak
3 17997.20 11.38 58.85 74.00 15.15 Peak
4 17997.20 11.38 47.72 54.00 6.28 Average

Report Templ

ate Version: FCC-Wi-Fi-V2.2
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Bay Area Compliance Laboratories Corp. (Dongguan)

Report No.: 2502U63952E-RF-00A

No.

802.11g high channel Chain0 Horizontal

serial No.: 34D2-1
Tester: Leo Xiao

Project No.: 2562U63952E-RF
Polarization: Horizontal
Test Mode: Transmitting
Note: 882.1lg high channel 2462MHz Chain®
Peak: RBW: 1MHz , VBW: 3HHz

Level (dBuv/m) Date: 2025-07-05

w00 Fundamental test with
w00 Filter Switch Unit
PK
70.0 /
60.0
50.0 1
i
w00 dain v
30.0
1000 1600. 2200. 2800. 3400. 4000
Frequency (MHz)
Frequency Reading Factor Result Limit Margin Measurement
(Mriz) (dBwv)  (d&/m)  (dBuv/m) (dBuv/m)  (dB)
1 2381.80 56.70 -8.65 48.05 74.00 25.95 Peak
Project No 2582U63952E-RF Serial No.: 34D2-1
Polarization: Horizontal Tester: Leo Xiao
Test Mode: Transmittin
Note: 882.11g high channel 2452MHz Chain@
Pealk:RBW: 1MHz ,VBW:3MHz Ave:RBW:1MHz,VBW: SkHz
o Level (dBuVim) Date: 2025-07-05
90.0
80.0
PK
70.0
60.0 3
50.0
40.0
30.0
4000 6800. 9600. 12400. 15200. 18000
Frequency (MHz)
Frequency Reading Factor Result Limit Margin Measurement
(Mtiz) (dBuV)  (dB/m)  (dBuv/m) (dBuV/m)  (dB)
1 492400 -8.47 41.47 74.08 32.53 Peak
2 7386.00 -2.71 45.54 74.00 28.46 Peak
3 17820.86 16.24 74.00 4.57 Peak
4 17820.80 16.24 54.00 7.4 Average

P
Po.

802.11g high channel Chain0 Vertical

Serial No.: 34D2-1
Tester: Leo Xiao

roject No.: 2502U63952E-RF
larization: Vertical
Test Mode: Transmitting
Note: 882.11g high channel 2462MHz Chain@
Peak: RBI: 1MHz , VBW: 3HHz

Level (dBuVim) Date: 2025-07-05.

Fundamental test with
90.0} H = s
Filter Switch Unit
80.0}
PK
70.0] {
60.0}
50.0} 4
] ]
40,0 i
30.0}
1000 1600. 2200. 2800. 3400. 4000
Frequency (MHz)
No. Freguency Reading  Factor Result Limit Margin Measurement
(MHz) (dBuwv)  (dB/m)  (dBuV/m) (dBuV/m)  (dB)
1 2381.80 55.94 -8.65 47.29 4.00 26.71 Peak
Project No 25@82U63952E-RF Serial No 34D2-1
Polarization: Vertical Tester: Leo Xiao

Test Mode: Transmitting
Note: 862.11g high channel 2462MHz Chain®
Peak:REW: 1MHz, VBW:3HHz  Ave:RBMW: LMHz,VBUW: SkHz

Level (dBuVim) Date: 2025-07-05.

900
0.0
K
70.0
60.0 4
50.0 5
40| poneld
300
4000 6800. 9600. 12400, 15200 18000
Frequency (MHz)
No. Freguency Reading Factor Result Limit Margin Measurement
(MHz) (dBuv)  (dB/m)  (dBuv/m) (dBpv/m)  (dB)
1 4924.00 -8.47 39.36 74.00 Peak
2 7386.00 -2.71 45.81 74.00 Peak
3 17960. 8@ 11.16 59.11 74.00 Peak
4 17960. 8@ 11.16 47.51 54.00 Average

Report Template Version: FCC-Wi-Fi-V2.2
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Bay Area Compliance Laboratories Corp. (Dongguan)

Report No.: 2502U63952E-RF-00A

No.

802.11g low channel Chainl Horizontal

Project No.: 2582U53952E-RF
Polarization: Horizontal
Test Mode: Transmitting
Note: 882.11g low channel 2412MHz Chainl
Peak :RBM: 1MHz , VBW: 3MHz

serial No.: 34D2-1
Tester: Leo Xiao

Level (dBuVim) Date: 2025-07-05

Fundamental test with
90.0 2 . .
Filter Switch Unit
80.0
I PK
700 K
60.0
50.0) 1
—— i
400 A .
300
1000 1600. 2200. 2800. 3400. 4000
Frequency (MHz)
Freguency Reading Factor Result Limit Margin Measurement
(MHz) (dBuv)  (dB/m)  (dBuv/m) (dBMV/m)  (dB)
1 2491.00 54.45 -7.54 46.91 4.08 27.09 Peak
Project No 2502U63952E-RF Serial No.: 34D2-1
Polarization: Horizontal Tester: Leo Xiao
Test Mode: Transmittin,
Note: 862.11g low channel 2412MHz Chainl
Peak:RBW: 1MHz ,VBW:3MHz Ave:RBW:1MHz,VBW:SkHz
o Level (dBuVim) Date: 2025-07-05
90.0
80.0
PK.
700
60.0) 3
50.0
|
400
300
4000 6800. 9600. 12400. 15200. 18000
Frequency (MHz)
Frequency Reading  Factor Result Limit Margin Measurement
(MHz) (dBuv)  (dB/m)  (dBpv/m) (dBuv/m)  (dB)
1 482400 -8.58 49.98 74.08 33.02 Peak
2 7236.00 -3.67 43.83 74.00 30.17 Peak
3 17986.00 11.32 58.62 74.00 15.38 Peak
4 17986.00 11.32 47.62 54.00 6.38 Average

Project No.: 2582U63952E-RF
Polarization: Vertical

802.11¢g low channel Chainl Vertical

Serial No.: 34D2-1
Tester: Leo Xiao
Test Mode: Transmitting
Note: 862.11g low channel 2412MHz Chainl
Peak: RBI: 1MHz , VBW: 3HHz

Level (dBuVim) Date: 2025-07-05.

Fundamental test with
90.0} . : H
Filter Switch Unit
80.0}
PK
70.0] K
60.0}
50.0}
) .
40.0
30.0}
1000 1600. 2200. 2800. 3400. 4000
Frequency (MHz)
No. Freguency Reading  Factor Result Limit Margin Measurement
(MHz) (dBuv)  (dB/m)  (dBuV/m) (dBuv/m)  (dB)
1 3833.80 49.32 -3.96 45.36 4.00 28.64 Peak
Project No.: 2582U63952E-RF Serial No.: 34D2-1
Polarization: Vertical Tester: Leo Xiao
Test Mode: Transmitting
Note: 882.11g low channel 2412MHz Chainl
Peak :RBW:1MHz,VBW:3MHz Ave:RBW:1MHz ,VBW:S5kHz
- Level (dBuVim) Date: 2025-07-05
90.0}
20.0|
PK
70.0}
60.0) 3
50.0}
Y
40.0
30.0}
4000 6800. 9600. 12400. 15200. 18000
Frequency (MHz)
No. Frequency Reading  Factor Result Limit Margin Measurement
(MHz) (dBpv)  (dB/m)  (dBuV/m) (dBuv/m)  (dB)
1 4824.00 52.04 -8.58 43 .46 74.00 Peak
2 7236.00 47.23 -3.67 43.56 74.00 Peak
3 17986.00 47.77 11.32 59.09 74.00 Peak
4 17986.00 36.29 11.32 47.61 54.00 Average

Report Template Version: FCC-Wi-Fi-V2.2
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Bay Area Compliance Laboratories Corp. (Dongguan)

Report No.: 2502U63952E-RF-00A

802.11g middle channel Chainl Horizontal

Project No.: 2582U53952E-RF
Polarization: Horizontal
Test Mode: Transmitting
Note: 882.11g middle channel 2437MHz Chainl
Peak :RBW: 1MHz , VBW: 3MHz

serial No.: 34D2-1
Tester: Leo Xiao

Level (dBuVim) Date: 2025-07-05

Polarization: Vertical

802.11g middle channel Chainl Vertical

2582U83952E-RF Serial Ne.: 34D2-1

Tester: Leo Xiao

Project No.:

Test Mode: Transmitting
Note: 882.11g middle channel 2437MHz Chainl
Peak :RBW: 1HHz , VBM: 3MHz

Level (dBuVim) Date: 2025-07-05.

%00 Fundamental test with 909 3 i i
: : ; Fundamental test witl
80.0 Filter Switch Unit 80.0
PK 1 "t 1 PK
70.0 70.0
60.0 60.0|
50.0) 1 50.0 1
s oitnny Ty TR0
40.0 40.0
30.0 30.0
1000 1600. 2200. 2800. 3400. 4000 1000 1600. 2200. 2800. 3400. 4000
Frequency (MHz) Frequency (MHz)
No. Frequency  Reading Factor  Result  Limit Margin  Measurement No. Frequency  Reading Factor  Result  Limit Margin  Measurement
(MHz) (dBuv) (dB/m) (dBuv/m)  (dBuv/m) (dB) (MHz) (dBuv) (dB/m) (dBuv/m)  (dBuV/m) (dB)
1 2489.28 53.77 -7.45 46.32 4.08 27.68 Peak 1 3914.20 49.48 -3.72 45.76 74.00 28.24 Peak
Project No.: 25@2U63952E-RF Serial No 34D2-1 Project No 25@82U63952E-RF Serial No 34D2-1
Polarization: Horizontal Tester: Leo Xiao Polarization: Vertical Tester: Leo Xiao
Test Mode: Transmitting Test Mode: Transmittin
Note: 8082.11g middle channel 2437MHz Chainl Note: 882.11g middle channel 2437MHz Chainl
Peak :RBW:1MHz,VBW:3MHz Ave:RBW:1MHz,VBW: SkHz Peak:RBW: 1MHz ,VBW:3MHz Ave:RBW:1MHz,VBW:SkHz
oo Level {dBuVim) Date: 2025-07-05 - Level (dBuVim) Date: 2025-07-05
90.0 90.0
80.0 30.0
PK PK
70.0 70.0]
60.0 3 60.0) 3
50.0 50.0
1 1
40.0 40.0
30.0 30.0
4000 6800. 9600. 12400, 15200. 18000 4000 6800. 9600. 12400. 15200. 18000
Frequency (MHz) Frequency (MHz)
No. Freguency Reading  Factor Result Limit Margin Measurement No. Freguency Reading Factor Result Limit Margin Measurement
(MHz) (dBpv)  (dB/m)  (dBuv/m) (dBuv/m)  (dB) (MHz) (dBuv)  (dB/m)  (dBuv/m) (dBuv/m)  (dB)
1 4874.80 -8.50 48.66 74.00 33.34 Peak 1 A874.08 51.54 -8.50 43.e4 74.00 Peak
2 7311.00 -3.27 45.73 74.00 28.27 Peak 2 7311.00 47.60 -3.27 44.33 74.00 Peak
3 17958.06 11.14 74.00 15.37 Peak 3 17938. 4 11.01 58.21 74.00 Peak
4 17958.08 11.14 47.63 54.00 6.37 Average 4 17938. 4 11.01 47.36 54.00 Average

Report Template Version: FCC-Wi-Fi-V2.2
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Bay Area Compliance Laboratories Corp. (Dongguan)

Report No.: 2502U63952E-RF-00A

802.11g high channel Chain1 Horizontal

Project No.:
Polarization:
Test Mode:
Note:

Level (dBuVim)

25820639528 -RF
Horizontal

Transmitting

802.11g high channel 2462MHz Chainl
Peak: RBW: 1MHz , VBW: 3HHz

serial No.: 34D2-1
Tester: Leo Xiao

Date: 2025-07-05

w0 Fundamental test with
w00 Filter Switch Unit
PK
70.) /
60.0
50.0
1 n .
40.0) = e
300
1000 1600. 2200. 2800. 3400. 4000
Frequency (MHz)
No. Frequency Reading Factor  Result Limit Margin  Measurement
(MHz) (dBwv)  (dB/m)  (dBuv/m) (dBuv/m)  (dB)
1 2396.20 52.63 -8.34 44.29 74.00 29.71 Peak
Project No.: 25@2U63952E-RF Serial No 34D2-1
Polarization: Horizontal Tester: Leo Xiao
Test Mode: Transmitting
Note: 882.11g high channel 2462MHz Chainl
Peak :RBW:1MHz,VBW:3MHz Ave:RBW:1MHz,VBW: SkHz
oo Level {dBuVim) Date: 2025-07-05
90.0
80.0
PK.
700
60.0) 3
50.0
40.0) bl
300
4000 6800. 9600. 12400, 15200. 18000
Frequency (MHz)
No. Frequency Reading Factor Result Limit Margin Measurement
(HHz) (dBuv)  (dB/m)  (dBuv/m) (dBuv/m)  (dB)
1 4924.00 -8.47 39.94 74.00 Peak
2 7386.00 -2.71 44.12 74.00 Peak
3 17988.80 11.33 59.78 74.00 Peak
4 17988.80 11.33 47.64 54.00 Average

802.

Project No.:
Polarization:
Test Mode:
Note:

Level (dBuV/im)

11g high channel Chainl Vertical

2502U63952E-RF Serial No.: 34D2-1
Vertical Tester: Leo Xiao
Transmitting

862.11g high channel 2462MHz Chainl

Peak: RBI: 1MHz , VBW: 3HHz

Date: 2025-07-05.

o1 1 o)
TUunaancemntar ticst Witrx
80 Filter Switch Unit
80.0)
PK
70.0) (
60.0)
50.0) 7
40.0) T ol
30.0)
1000 1600, 2200. 2800 3400 4000
Frequency (MHz)
No. Frequency  Reading Factor  Result Limit Margin  Measurement
(MHz ) (dBuv) (dB/m)  (dBuv/m) (dBuv/m) (dB)
1 3893.20 49.36 -3.68 45.68 4.00 28.32 Peak
Project No 2582U63952E-RF Serial No 34D2-1
Polarization: Vertical Tester: Leo Xiao
Test Mode: Transmitting
Note: 802.11g high channel 2462MHz Chainl
Peak:RBW: 1MHz ,VBW:3MHz  Ave:RBW: 1MHz,VBW:SkHz
" Level (@BuVim) Date: 2025-07-05
90.0)
30.0)
oK
70.)
60.0) 3
50.0)
1
40,0 WW
30.0)
4000 6800, 9600. 12400. 15200 18000
Frequency (MHz)
No. Frequency  Reading Factor  Result  Limit Margin  Measurement
(MHz) (dBuv)  (dB/m)  (dBuv/m) (dBpv/m)  (dB)
1 4924.00 -8.47 41.14 74.00 32.86 Peak
2 7386.00 -2.71 44.82 74.00 29.18 Peak
3 17930.00 10.95 58.98 74.00 15.02 Peak
4 17930.00 10.95 47.39 54.00 6.61 Average
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Bay Area Compliance Laboratories Corp. (Dongguan)

Report No.: 2502U63952E-RF-00A

802.11n20 low channel Horizontal

Project No.: 2562U63952E-RF serial No.: 34D2-1 Project No.:

802.11n20 low channel Vertical

2582U83952E-RF Serial Ne.: 34D2-1

Polarization: Horizontal Tester: Leo Xiao Polarization: Vertical Tester: Leo Xiao

Test Mode: Transmitting
Note: 802.11n2@ low channel 2412MHz
Peak: RBW: 1MHz , VBW: 3HHz

Test Mode: Transmitting
Note: 882.11n28 low channel 2412MHz
Peak :RBW: 1HHz , VBM: 3MHz

Level (dBuVim) Date: 2025-07-05 o Level (dBuvim) Date: 2025-07-05
w0 Fundamental test with - Fundamental test with
w00 Filter Switch Unit a0 Filter Switch Unit
PK PK
700 / 70.0] /
60.0 60.0}
50.0) 1 50.0 1
N " " . ewiebon] L - " e
400 40.0 LS
300 30.0}
1000 1600. 2200. 2800. 3400. 4000 1000 1600. 2200. 2800. 3400. 4000
Frequency (MHz) Frequency (MHz)
No. Frequency Reading Factor Result Limit Margin Measurement No. Freguency Reading Factor Result Limit Margin Measurement
(MHz) (dBwv)  (dB/m)  (dBuv/m) (dBuV/m)  (dB) (HHz) (dBwv)  (dB/m)  (dBuV/m) (dBwV/m)  (dB)
1 2492.20 56.17 -7.60 48.57 74.00 25.43 Peak 1 2492.20 56.11 -7.60 48.51 4.00 25.49 Peak
Project No 2502U63952E-RF Serial No.: 34D2-1 Project No.: 2582U63952E-RF Serial No.: 34D2-1
Polarization: Horizontal Tester: Leo Xiao Polarization: Vertical Tester: Leo Xiao
Test Mode: Transmitting Test Mode: Transmitting
Note: 862.11n28 low channel 2412MHz Note: 882.11n2@ low channel 2412MHz
Peak:RBW: 1MHz ,VBW:3MHz Ave:RBW:1MHz,VBW:SkHz Peak :RBW:1MHz,VBW:3MHz Ave:RBW:1MHz ,VBW:S5kHz
o Level (dBuVim) Date: 2025-07-05 - Level (dBuVim) Date: 2025-07-05
90.0 90.0}
80.0 20.0|
PK PK
700 70.0}
600 3 60.0) 3
50.0 50.0}
.,
400 40.0
300 30.0}
4000 6800. 9600. 12400. 15200. 18000 4000 6800. 9600. 12400. 15200. 18000
Frequency (MHz) Frequency (MHz)
No. Frequency Reading Factor Result Limit Margin Measurement No. Frequency Reading  Factor Result Limit Margin Measurement
(MHz) (dBuv)  (d8/m)  (dBuv/m) (dBuv/m)  (dB) (HHz) (dBwv)  (dB/m)  (dBuv/m) (dBpv/m)  (dB)
1 A4824.00 51.86 -8.58 43.28 74.00 368.72 Peak 1 4824.00 51.60 -8.58 43.02 74.00 Peak
2 7236.00 47.16 -3.67 43.49 74.00 30.51 Peak 2 7236.00 47.60 -3.67 43.93 74.00 Peak
3 17960.80 66 11.16 58.82 74.00 15.18 Peak 3 17941.20 11.03 59.4 74.00 Peak
4 17960.80 4 11.16 47.56 54.00 6.44 Average 4 17941.20 11.03 47.40 54.00 Average
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Bay Area Compliance Laboratories Corp. (Dongguan)

Report No.: 2502U63952E-RF-00A

802.11n20 middle channel Horizontal

Project No.: 2562U63952E-RF serial No.: 34D2-1
Polarization: Horizontal Tester: Leo Xiao
Test Mode: Transmitting
Note: 802.11n2@ middle channel 2437MHz
Peak: RBW: 1MHz , VBW: 3HHz

Level (dBuv/m) Date: 2025-07-05

900 Fundamental test with
800 Filter Switch Unit
PK
700
60.0
50.0 4
00 " g
300
1000 1600. 2200. 2800. 3400. 4000
Frequency (MHz)
No. Frequency Reading Factor  Result Limit Margin  Measurement
(MHz) (dBuV)  (dB/m)  (dBuv/m) (dBuV/m)  (dB)

1 2356.60 56.53 -9.20 47.33 74.00 26.67 Peak

Project No 2502U63952E-RF Serial No.: 34D2-1

Polarization: Horizontal Tester: Leo Xiao

Test Mode: Transmittin
Note: 862.11n20 middle channel 2437MHz
Peak:RBW: 1MHz,VBW:3HHz Ave:RBMW: 1MHz, VBW: SkHz

4opLevel (dBuVim) Date: 2025-07-05

90.0
800
PK
700
600 3
500
1
40.0
300
4000 6800, 9600 12400, 15200. 18000
Frequency (MHz)
No. Frequency Reading Factor Result Limit Margin Measurement
(MHz) (dBpv) (dB/m)  (dBpv/m) (dBuv/m) (dB)
1 4874.08 -8.50 42.69 74.00 31.31 Peak
2 7311.00 -3.27 43.76 74.00 30.24 Peak
3 17988.80 11.33 58.32 74.00 15.68 Peak
4 17988.80 11.33 4 54.e0 6.34 Average

Project No.:

802.11n20 middle channel Vertical

2582U83952E-RF Serial Ne.: 34D2-1

Polarization: Vertical Tester: Leo Xiao

Test Mode: Transmitting
Note: 882.11n28 middle channel 2437MHz
Peak :RBW: 1HHz , VBM: 3MHz

Level (dBuVim) Date: 2025-07-05.

a0 Fundamental test with
800 Filter Switch Unit
PK
70.0] /
60.0}
50.0} 1
s
40.0) ity o
30.0}
1000 1600. 2200. 2800. 3400. 4000
Frequency (MHz)
No. Freguency Reading Factor Result Limit Margin Measurement
(HHz) (dBwv)  (dB/m)  (dBuV/m) (dBwV/m)  (dB)
1 2516.80 56.24 -8.19 48.05 4.00 25.95 Peak
Project No.: 2582U63952E-RF Serial No.: 34D2-1
Polarization: Vertical Tester: Leo Xiao
Test Mode: Transmittin,
Note: 882.11n26 middle channel 2437MHz
Peak :RBW:1MHz,VBW:3MHz Ave:RBW:1MHz ,VBW:S5kHz
- Level (dBuVim) Date: 2025-07-05
90.0}
20.0|
PK
70.0}
60.0) 3
50.0}
p
40.0
30.0}
4000 6800. 9600. 12400. 15200. 18000
Frequency (MHz)
No. Freguency Reading  Factor Result Limit Margin Measurement
(HHz) (dBwv)  (dB/m)  (dBuv/m) (dBpv/m)  (dB)
1 A4874.00 51.78 -8.50 74.00 Peak
2 7311.00 47.85 -3.27 74.00 Peak
3 17997.20 48.09 11.38 74.00 Peak
4 17997.20 36.28 11.38 54.00 Average

Report Template Version: FCC-Wi-Fi-V2.2
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Bay Area Compliance Laboratories Corp. (Dongguan)

Report No.: 2502U63952E-RF-00A

802.11n20 high channel Horizontal

Project No.: 2562U63952E-RF serial No.: 34D2-1
Polarization: Horizontal Tester: Leo Xiao
Test Mode: Transmitting
Note: 882.11n2@ high channel 2462MHz
Peak: RBW: 1MHz , VBW: 3HHz

Level (dBuv/m) Date: 2025-07-05

500 Fundamental test with
w00 Filter Switch Unit
PK
70.0 /
60.0
500 1
40.0
30.0
1000 1600. 2200. 2800. 3400. 4000
Frequency (MHz)
No. Frequency Reading Factor  Result Limit Margin  Measurement
(1Hz) (dBwv)  (dB/m)  (dBuv/m) (dBuv/m)  (dB)
1 2381.80 57.76 -8.65 49.11 74.00 24.89 Peak
Project No 2582U63952E-RF Serial No.: 34D2-1
Polarization: Horizontal Tester: Leo Xiao

Test Mode: Transmittin
Note: 862.11n20 high channel 2462MHz
Peak:RBW: 1MHz,VBW:3HHz  Ave:RBMW: 1MHz, VBW: SkHz

Level (dBuV/m) Date: 2025-07-05

90.0
80.0
PK

70.0
60.0 3
50.0
00 “wumuuuuM#HN"’
30.0

4000 6800. 9600. 12400. 15200. 18000

Frequency (MHz)
No.  Frequency  Reading Factor  Result  Limit  Margin  Measurement
(MHz) (dBuv)  (dB/m)  (dBpv/m) (dBpv/m)  (dB)

1 4924.00 -8.47  41.74  71.60  32.26  Peak
2 7386.00 271 45.32 74.00  28.68  Peak
3 179a4.00 11.e4  58.24  74.80  15.76  Peak
4 17944.00 11.e4  47.41  54.00 6.59  Average

802.11n20 high channel Vertical

Project No.: 2562U53952E-RF Serial Ne.: 34D2-1
Polarization: Vertical Tester: Leo Xiao
Test Mode: Transmitting
Note: 882.11n28 high channel 2462MHz
Peak:RBW: 1HHz, VBU: 3HHz

Level (dBuVim) Date: 2025-07-05.

203 Fundamental test with
400 Filter Switch Unit
PK
70.0 “///
60.0|
50.0 1
.
0.0 T
30.0
1000 1600. 2200. 2800. 3400. 4000
Frequency (MHz)
No. Frequency  Reading Factor Result Limit Margin  Measurement
(MHz) (dBuv)  (dB/m)  (dBuV/m) (dBv/m)  (dB)
1 2381.80 56.74 -8.65 48.09 4.00 25.91 Peak
Project No.: 2582U63952E-RF Serial No.: 34D2-1
Polarization: Vertical Tester: Leo Xiao

Test Mode: Transmitting
Note: 862.11n20 high channel 2462MHz
Peak :RBW: 1MHz, VBUW: SHHz  Ave:RBW: LMHz,VBW: SkHz

Level (dBuVim) Date: 2025-07-05.

90.0)
0.0
PK

70.0)
60.0) 3
50.0) s
40.0
30.)

4000 6800 9600. 12400, 15200. 18000

Frequency (MHz)
No. Frequency Reading  Factor Result Limit Margin Measurement
(MHz) (dBpv) (dB/m)  (dBuV/m) (dBuV/m) (dB)

1 492408 -8.47 40.71 74.00 33.29 Peak
2 7386.00 -2.71 46.35 74.00 27.65 Peak
3 17938.46 11.81 6 74.00 Peak
4 17938.40 11.01 47.36 54.00 Average

Report Template Version: FCC-Wi-Fi-V2.2
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Bay Area Compliance Laboratories Corp. (Dongguan)

Report No.: 2502U63952E-RF-00A

Polarization: Horizontal

802.11n40 low channel Horizontal

serial No.: 34D2-1
Tester: Ted Wang

Project No.: 2562U63952E-RF

Test Mode: Transmitting
Note: 802.11n48 low channel 2422MHz
Peak: RBW: 1MHz , VBW: 3HHz

Level (dBuv/m) Date: 2025-07-05

No.

200 Fundamental test with
500, Filter Switch Unit
PK
70.0 /
60.0
50.0 1
. M.
300
1000 1600. 2200. 2800. 3400. 4000
Frequency (MHz)
Frequency Reading Factor Result Limit Margin Measurement
(MHz) (dBuV)  (dB/m)  (dBuv/m) (dBuV/m)  (dB)
1 3889.60 49.60 -3.76 45.84 74.00 28.16 Peak
Project No 2502U63952E-RF Serial No.: 34D2-1
Polarization: Horizontal Tester: Ted Wang
Test Mode: Transmitting
Note: 862.11n48 low channel 2422MHz
Peak:RBW: 1MHz ,VBW:3MHz Ave:RBW:1MHz,VBW:SkHz
o Level (dBuVim) Date: 2025-07-05
90.0
80.0
PK
700
60.0) 3
50.0
]
400
300
4000 6800. 9600. 12400. 15200. 18000
Frequency (MHz)
Frequency Reading Factor Result Limit Margin Measurement
(MHz) (dBuv)  (dB/m)  (dBpv/m) (dBuv/m)  (dB)
1 4844 .00 56.23 -8.53 41.70 74.00 32.36 Peak
2 7266.00 47.54 -3.52 44,02 74.00 29.98 Peak
3 17980. 4 11.3@ 59.12 74.00 4.88 Peak
4 17980. 4 36.28 11.3@ 47.58 54.00 6.42 Average

Project No.:
Polarization: Vertical

Level (dBuVim)

802.11n40 low channel Vertical

2582U83952E-RF Serial Ne.: 34D2-1

Tester: Ted Wang

Test Mode: Transmitting
Note: 882.11n48 low channel 2422MHz
Peak :RBW: 1HHz , VBM: 3MHz

Date: 2025-07-05.

900 Fundamental test with
200 Filter Switch Unit
PK
70.0 /
60.0}
50.0} 1
40.0) gyt ;
30.0}
1000 1600. 2200. 2800. 3400. 4000
Frequency (MHz)
No. Frequency  Reading Factor Result Limit Margin  Measurement
(HHz) (dBwv)  (dB/m)  (dBuV/m) (dBav/m)  (dB)
1 3916.00 49.68 -3.74 45.94 4.00 28.06 Peak
Project No.: 2582U63952E-RF Serial No.: 34D2-1
Polarization: Vertical Tester: Ted Wang
Test Mode: Transmitting
Note: 882.11nd@ low channel 2422MHz
Peak :RBW:1MHz,VBW:3MHz Ave:RBW:1MHz ,VBW:S5kHz
- Level (dBuVim) Date: 2025-07-05
90.0}
20.0|
PK
70.0}
60.0} 3
50.0}
40.0
30.0}
4000 6800. 9600. 12400. 15200. 18000
Frequency (MHz)
No. Frequency Reading  Factor Result Limit Margin Measurement
(HHz) (dBwv)  (dB/m)  (dBuv/m) (dBpv/m)  (dB)
1 4844.00 50.20 -8.53 41.67 74.00 32.33 Peak
2 7266.00 47.28 -3.52 43.76 74.00 30.24 Peak
3 17980.40 11.3@ 58.28 74.00 15.72 Peak
4 17980.40 11.30 47.52 54.00 6.48 Average
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Bay Area Compliance Laboratories Corp. (Dongguan)

Report No.: 2502U63952E-RF-00A

No.

802.11n40 middle channel Horizontal

Project No.: 2562U63952E-RF
Polarization: Horizontal
Test Mode: Transmitting
Note: 802.11n4@ middle channel 2437MHz
Peak: RBW: 1MHz , VBW: 3HHz

serial No.: 34D2-1
Tester: Ted Wang

Level (dBuv/m) Date: 2025-07-05

%00 Fundamental test with
500, Filter Switch Unit
PK
700 /
60.0
50.0 1
400 sl 4
300
1000 1600. 2200. 2800. 3400. 4000
Frequency (MHz)
Frequency Reading Factor Result Limit Margin Measurement
(MHz) (dBuV)  (dB/m)  (dBuv/m) (dBuV/m)  (dB)
1 3781.60 49.43 -4.27 45.16 74.00 28.84 Peak
Project No 2502U63952E-RF Serial No.: 34D2-1
Polarization: Horizontal Tester: Ted Wang
Test Mode: Transmittin,
Note: 862.11n4® middle channel 2437MHz
Peak:RBW: 1MHz ,VBW:3MHz Ave:RBW:1MHz,VBW:SkHz
o Level (dBuVim) Date: 2025-07-05
90.0
80.0
PK
700
60.0 3
50.0
400 M
300
4000 6800. 9600. 12400. 15200. 18000
Frequency (MHz)
Frequency Reading Factor Result Limit Margin Measurement
(MHz) (dBuv)  (d8/m)  (dBuv/m) (dBuv/m)  (dB)
1 A4874.00 49.18 -8.50 40.68 74.00 33.32 Peak
2 7311.00 48.09 -3.27 44,82 74.00 29.18 Peak
3 17998.00 11.38 59.04 74.00 4.96 Peak
4 17998.00 36.21 11.38 47.59 54.00 6.41 Average

Project No.:
Polarization: Vertical

802.11n40 middle channel Vertical

Serial Ne.: 34D2-1
Tester: Ted Wang

2582U83952E-RF

Test Mode: Transmitting
Note: 882.11n48 middle channel 2437MHz
Peak :RBW: 1HHz , VBM: 3MHz

Level (dBuVim) Date: 2025-07-05.

Fundamental test with
90.0} 0 v 0
Filter Switch Unit
80.0}
PK
70.0 /
60.0}
50.0} 1
i N
40.0 Wk
30.0}
1000 1600. 2200. 2800. 3400. 4000
Frequency (MHz)
No. Freguency Reading Factor Result Limit Margin Measurement
(HHz) (dBuv)  (dB/m)  (dBuV/m) (dBuv/m}  (d8)
1 3893.80 49.13 -3.67 45.46 4.00 28.54 Peak
Project No.: 2582U63952E-RF Serial No.: 34D2-1
Polarization: Vertical Tester: Ted Wang
Test Mode: Transmittin,
Note: 882.11n48 middle channel 2437MHz
Peak :RBW:1MHz,VBW:3MHz Ave:RBW:1MHz ,VBW:S5kHz
- Level (dBuVim) Date: 2025-07-05
90.0}
20.0|
PK
70.0}
60.0 3
50.0}
40.0
30.0}
4000 6800. 9600. 12400. 15200. 18000
Frequency (MHz)
No. Frequency Reading  Factor Result Limit Margin Measurement
(HHz) (dBpv)  (dB/m)  (dBuv/m) (dBuv/m)  (dB)
1 A4874.00 48.62 -8.50 40.12 74.00 33.88 Peak
2 7311.00 47.18 -3.27 43.91 74.00 30.09 Peak
3 17820.80 48.50 10.24 58.74 74.00 15.26 Peak
4 17820.80 36.74 10.24 46.98 54.00 7.02 Average
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Bay Area Compliance Laboratories Corp. (Dongguan)

Report No.: 2502U63952E-RF-00A

No.

802.11n40 high channel Horizontal

serial No.: 34D2-1
Tester: Ted Wang

Project No.: 2562U63952E-RF
Polarization: Horizontal
Test Mode: Transmitting
Note: 882.11n4@ high channel 2452MHz
Peak: RBW: 1MHz , VBW: 3HHz

Level (dBuv/m) Date: 2025-07-05

900 Fundamental test with
500 Filter Switch Unit
PK
70.0 /
60.0
50.0 4
il
40.0) e
300
1000 1600. 2200. 2800. 3400. 4000
Frequency (MHz)
Frequency Reading Factor  Result Limit Margin  Measurement
(MHz) (dBwv)  (dB/m)  (dBuv/m) (dBuv/m)  (dB)
1 2611.60 55.18 -7.82 47.36 74.00 26.64 Peak
Project No 2502U63952E-RF Serial No.: 34D2-1
Polarization: Horizontal Tester: Ted Wang
Test Mode: Transmittin,
Note: 862.11n4® high channel 2452MHz
Peak:RBW: 1MHz ,VBW:3MHz Ave:RBW:1MHz,VBW:SkHz
o Level (dBuVim) Date: 2025-07-05
90.0
80.0
PK
700
60.0 3
50.0
400
300
4000 6800. 9600. 12400. 15200. 18000
Frequency (MHz)
Frequency Reading Factor Result Limit Margin Measurement
(MHz) (dBuv)  (d8/m)  (dBuv/m) (dBuv/m)  (dB)
1 4904.00 48.49 -8.46 40.03 74.00 33.97 Peak
2 7356.00 47.85 -2.92 44.93 74.00 29.97 Peak
3 17932.80 10.96 58.99 74.00 15.01 Peak
4 17932.80 36.20 10.96 47.16 54.00 6.84 Average

P
Po.

802.11n40 high channel Vertical

Serial Ne.: 34D2-1
Tester: Ted Wang

roject No.: 2582U63952E-RF
larization: Vertical
Test Mode: Transmitting
Note: 882.11n48 high channel 2452MHz
Peak:RBW: 1HHz, VBU: 3HHz

Level (dBuVim)

Date: 2025-07-05.

900 Fundamental test with
200 Filter Switch Unit
PK
70.0 /
60.0}
50.0 "
L by
40.0 g
30.0}
1000 1600. 2200. 2800. 3400. 4000
Frequency (MHz)
No. Frequency  Reading Factor Result Limit Margin  Measurement
(HHz) (dBwv)  (dB/m)  (dBuV/m) (dBwV/m)  (dB)
1 3418.00 51.7@ -5.45 46.25 4.00 27.75 Peak
Project No.: 2582U63952E-RF Serial No.: 34D2-1
Polarization: Vertical Tester: Ted Wang
Test Mode: Transmitting
Note: 882.11n48 high channel 2452MHz
Peak :RBW:1MHz,VBW:3MHz Ave:RBW:1MHz ,VBW:S5kHz
- Level (dBuVim) Date: 2025-07-05
90.0}
20.0|
PK
70.0}
60.0 3
50.0}
400 MM
30.0}
4000 6800. 9600. 12400. 15200. 18000
Frequency (MHz)
No. Frequency Reading  Factor Result Limit Margin Measurement
(HHz) (dBwv)  (dB/m)  (dBuv/m) (dBpv/m)  (dB)
1 4964.00 48.51 -8.46 408.05 74.00 Peak
2 7356.00 46.88 -2.92 43.96 74.00 Peak
3 17986.00 11.32 59.39 74.00 Peak
4 17986.00 11.32 47.62 54.00 Average
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Bay Area Compliance Laboratories Corp. (Dongguan) Report No.: 2502U63952E-RF-00A

18GHz~25GHz:

No Emission was detected in the range 18-25GHz,test was performed on the mode and channel which
with the maximum power.

802.11n20 middle channel Horizontal 802.11n20 middle channel Vertical

Project No.: 2562U83952E-RF serial No.: 3aD2-1

Project No.: 2502U63952E-RF serial No.: 34D2-1
Polarization: Horizontal Tester: Ted Wang Polarization: Vertical Tester: Ted Wang
Test Mode: Transmitting Test Mode: Transmitting

Note: 2.4G Wifi

Note: 2.46 WiFi
Peak:REW: 1MHz, VBH: 3MHZ  Ave :RBH: 1MHZ,VBU: SkHZ

Peak:RBI: 1MHz ,VBW: 3HHZ  Ave:REMW: LMHZ, VBM: SkHZ

10pLeve! ([dBuvim) Date: 20250705 1o0Level ([@Buvim) Date: 2025.07-05
90.0 90.0)
80.0 300
PK PK
700 70.0)
60.0 1 60.0) 1
| Pl o gt g g AP R A sp.0| bt s i Al AN
400 400
300 300
18000 19400, 208 00. 23600. 25000 18000 19400. 20

00, 222 800, 22200, 23600, 25000
Frequency (MHz) Frequency (MHz)

No. Frequency  Reading Factor  Result  Limit Margin  Measurement No. Frequency  Reading Factor  Result  Limit

Margin Measurement
(MHz) (dBuv)  (dB/m)  (dBuv/m) (dBuV/m)  (dB) (MHz) (dBuV)  (dB/m)  (dBuV/m) (dBuV/m)  (dB)

1 19223.60 47.73 9.64 57.37 74.00 16.63 Peak 1 20577.40 46.9 9.48 56.39 74.00 17.61 Peak

2 223.60 35.57 9.64 45.21 54.00 8.79 Average 2 208577.40 34.67 9.48 44 .15 54.00 9.85 Average
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Bay Area Compliance Laboratories Corp. (Dongguan)

Report No.: 2502U63952E-RF-00A

Bandedge:

802.11b low channel Chain0 Bandedge Horizontal

Project No.: 2582U53952E-RF serial No.: 34D2-1
Polarization: Horizontal Tester: Leo Xiao

Test Mode: Transmitting
Note: 882.11b low channel 2412MHz Chaing
Peak:RBM: 1Mz, VBM: 3MHz  Ave :RBH: 1MHz, VBU: SkHz

Level (dBuVim)

Date: 2025-07-05

1088
97.5|
86.3)
75.0) L.t
638
525 — —
413
2300 2326 2352 2378, 2430
Frequency (MHz)
No. Frequency  Reading Factor  Result Limit Margin  Measurement
(MHz) (dBuv) (dB/m)  (dBuv/m) (dBuV/m)
1 2389.21 58.15 -8.50 57.65 74.00 5 Peak
2 2389.21 52.03 -0.50 51.53 54.00 .47 Average
3 2390.00 56.00 -0.49 55.51 74.00 9 Peak
4 2390.00 47.083 -0.49 46.54 54.00 6 Average

802.11b high channel Chain0 Bandedge Horizontal

Project No.: 2502U63952E-RF Serial No 34D2-1
Folarization: Horizontal Tester
Test Mode: Transmitting
Note: 802.11b high channel 2462MHz Chain®
Peak:RB: 1MHz, VBW: SMHz  Ave:REM: 1MHz, VEW: Skiz

Level {dBuVim)

Leo xiao

Date: 2025-07-05

1088
97.5|
863
75.0) B
63.8
2
52.5) e i . i ;
3
2450 2480. 2510, 2540 2600
Frequency (MHz)
No. Frequency  Reading Factor  Result Limit Measurement
(MHz) (dBuv)  (dB/m)  (dBuV/m) (dBpV/m)
1 2483.50 53.97 -0.05 53.92 74.00 Peak
2 2486.48 55.94 -0.04 55.90 74.00 Peak
3 2486.48 49.68 -0.04 49.64 54.00 Average

Project No.:
Polarization:
Test Mode:

Note

Level (dBuV/im)

802.11b low channel Chain0 Bandedge Vertical

2502U63952E-RF Serial No.: 34D2-1
Vertical Tester: Leo Xiao
Transmitting

: 862.11b low channel 2412MHz Chaind
Peak: RBIW: 1MHz, VBW: 3HHz  Ave:RBMW: 1MHz,VBM: SkHz

Date: 2025-07-05.

W

PK
A o
2300 2326, 2352. 2378 2404, 2430
Frequency (MHz)

Frequency Reading Factor Result Limit Margin Measurement

(MHz) (dBuv) (dB/m)  (dBuv/m) (dBuv/m) (dB)
2389.21 56.72 -0.48 56.24 74.00 17.786 Paak
2389.21 51.18 -0.48 50.78 54.80 3.30 Average
2390.00 55.08 -0.47 54.61 74.00 19.3% Peak
2390.00 46.64 -0.47 46.17 54.00 7.83 Average

Project No
Folarization

Test Mode
Note:

Level (dBuV/m)

802.11b high channel Chain0 Bandedge Vertical

2582U63952E-RF Serial No 34D2-1
Vertical Tester: Leo Xiao
Transmitting

802.11b hign channel 2462MHz Chaind
Peal :RBW: 1MHz, VBI: 3UHz  Ave:REW: 1HHz, VBM: SkHz

Date: 2025-07-05.

PK
2
g .
2450 2480. 2510. 2540. 2570. 2600
Frequency (MHz)
Frequency  Reading Factor  Result  Limit Margin  Measurement
(MHz) (dBuV)  (dB/m)  (dBuV/m) (dBuV/m)  (dB)
2483.50 54.04 -0.05 53.99 74.00 20.01 Peak
2484.35 55.71 -0.05 55.66 74.00 18.34 Peak
2484.35 47.77 -0.05 47.72 54.88 6.28 Average
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Bay Area Compliance Laboratories Corp. (Dongguan)

Report No.: 2502U63952E-RF-00A

802.11b low channel Chainl Bandedge Horizontal

Project No.: 2502U63952E-RF Serial No 34D2-1
Folarization: Horizontal Tester: Leo Xiao
Test Mode: Transmitting
Note: 802.11b low channel 2412MHz Chainl
Peak:RB: 14Hz, VBW: SMHz  Ave :REM: 1MHz, VBW: Skiz

JapLevel (4Buvim) Date: 2025-07-05
1088
97.5|
863
75.0) BE
63.8
P
525
. A
3
2300 2326. 2352 2378, 2404, 2430
Frequency (MHz)
No. Frequency  Reading Factor  Result Limit Margin  Measurement
(MHz) (dBuv)  (dB/m)  (dBuV/m) (dBpV/m)  (dB)
1 2389.02 57.94 -0.50 57.44 .00 16.56 Peak
2 2389.02 52.84 -e.50 52.34 54.00 1.66 Average
3 23908.00 56.22 -0.49 55.73 74.00 18.27 Peak
a 2390.00 46.95 -0.49 46.46 54.00 7.54 Average

802.11b high channel Chainl Bandedge Horizontal

Project No.: 2582U53952E-RF serial No.: 34D2-1
Polarization: Horizontal Tester: Leo Xiao
Test Mode: Transmitting
Note: 882.11b high channel 2462MHz Chainl
Peak:RBM: 1MHz, VBW: 3MHz  Ave :RBH: 1MHz, VBU: SkHz

Level (dBuvim) Date: 2025-07-05
1088
o7.5|
86.3
75.0) L3
638
52.5 e o " -
43
2450 2480 2510 2540, 2570, 2600
Frequency (MHz)
No. Frequency  Reading Factor  Result  Limit Margin  Measurement
(MHz) (dBuv) (dB/m) (dBuv/m)  (dBuv/m) (dB)
1 2483.50 55.16 -0.05 55.11 74.00 18.89 Peak
2 2483.50 46.90 -0.05 46.85 54.00 7.15 Average
3 2484.32 57.53 -6.05 57.48 74.00 16.52 Peak
4 4 51.68 -0.e5 51.63 54.00 2.37 Average

802.11b low channel Chainl Bandedge Vertical

Project No 2582U63952E-RF Serial No 34D2-1
Polarization: Vertical Tester: Leo Xiao
Test Mode: Transmitting
Note: 862.11b low channel 2412MHz Chainl
Peal :RBW: 1Mz, VBI: 3HHz | Ave:RB: 1MHz, VBM: SkHz

sgoLevel dBuvim) Date: 2025-07-05
108
97.5
863
750 LS
63.8]
1
525
M3
2300 2326. 2352, 2378 2404, 2430
Frequency (MHz)
No. Frequency  Reading Factor  Result  Limit Margin  Measurement
(MHz) (dBuV)  (dB/m)  (dBuV/m) (dBuV/m)  (dB)
1 2388.97 55.85 -0.50 55.35 74.00 18.65 Peak
2 2388.97 49.75 -0.50 49.25 54.00 4.75 Average
3 2390.00 54.10 -0.49 53.61 74.00 20.39 Peak

802.11b high channel Chainl Bandedge Vertical

Project No.: 2582U63952E-RF Serial No.: 34D2-1
Polarization: Vertical Tester: Leo Xiao
Test Mode: Transmitting
Note: 882.11b high channel 2462MHz Chainl
Peak: RBI: 1MHz , VBW: 3MHz  Ave:RBW: 1MHz, VBM: SkHz

Level (aBuVIm) Date: 2025-07-05
1088
97.5|
63
75.0 Lt
638
52.5| & —
e JTW
413
2450 2480. 2510. 2540 2570 2600
Frequency (MHz)
No. Frequency  Reading Factor  Result Limit Margin  Measurement
(MHz ) (dBuv) (dB/m)  (dBuV/m) (dBuv/m) (dB)
1 2483.50 52.77 -8.05 52.72 74.00 21.28 Peak
2 2484.35 53.81 -0.05 53.76 74.00 20.24 Peak
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Bay Area Compliance Laboratories Corp. (Dongguan)

Report No.: 2502U63952E-RF-00A

802.11g low channel Chain0 Bandedge Horizontal

Project No.: 25@2UB3952E-RF

Serial Ne.: 34D2-1
Polarization: Horizental Tester: Leo Xiao
Test Mode: Transmitting
Note: 802.11g low channel 2412MHz Chaine
Peak:RBW:1MHz,VBW:3MHz Ave:RBW:1MHz,VBW:S5kHz
41201evel (dBuvim) Date: 2025.07-05
1088
97.5|
863
75.0 PK
638
525 - = »
a3
2300 2326. 2352. 2378 2404, 2430
Frequency (MHz)
No Frequency  Reading Factor  Result  Limit Margin  Measurement
(MHz) (dBpV)  (dB/m)  (dBuV/m) (dBuV/m)  (dB)
1 2390.00 70.26 -8.49 69.77 74.00 4.23 Peak
2 2390.60 52.22 -0.49 51.73 54.00 2.2 Average

802.11g high channel Chain) Bandedge Horizontal

Project No.: 2582U53952E-RF

Serial No.: 3402-1
Polarization: Horizontal Tester: Leo Xiao
Test Mode: Transmitting
Note: 502.11g high channel 2462MHz Chaing
Peak:RBW: 1MHZ, VBW: SHHz  Ave:RBW: 1MHz, VBW: SkHz

Level {dBuVim) Date: 2025-07-05
108.8
97.5|
863

PK

750 e
638
525 - - — N
03

2450 2450 2510 2540, 2570, 2600

Frequency (MHz)
No Frequency Reading Factor Result Limit Margin Measurement
(MHz) (dBpv) (dB/m)  (dBuv/m) (dBpv/m) (dB)

1 69.79 -9.85 69.74 74.00 4.26 Peak
2 52.68 -8.03 52.63 54.90 1.37 Average

802.11g low channel Chain0 Bandedge Vertical

Project No.:

2502U63952E-RF

Serial No.: 34D2-1
Polarization: vertical Tester: Leo Xiao
Test Mode: Transmitting
Note: 8@2.11g low channel 2412MHz Chain@
Peak:RBW: 1MHz ,VBW:3MHz  Ave:RBW:1MHz ,VBW:SkHz
420tevel (¢Buvim) Date: 2025.07.05
1088
97.5|
263
75.0) PK
63.8
52.5| —
413
2300 2326. 2352. 2378 2404, 2430
Frequency (MHz)
Frequency  Reading Factor  Result  Limit Margin  Measurement
(MHz) (dBuV)  (dB/m)  (dBuV/m) (dBuV/m)  (dB)
1 2390.00 69.01 -0.49 68.52 74.00 5.48 Peak
2 2390.60 58.71 -0.49 58.22 54.88 3.78 Average

802.11¢g high channel Chain) Bandedge Vertical

Project No.

25B2U63952E-RF

Serial No.: 34D2-1
Polarization: Vertical Tester: Leo Xiao
Test Mode: Transmitting
Note: 882.11g high channel 2482MHz Chain®
Peak :RBW:1MHz,VBW:3MHz Ave:RBW:1MHz ,VBW:SkHz

Level (dBuVim] Date: 2025-07-05
1088
97.5|
6.3
750 L4

;

638
525| ; i
K

2450 2480 2510. 2540 2570 2600

Frequency (MHz)
No. Frequency Reading  Factor Result Limit Margin Measurement
(MHz) (dBpv)  (dB/m)  (dBuv/m) (dBpv/m)  (dB)

1 2483.56 68.37 -0.85 68.32 74.00 5.68 Peak
2 2483.50 51.21 -8.85 51.16 54.98 2.84 Average
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Bay Area Compliance Laboratories Corp. (Dongguan)

Report No.: 2502U63952E-RF-00A

802.11g low channel Chainl Bandedge Horizontal

Project No.: 2582U83052E-RF

Serial No.: 34D2-1
Polarization: Horizontal Tester: Leo Xiao
Test Mode: Transmitting
Note: 802.11g low channel 2412MHz Chainl
Peak:RBW: 1MHz ,VBW:3MHz Ave:RBW:1MHz,VBW:5kHz
4a0Leve! (dBuvim) Date: 2025-07.05
1088
97.5|
863
K

750 :
638
525| ——
a3

2300 2326. 2352 2378 2404, 2430

Frequency (MHz)
No. Frequency ~ Reading Factor  Result  Limit Margin  Measurement
(MHz) (dBuv)  (dB/m)  (dBuV/m) (dBuv/m)  (dB)

1 2390.08 a9 -0.49 70.00 74.00 4.008 Peak
2 2390.08 51.60 -0.49 51.11 54.00 2.89 Average

802.11g high channel Chainl Bandedge Horizontal

Project No.: 2582U53952E-RF

Serial No 34D02-1
Polarization: Horizontal Tester: Leo Xiao
Test Mode: Transmitting
Note: 882.11g high channel 2462MHz Chainl
Peak :RBW:1MHz,VBW:3MHz Ave:RBW:1MHz,VBW: SkHz

Level (dBuVim} Date: 2025-07-05
108
97.5|
86.3
750 ' Lt
638
525 oy ks
03

2450 2480 2510 2540, 2570, 2600

Frequency (MHz)
No. Frequency  Reading Factor  Result Limit Margin  Measurement
(MHz) (dBpv)  (dB/m)  (dBuv/m) (dBpv/m)  (dB)

1 70.73 -6.05 70.68 74.00 3.32 Peak
2 52.95 -8.03 52.90 54.90 1.18 Average

802.11g low channel Chainl Bandedge Vertical

Project No.:

2502U63952E-RF

Serial No.: 34D2-1
Polarization: vertical Tester: Leo Xiao
Test Mode: Transmitting
Note: 8@2.11g low channel 2412MHz Chainl
Peak:RBW: 1MHz ,VBW:3MHz  Ave:RBW:1MHz ,VBW:SkHz
420tevel (¢Buvim) Date: 2025.07.05
1088
97.5|
263
75.0) PK
63.8
52.5| - .
413
2300 2326. 2352. 2378 2404, 2430
Frequency (MHz)
Frequency  Reading Factor  Result  Limit Margin  Measurement
(MHz) (dBuV)  (dB/m)  (dBuV/m) (dBuV/m)  (dB)
1 2390.00 67.49 -0.49 67.00 74.00 7.00 Peak
2 2390.60 49.60 -0.49 48.51 54.00 5.43 Average

802.11¢g high channel Chainl Bandedge Vertical

Project No.: 256

2UB3952E-RF

Serial No.: 34D2-1
Polarization: Vertical Tester: Leo Xiao
Test Mode: Transmitting
Note: 882.11g high channel 2482MHz Chainl
Peak :RBW:1MHz,VBW:3MHz Ave:RBW:1MHz ,VBW:SkHz

Level (dBuVim] Date: 2025-07-05
1088
97.5|
6.3
750 L4

.

638
525| = ;
K

2450 2480 2510. 2540 2570 2600

Frequency (MHz)
No. Frequency Reading  Factor Result Limit Margin Measurement
(MHz) (dBpv)  (dB/m)  (dBuv/m) (dBpv/m)  (dB)

1 2483.56 65.28 -0.85 65.23 74.00 8.77 Peak
2 2483.50 48.35 -8.85 48.30 54.98 5.7@ Average
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Bay Area Compliance Laboratories Corp. (Dongguan)

Report No.: 2502U63952E-RF-00A

802.11n20 low channel Bandedge Horizontal

Project No.: 25@2UB3952E-RF

Serial Ne.: 34D2-1
Polarization: Horizental Tester: Leo Xiao
Test Mode: Transmitting
Note: 802.11n2@ low channel 2412MHz
Peak:RBW:1MHz,VBW:3MHz Ave:RBW:1MHz,VBW:S5kHz

41201evel (dBuvim) Date: 2025.07-05
1088

97.5|

863

75.0 PRy

638

525

o
a3
2300 2326. 2352. 2378 2404, 2430
Frequency (MHz)
No Frequency  Reading Factor  Result  Limit Margin  Measurement
(MHz) (dBpV)  (dB/m)  (dBuV/m) (dBuV/m)  (dB)

1 2390.00 72.57 -8.49 72.08 74.00 1.92 Peak
2 2390.60 50.02 -0.49 49.53 54.00 a.a7 Average

802.11n20 high channel Bandedge Horizontal

Project No.: 2562U63952E-RF

Serial No.: 34D2-1
Polarization: Horizontal Tester: Leo Xiao
Test Mode: Transmitting
Note: 882.11n2@ high channel 2462MHz
Pealk:RBW: 1MHz ,VBW:3MHz Ave:RBW:1MHz,VBW: SkHz

Level {dBuVim) Date: 2025-07-05
1088
97.5|
86.3)
750 Lt
638
52.5 . L .
a3

2450 2480. 2510 2540. 2570 2600

Frequency (MHz)
No Frequency Reading Factor Result Limit Margin Measurement
(MHz) (dBuv)  (dB/m)  (dBpv/m) (dBuv/m)  (dB)

1 1.60 -0.05 71.55 74.00 2.45 Peak
2 49.78 -0.85 49.73 54.00 4.27 Average

802.11n20 low channel Bandedge Vertical

Project No.:

25620839528 -RF

Serfal No.: 34D2-1
Polarization: Vertical Tester: Leo Xiae
Test Mode: Transmitting
Note: 802.11n2@ low channel 2412MHz
Peak :RBW:1MHz ,VBW:3MHz Ave:RBW:1MHz ,VBW:S5kHz
42016Vl (dBuvim) Date: 2025.07.05
1088
97.5|
263
75.0) PR,
63.8
25 N At
413
2300 2326. 2352. 2378 2404, 2430
Frequency (MHz)
No Frequency  Reading Factor  Result  Limit Margin  Measurement
(MHz) (dBpv)  (dB/m)  (dBuV/m) (dBpV/m)  (dB)
1 2390.00 72.24 -0.49 71.75 74.00 2.25 Peak
2 2390.60 48.19 -0.49 47.70 54.00 6.30 Average

802.11n20 high channel Bandedge Vertical

Project No

2582U63952E-RF

Serial No 34D2-1
Polarization: Vertical Tester: Leo Xiao
Test Mode: Transmitting
Note: 802.11n28 high channel 2462MHz
Peak:RBW: 1MHz ,VBW:3MHz  Ave:RBW: 1MHz,VBW:SkHz
Level (dBuVim) Date: 2025-07-05
1088
97.5|
6.3
750 ! L4
638
525| . -
K
2450 2480. 2510. 2540 2570 2600
Frequency (MHz)
No. Frequency  Reading Facter  Result Limit Margin  Measurememt
(MHz) (dBuv)  (dB/m)  (dBuv/m) (dBpv/m)  (dB)
1 2483.50 72.62 -0.05 72.57 74.00 1.43 Peak
2 2483.50 49.24 -0.05 49.19 54.00 4.81 Average
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Bay Area Compliance Laboratories Corp. (Dongguan)

Report No.: 2502U63952E-RF-00A

802.11n40 low channel Bandedge Horizontal

Project No.: 2582U§3952E-RF Serial No.: 3402-1
Polarization: Horizental Tester: Ted wWang
Test Mode: Transmitting
Note: 802.11ln4@ low channel 2422MHz
Peak:RBW: 1MHz ,VBW:3MHz Ave:RBW:1MHz,VBW:5kHz
41201evel (dBuvim) Date: 2025.07-05
1088
97.5|
863
75.0 PR
638
525 ; A =+
a3
2300 2330. 2360. 2380 2420, 2450
Frequency (MHz)
No Frequency  Reading Factor  Result  Limit Margin  Measurement
(MHz) (dBWV)  (dB/m)  (dBuV/m) (dBuV/m)  (dB)
1 2389.01 70.75 -e.5@ 70.25 74.00 3.75 Peak
2 2389.01 52.59 -6.58 52.09 54.00 1.91 Average
3 2390.00 67.69 -8.49 66.60 74.00 7.40 Peak
a 2390.00 53.29 0.4 52.80 54.88 1.20 Average

802.11n40 high channel Bandedge Horizontal

Project No.: 2582U633952E-RF Serial No 34D02-1
Polarization: Horizontal Tester: Ted Wang
Test Mode: Transmitting
Note: 882.11n4@ high channel 2452MHz
Peak :RBW:1MHz,VBW:3MHz Ave:RBW:1MHz,VBW: SkHz

Level (dBuVim} Date: 2025-07-05
1088
97.5|
86.3)
750 Lt

3

638
525 X
a3

2425 2460 2495, 2530. 2565, 2600

Frequency (MHz)
No Frequency Reading  Factor Result Limit Margin Measurement
(MHz) (dBpv)  (dB/m)  (dBuv/m) (dBpv/m)  (dB)

1 2483.56 64.04 -0.30 63.74 74.00 16.26 Peak
2 2483.50 51.62 -9.30 51.32 54.90 2.68 Average
3 2489.54 67.23 -0.28 66.95 74.00 7.05 Peak
4 2489.54 48.61 -0.28 48.33 54.00 5.67 Average

802.11n40 low channel Bandedge Vertical

Project No.: 2562U83952E-RF Serial No.: 34D2-1

Polarization: vertical Tester: Ted Wang

Test Mode: Transmitting
Note: 8@2.11n4@ low channel 2422MHz
Peak:RBW: 1MHz ,VBW:3MHz  Ave:RBW:1MHz ,VBW:SkHz
420tevel (¢Buvim) Date: 2025.07.05
1088
97.5|
263
75.0) PK
P

63.8
52.5| = -
413

2300 2330. 2360. 2390 2420, 2450

Frequency (MHz)
Frequency  Reading Factor  Result  Limit Margin  Measurement
(MHz) (dBuV)  (dB/m)  (dBuV/m) (dBuV/m)  (dB)

1 2388.65 67.42 -0.47 66.95 74.00 7.e5 Peak
2 2388.65 48.97 -0.47 48.50 54.00 5.58 Average
3 2390.60 64.27 -0.47 63.80 74.00 10.20 Peak
4 2390.00 49.91 -0.47 2944 54.00 4.56 Average

802.11n40 high channel Bandedge Vertical

Project No 2582U63952E-RF Serial No 34D2-1
Polarization: Vertical Tester: Ted Wang
Test Mode: Transmitting
Note: 802.11n48 high channel 2452MHz
Peak:RBW: 1MHz ,VBW:3MHz  Ave:RBW: 1MHz,VBW:SkHz

Level (dBuVim) Date: 2025-07-05
1088
97.5|
6.3
750 L4

43

638
525| - "
K

2425 2450. 2495. 2530 2565, 2600

Frequency (MHz)
No. Freguency Reading Factor Result Limit Margin Measurement
(MHz) (dBuv)  (dB/m)  (dBuv/m) (dBpv/m)  (dB)

1 2483.50 64.88 -0.30 64.58 74.00 $.42 Peak
2 2483.50 50.19 -0.30 49.89 54.00 4.11 Average
3 2489.40 67.27 -0.28 66.99 4.00 7.01 Peak
4 2489.40 47.51 -0.28 47.23 54.00 6.77 Average
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Bay Area Compliance Laboratories Corp. (Dongguan) Report No.: 2502U63952E-RF-00A

5.3 6dB Emission Bandwidth

Test Information:

Serial No.: 34D2-4 Test Date: 2025/07/07
Test Site: RF Test Mode: Transmitting
Tester: Conor Fu Test Result: Pass

Environmental Conditions:

Tempe”t?fg; 27.3 Hl?lﬁi?itllt‘),’e 69 ATM Pres(sl:‘;g 99.8
(%)
Test Equipment List and Details:
Manufacturer Description Model Serial Number Calibration Date  Calibration Due Date
R&S Spectrum Analyzer =~ FSV40 101589 2024/09/05 2025/09/04
R&S Coaxial Attenuator 10dB F-08-EM512 2025/06/13 2026/06/12

* Statement of Traceability: Bay Area Compliance Laboratories Corp. (Dongguan) attests that all calibrations have been
performed, traceable to National Primary Standards and International System of Units (SI).

Report Template Version: FCC-Wi-Fi-V2.2 Page 59 of 95




Bay Area Compliance Laboratories Corp. (Dongguan) Report No.: 2502U63952E-RF-00A

Test Data:
Test Frequency Result Limit .
Mode Antenna (MHz) (MHz) (MHz) Verdict

2412 10.250 >0.5 Pass

Chain 0 2437 10.210 >0.5 Pass

2462 10.250 >0.5 Pass

802.11b

2412 10.250 >0.5 Pass

Chain 1 2437 10.250 >0.5 Pass

2462 10.250 >0.5 Pass

2412 16.497 >0.5 Pass

Chain 0 2437 16.577 >0.5 Pass

2462 16.577 >0.5 Pass

802.11¢g

2412 16.497 >0.5 Pass

Chain 1 2437 16.577 >0.5 Pass

2462 16.577 >0.5 Pass

2412 17.698 >0.5 Pass

Chain 0 2437 17.658 >0.5 Pass

2462 17.698 >0.5 Pass

802.11n20

2412 17.738 >0.5 Pass

Chain 1 2437 17.778 >0.5 Pass

2462 17.778 >0.5 Pass

2422 36.196 >0.5 Pass

Chain 0 2437 36.276 >0.5 Pass

2452 36.276 >0.5 Pass

802.11n40

2422 36.036 >0.5 Pass

Chain 1 2437 36.036 >0.5 Pass

2452 36.036 >0.5 Pass
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Bay Area Compliance Laboratories Corp. (Dongguan)

Report No.: 2502U63952E-RF-00A

Chain 0

802.11b_2412MHz_Chain 0
(e ) &

Ref Level 30.00 dBm  Offset 11.50 dB @ RBW 200 kHz

|o Att 35de SWT 1ms @ YVBW 1MHz Mode Sweep
SGL Count 1000/1000
@ 1Pk Max
M1[1] 5.51 dBm)|
2.4068949 GHz|
20 D1[1] -1.04 dB|
10.2503 MH2]
TodEm—0! 11.994 dom i =
D2 5.994 dBm-
. o 4y
vV v
-10 di

i \

|2 v W v

40 d
-50 di
-60 di
CF 2,412 GHz 1000 pts Span 40,0 MHz
Marker
Type | Ref | Trc X-value | v-value |__Function Function Result |
M1 1] 2.4068949 GHz 5.51 dBrm |
D1 M1 1] 10.2503 MHz -1.04 dB |
I J CINNNNAND e
Proectio. :25020635 Tester:tonor Fu

Dats: 7.7UL.2025 11:

802.11b_2462MHz_Chain 0
(e ) &

Ref Level 30.00 dBm  Offset 11.50 dB @ RBW 200 kHz

|o Att 35de SWT 1ms @ YVBW 1MHz Mode Sweep
SGL Count 1000/1000
@ 1Pk Max
M1[1] 5.41 dBm|
2.4568949 GHz|
20 D1[1] -0.87 dB|
2 10.2503 MH2]
TodEm—0! 12106 dem = & =
D2 6.106 dBm> ¥- i
. oA S 4 g
vV v

-10d

/’ \\
;/D\/E’ iy

40 d

50 d

-60 df

CF 2.462 GHz 1000 pts
Marker

Span 40.0 MHz

Type | Ref | Trc | X-value | v-value |__Function
M1 1] 2.4568949 GHz 5.41 dBrm |
D1 M1 1] 10.2503 MHz -0.67 dB |

Function Result |

Tester:Tonor Fu

802.11b_2437MHz_Chain 1

Ref Level 30,00 dem Offset 11,50 dB @ RBW 200 kHz
Att 35dB  SWT 1ms @ VBW 1MHz Mode Sweep

SGL Count 100071000
(@ 1Pk Max
‘ M1[1] 6.72 dBm)

. 2.4318949 GHz
20 Di[1] -0.78 dB
o3 D1 13.016 dBm: RN VYT R Y 10.2508 MHz

D2 7.016 dBm N Al

v W) o
10 di

J 1

+ i i L
40 d
50 d
60 d
CF 2.437 GHz 1000 pts Span 40.0 MHz
Marker
Type | Ref | Trc | X-value | v-value | Function | Function Result
M1 1] 2.4318949 GHz 6.72 dBm |
D1 M1 1 10.2503 MHz -0.78 dB |
i (]
125020635 Tester:Zonor Fu
L. 2075

802.11b_2437MHz_Chain 0
(oo ) &

Ref Level 30.00 dBm  Offset 11.50 dB @ RBW 200 kHz

o att asde  SWT Ims @ VBW 1MHz Mode Sweep
SGL Count 1000/1000
(@ 1Pk Max
M1[1] 5.82 dBm)|
2.4318949 GHz|
20 D1[1] 0.42 dB|
) D1 12.249 dBm o 10.2102 MH2|
b2 6.249 dbrm A 7 L e
) i T Mn
v v
-10 di

i i)
. / \ N

| W W v

-40 d
-50 di
-60 di
CF 2.437 GHz 1000 pts Span 40,0 MHz
Marker
Type | Ref | Trc X-value | v-value |__Function Function Result |
M1 1] 2.4318949 GHz 5.82 dBm |
D1 M1 1] 10.2102 MHz 0.42 dB |
I J AN e
Profectiio. 125020639525k Testar:Conor Fu
Date: 7.JUL.2025 11:15:18

Chain 1

802.11b_2412MHz_Chain 1
(oo ) =)

Ref Level 30.00 dBm  Offset 11.50 dB @ RBW 200 kHz

lo att 35 ds SWT ims @ VBW 1MHz Mode Sweep
SGL Count 1000/1000
(@ 1Pk Max
Mi[1] 6.28 dBm)
2.4068949 GHZ|
20 D1[1] -0.84 dB
o D1 12,730 demr e O OTATL 10.2503 MH2,
P— L Vi)
) A LYY

40 d

50 d

-60 df

CF 2,412 GHz 1000 pts

Marker

Type | Ref | Trc | X-value | v-value |__Function
M1 1] 2.4068949 GHz 6.28 dBm |
D1 M1 1] 10.2503 MHz -0.84 dB |

Span 40.0 MHz

Function Result |

ster:Conor Fu

802.11b_2462MHz Chain 1

Ref Level 30,00 dem Offset 11,50 dB @ RBW 200 kHz

Att 35dB  SWT 1ms @ VBW 1MHz Mode Sweep
SGL Count 1000/1000

(@ 1Pk Max

CITEY] 6.52 dBm

2.4568949 GHz

D1[1] -0.70 dB

o3 D1 13.064 dBm: — or o 10.2508 MHz
D2 7.054 dBn L. ! e

oa ] LYEN

v

7 Y
X

40 di

50 d

60 d

CF 2.462 GHz 1000 pts

Marker

Type | Ref | Trc | X-value | y-value | Function |
M1 1] 2.4568949 GHz 6.32 dBm |
D1 M1 1 10.2503 MHz -0.70 dB |

i

No.:25027628

Span 40.0 MHz

Function Result

iZonor Fu

TL0UL.2025 13
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Bay Area Compliance Laboratories Corp. (Dongguan)

Report No.: 2502U63952E-RF-00A

Chain 0

802.11g_2412MHz_Chain 0

=

Ref Level 30.00 dBm  Offset 11.50 dB @ RBW 200 kHz
lo att 35dB SWT 1ms @ VBW 1MHz Mode Sweep
SGL Count 100071000

(@ 1Pk Max

m1[1] 0.90

16.4965
10

2.4037718 GHz|
20 D1[1] 0.12 dB|

dBm|

MHZ

Ty

-10d

20d

M

40 d

50 di

-60 df

CF 2.412 GHz 1000 pts

Span 40.0 MHz

Marker

Function Result

Type | Ref | Trc X-value | v-value |__Function
M1 1] 2.4037718 GHz 0.90 dBrm |

D1 M1 1] 16.4965 MHz 0.12 dB |

I J CINNNNAND e

Broectio. 125020639

Tester:Tonor Fu

Dats: 7.JUL.2025 1

802.11g_2462MHz_Chain 0

=

Ref Level 30.00 dBm  Offset 11.50 dB @ RBW 200 kHz

|o Att 35de SWT 1ms @ YVBW 1MHz Mode Sweep
SGL Count 1000/1000
@ 1Pk Max
M1[1] 0.94 dBm)|
2.4536917 GHz|
20 D1[1] -0.26 dB|
16.5766 MHz|
10

Wz

7 I

Y
e

Tester:Tonor Fu

802.11g 2437MHz_Chain 1

N
-40 di
-50 di
-60 di
CF 2.462 GHz 1000 pts Span 40,0 MHz
Marker
Type | Ref | Trc | X-value | v-value |__Function Function Result |
M1 1] 2.4536917 GHz 0.94 dBrm |
D1 M1 1] 16.5766 MHz -0.26 dB |

Spectrum k2

Ref Level 30,00 dem Offset 11,50 dB @ RBW 200 kHz
Att

= 35d8  SWT 1ms @ VBW 1MHz Mode Sweep
SGL Count 1000/1000
@ 1Pk Max
M1[1] 0.68 dBm)|
o 2.4286917 GHz|
20 D1[1] 0.19 dB|
16.5766 MHz|
104

D1 6.913 dém 0

2 0.913 dBm £l [

|/ \

A N
e

40 di

50 d

60 d

i

sznuRTess

Tester:Zonor Fu

UL 2025

CF 2.437 GHz 1000 pts Span 40.0 MHz
Marker
Type | Ref | Trc | X-value | v-value | Function | Function Result
M1 1] 2.4286917 GHz 0.68 dBm |
D1 M1 1 16.5766 MHz 0.19dB |

802.11g_2437MHz_Chain 0
(oo ) &

Ref Level 30.00 dBm  Offset 11.50 dB @ RBW 200 kHz

|o Att 35de SWT 1ms @ YVBW 1MHz Mode Sweep
SGL Count 1000/1000
@ 1Pk Max
M1[1] 0.89 dBm)|
2.4286917 GHz|
20 D1[1] -0.04 dB|
16.5766 MHz|
10
D1 7.179 dBrv

T 2 1179

10 d //
/ S
[ETA

g yan
-40 di
-50 di
-60 di
CF 2.437 GHz 1000 pts Span 40,0 MHz
Marker
Type | Ref | Trc X-value | v-value |__Function Function Result |
M1 1] 2.4286917 GHz 0.89 dBm |
D1 M1 1] 16.5766 MHz -0.04 dB |
I J AN e
Profectiio. 125020639525k Testar:Conor Fu
Dats: 7.JUL.2025

Chain 1

802.11g_2412MHz_Chain 1
(oo ) &

Ref Level 30.00 dBm  Offset 11.50 dB @ RBW 200 kHz

lo att 35dB SWT 1ms @ VBW 1MHz Mode Sweep
SGL Count 100071000

(@ 1Pk Max

M1[1] 0.63 dBm)|
2.4037718 GHz|
20 D1[1] -0.12 dB|

D1 6647 cbm M
o 2 0.647

/ il

20d

[ty

40 d

50 d

-60 df

CF 2.412 GHz
Marker

1000 pts Span 40.0 MHz

Type | Ref | Trc | X-value | v-value |__Function
M1 1] 2.4037718 GHz 0.63 dBm |
16.4965 MHz -0.12 dB |

Function Result |

D1 M1 1]

ster:Conor Fu

802.11g_2462MHz_Chain 1
e ) @

Ref Level 30,00 dem Offset 11,50 dB @ RBW 200 kHz
Att 35dB  SWT 1ms @ VBW 1MHz Mode Sweep
SGL Count 1000/1000

(@ 1Pk Max

M1[1] 0.47 dBm|
o 2.4536917 GHz|
20 D1[1] 0.09 dB|
16.5766 MHz|

104
D1 6.805 dem 5

il

o 2 0.805

10 d

A
odu ™

e,

40 di

50 d

60 d

CF 2.462 GHz

1000 pts Span 40.0 MHz

Marker

Type | Ref | Trc | X-value | y-value | Function |
M1 1] 2.4536917 GHz 0.47 dBm |
D1 M1 1 16.5766 MHz 0.09 dB |

Function Result

i

No.:25027628

iZonor Fu

TL0UL.2025 13
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Bay Area Compliance Laboratories Corp. (Dongguan)

Report No.: 2502U63952E-RF-00A

Chain

0
802.11n20 2412MHz_Chain 0

Spectrum

=

Ref Level 30.00 dem Offset 11.50 dB @ RBW 200 kHz
lo att 35 ds SWT ims ® VBW 1MHz Mode Sweep
SGL Count 1000/1000
(@ 1Pk Max
mi1[1] -1.92 dBm|
2.4081712 GHz|
20 D1[1] -0.10 dB|
17.6977 MHz|
10
D 9 B
0 L +o4edd M e ™
D2 -1.052 unmjl ,\
-10 di Jrr/ k\“
-20 di
Ly et
i
-40 di
-50 di
-60 di
CF 2,412 GHz 1000 pts Span 40,0 MHz
Marker
Type | Ref | Trc X-value | v-value |__Function Function Result |
M1 1] 2.4031712 GHz -1.92 dem |
D1 M1 1] 17.6977 MHz -0.10 dB |
I J CINNNNAND e
Proectio. :25020635 Tester:tonor Fu
Date: 7.JUL.2025 1

Ref Lev
lo att

802.11n20 2462MHz_Chain 0

Spectrum

=

el 30.00 dém
35 dB

Offset 11.50 dB @ RBW 200 kHz,

SWT 1ms @ VBW 1MHz Mode Sweep

SGL Count 100071000

(@ 1Pk Max

M1[1]

D1[1]

-1.58 dBm|
2.4531712 GHz

D1 4.756 dém

-10d

D2 -1

: I AT TP AT A
44 dBm% ,\

20d

s

30

40 d

I

50 d

-60 df

CF 2.462

Hz 1000 pts

Span 40.0 MHz

Marker

Type | Ref | Trc |

X-value | v-value |__Function

Function Result |

M1

1] 2.4531712 GHz -1.58 dem |

D1 M1 1]

17.6977 MHz -0.62 dB |

Tester:Tonor Fu

802.11n20 2437MHz_Chain 1

Spectrum k2
Ref Level 30,00 dBm  Offset 11,50 dB @ RBW 200 kHz
o Att 35de SWT ims ® VBW 1MHz Mode Sweep
SGL Count 1000/1000
(@ 1Pk Max
[ETEY] -4.16 dBm)
. 2.4281311 GHZ|
20 D1[1] 0.39 dB|
17.7778 MHZ]
10d
oa D1 3.092 dBm———
D2 -2.908 dmuf 2 DD;
7 N
20 d
30d b o m
-40 df
50 d
60 d
CF 2.437 GHz 1000 pts Span 40.0 MHz
Marker
Type | Ref | Trc | X-value | v-value | Function | Function Result
M1 1] 2.4281311 GHz -4.16 dBm |
D1 M1 1 17.7778 MHz 0.39dB |

i

.

sznuRTess

Tester:Zonor Fu

2025

802.11n20_2437MHz_Chain 0

Spectrum

=

Ref Level 30.00 dBém
lo att 35 dB
SGL Count 100071000

SWT

Offset 11.50 dB @ RBW 200 kHz,
1ms @ VBW

1MHz Mode Sweep

(@ 1Pk Max

m1[1] -1.34 dBm|

2.4281712 GHz

D1[1] 0.28 dB|

17.6577 MHz

D1 5.059 dm ]

D2 -0.941 umu/

-10d

7

20d

oo,

Y

40 d

50 di

-60 df

CF 2.437 GHz

1000 pts Span 40.0 MHz

Marker

Type | Ref | Trc X-value
M1

| v-value |__Function Function Result

I 1]

2.4281712 GHz

-1.34 dem |

D1 M1 1]

17.6577 MHz

0.28 dB |

)|

125020639

Brofectio

Dats: 7.JUL.2025 11

Chain 1

135157

“RF Tester:Conor I

802.11n20 2412MHz_Chain 1

Spectrum =
Ref Level 30.00 dem Offset 11.50 dB @ RBW 200 kHz
lo att 35 ds SWT ims @ VBW 1MHz Mode Sweep
SGL Count 1000/1000
(@ 1Pk Max
mi1[1] -3.00 dBm|
2.4081712 GHz|
20 D1[1] -1.12 dB|
17.7377 MHz|
10
5 63 dBm M,
D2 -2 37unur 7 Dﬁl
-10 di / \L‘
-20 di
fafd Al
=0 g
-40 di
-50 di
-60 di
CF 2,412 GHz 1000 pts Span 40,0 MHz
Marker
Type | Ref | Trc | X-value | v-value |__Function Function Result |
M1 1] 2.4031712 GHz -3,00 dem |
D1 M1 1] 17.7377 MHz -1.12 dB |
J AN e
R Tester:Conor Fu

802.11n20 2462MHz_Chain 1

Spectrum

®

Ref Level 30,00 dém
Att 35dB SWT
SGL Count 1000/1000

Offset 11,50 dB @ RBW 200 kHz
1ms @ VBW

1MHz  Mode Sweep

(@ 1Pk Max

m1[1] -3.66 dBm|

2.4531311 GHz

D1[1] -0.18 dB|

17.7778 MHz

D1 3.278 dBm

0d IYe]

D2 -2.722 dBm f

J

40 di

bap syl
Rl KTl

50 d

60 d

CF 2.462 GHz

1000 pts Span 40.0 MHz

Marker

Type | Ref | Trc | X-value

y-value | Function | Function Result

2.4531311 GHz
17.7778 MHz

M1 1]

D1 M1 1]

-3.66 dBm |
-0.18 dB |

i

No.:25027628

TL0UL.2025 13

iZonor Fu
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Bay Area Compliance Laboratories Corp. (D

ongguan)

Report No.: 2502U63952E-RF-00A

Chain 0

802.11n40 2422MHz_Chain 0

Spectrum

=

Ref Level 30.00 dBém
lo att 35 dB

Offset 11.50 dB @ RBW 500 kHz,

SWT 1ms @ YVBW 2MHz Mode Sweep
SGL Count 1000/1000

@ 1Pk Max
M1[1] -0.05 dBm|
2.4039419 GHz|
20 D1[1] -0.90 dB|
36.1962 MHZz|

10
D1 6.116 dBm B s AT

D2 0.116 unm/

-10d

/ |

Ly J .

bz

-40 d
-50 di
-60 di
CF 2,422 GHz 1000 pts Span 80.0 MHz
Marker
Type | Ref | Trc X-value | v-value |__Function Function Result |
M1 1] 2.4039419 GHz -0.05 dem |
D1 M1 1] 36.1962 MHz -0.90 dB |
I J CINNNNAND e
Proectio. :25020635 Tester:tonor Fu

Dats: 7.JUL.2025 1

802.11n40_2452MHz_Chain 0

Tester:Tonor Fu

802.11n40 2437MHz_Chain 1

Spectrum

Spectrum =
Ref Level 30.00 dem Offset 11.50 dB @ RBW 500 kHz
lo att 35 ds SWT ims ® VBW 2MHz Mode Sweep
SGL Count 1000/1000
(@ 1Pk Max
mi1[1] -0.27 dBm|
2.4338619 GHz|
20 D1[1] -0.98 dB|
36.2763 MHz|
10
D1 6.002 dBm
o LA 7]
D2 0.092 dBmr / '/”M mﬂz\
-10 di f \
-20 di
¥ T e frpa i
-40 d
-50 di
-60 di
CF 2.452 GHz 1000 pts Span 80.0 MHz
Marker
Type | Ref | Trc | X-value | v-value |__Function Function Result |
M1 1] 2.4338619 GHz -0.27 dem |
D1 M1 1] 36.2763 MHz -0.98 dB |

®

Offset 11,50 dB @ RBW 500 kHz

Ref Level 30,00 dém
Att

35de SWT 1ms @ VBW 2MHz Mode Sweep
SGL Count 1000/1000
@ 1Pk Max
M1[1] -1.73 dBm|
2.4190220 GHz|
20d D1[1] -0.09 db|
36.0360 MHz|
104
D1 4730 =
0 B s

o 1T 3

[ |

30d

40 di

50 d

60 d

i

25020639

Tester:Zonor Fu

L2025 1

CF 2.437 GHz 1000 pts Span 80.0 MHz
Marker
Type | Ref | Trc | X-value | v-value | Function | Function Result
M1 1] 2.419022 GHz -1.73 dBm |
D1 M1 1 36.036 MHz -0.00 dB |

Spectrum

802.11n40_2437MHz_Chain 0
&)

lo att

Ref Level 30.00 dBém
35 dB
SGL Count 100071000

Offset 11.50 dB @ RBW 500 kHz,

SWT 1ms @ VBW 2MHz Mode Sweep

(@ 1Pk Max

m1[1] -0.39 dBm|

2.4188619 GHz

D1[1] -0.89 dB

36.2763 MHz|

5 D2 0.

D1 6.256 dBm

D e e

-10d

JI \

20d

/ |

o il

S

40 d

l
{1 )
LA

50 di

-60 df

CF 2.437 GHz

1000 pts Span 80.0 MHz

marker
Type | Ref | Trc
M1

X-value | v-value |__Function Function Result

I 1]

2.4189610 GHz 0,39 dem |

D1 M1 1]

36.2763 MHz -0.69 dB |

)|

Brofectio. 125020639

Dats: 7.JUL.2025

Chain 1

“RF Tester:Conor I

11:46:46

802.11n40 2422MHz_Chain 1

Spectrum =
Ref Level 30.00 dem Offset 11.50 dB @ RBW 500 kHz
lo att 35 ds SWT ims ® VBW 2MHz Mode Sweep
SGL Count 1000/1000
(@ 1Pk Max
mi1[1] -1.81 dBm|
2.4040220 GHz|
20 D1[1] 0.47 dB|
36.0360 MHz|
10
; D1 4741 dem— ] ] i
D2 -1 Sgumu/y 4\
-10 di / \
-20 di )] \
-30 di
W
&
-40 d
-50 di
-60 di
CF 2,422 GHz 1000 pts Span 80.0 MHz
Marker
Type | Ref | Trc | X-value | v-value |__Function Function Result |
M1 1] 2.404022 GHz -1.81 dem |
D1 M1 1] 36.036 MHz 0.47 dB |
J AN e
Profectio. R Tester:Conor Fu
Date: 7.JUL.2025 13:46:51

Spectrum

802.11n40 2452MHz_Chain 1
=)

Ref Level 30,00 dém
Att 35 dB
SGL Count 1000/1000

Offset 11,50 dB @ RBW 500 kHz

SWT ims @ VBW 2MHz Mode Sweep

(@ 1Pk Max

m1[1] -1.96 dBm|

2.4340220 GHz

D1[1] 0.38 dB)|

36.0360 MHz|

D1 4620

0dj o

Py e

2 -1

10 d

20 d

30d

=y

40 d

50 d

60 d

CF 2.452 GHz

1000 pts Span 80.0 MHz

Marker
Type | Ref | Trc |

X-value | y-value | Function | Function Result

M1 1]

D1 M1 1]

2.434022 GHz
36.036 MHz

-1.96 dBm |
0.38 dB |

i

No.:25027628

TL0UL.2025 13

iZonor Fu
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Bay Area Compliance Laboratories Corp. (Dongguan) Report No.: 2502U63952E-RF-00A

5.4 99% Occupied Bandwidth

Test Information:

Serial No.: 34D2-4 Test Date: 2025/07/07
Test Site: RF Test Mode: Transmitting
Tester: Conor Fu Test Result: N/A

Environmental Conditions:

Tempe”t?fg; 273 Hl?n‘::ltl::;e 69 ATM Pres(sl:‘;g 99.8
(“o)
Test Equipment List and Details:
Manufacturer Description Model Serial Number Calibration Date  Calibration Due Date
R&S Spectrum Analyzer =~ FSV40 101589 2024/09/05 2025/09/04
R&S Coaxial Attenuator 10dB F-08-EM512 2025/06/13 2026/06/12

* Statement of Traceability: Bay Area Compliance Laboratories Corp. (Dongguan) attests that all calibrations have been
performed, traceable to National Primary Standards and International System of Units (SI).
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Bay Area Compliance Laboratories Corp. (Dongguan) Report No.: 2502U63952E-RF-00A

Test Data:
Test Frequency 99% OBW

Mode Antenna (MHz) (MHz)
2412 15.440

Chain 0 2437 15.360

2462 15.400

802.11b

2412 15.560

Chain 1 2437 15.560

2462 15.600

2412 16.640

Chain 0 2437 16.600

2462 16.560

802.11g

2412 16.640

Chain 1 2437 16.680

2462 16.640

2412 17.760

Chain 0 2437 17.800

2462 17.760

802.11n20

2412 17.680

Chain 1 2437 17.680

2462 17.680

2422 35.840

Chain 0 2437 35.920

2452 35.920

802.11n40

2422 35.920

Chain 1 2437 35.920

2452 35.840
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Bay Area Compliance Laboratories Corp. (Dongguan)

Report No.: 2502U63952E-RF-00A

Chain 0

Spectrum

802.11b_2412MHz_Chain 0
&)

Ref Level 30.00 dBém
lo att 35 dB
SGL Count 300/300

Offset 11.50 dB @ RBW 200 kHz,

SWT 1ms @ VBW 1MHz Mode Sweep

(@ 1Pk Max

m1[1] 11.96 dBm|

2.4115000 GHz

w1 occ Bw 15.440000000 MHz|

ot

W) Mo
L

v VY

{40 d

50 d

-60 df

CF 2.412 GHz

1000 pts Span 40.0 MHz

Marker

X-value | y-value | Function | Function Result

Type | Ref | Trc |
M1 1

T1 1
T2 1

2.4115 GHz
2.40434 GHz
2.41978 GHz

11.96 dém
-3.44 dém
-4.05 dém

Oce Bw 15,44 MHz

¢ )|

Brofectio. 1250206

Dats: 7.JUL.2025

Spectrum

Tester:Tonor Fu

802.11b_2462MHz_Chain 0
&)

Ref Level 30.00 dBém
lo att 35 dB
SGL Count 300/300

Offset 11.50 dB @ RBW 200 kHz,

SWT 1ms @ VBW 1MHz Mode Sweep

(@ 1Pk Max

m1[1] 12.05 dBm|

2.4615000 GHz

w1 occ Bw

oIl an

15.400000000 MHZ|

et

-10d

IR
vV

20 d

-30 dgy’

40 d

50 d

-60 df

CF 2.462 GHz

1000 pts

Span 40.0 MHz

Marker
Type | Ref | Trc |
M1 1

X-value |

y-value | Function | Function Result

T1 1
T2 1

2.4615 GHz
2.45426 GHz
2.46966 GHz

12.05 dém
-3.80 dBm
-2.60 dém

Oce Bw 15.4 MHz

Spectrum

Tester:Tonor Fu

802.11b_2437MHz Chain 1
(=)

Ref Level 30,00 dém

Offset 11,50 dB @ RBW 200 kHz

jo Att 35de  SWT 1ms @ VBW 1MHz Mode Sweep
SGL Count 300/300
@ 1Pk Max
M1[1] 13.00 dBm)|
20 di 2.4365000 GHz|
M1 Occ Bw 15.560000000 MHz|
0 PENS AR
od AV uM
0d

20 d

s

e 1

-40 di

s0d

60 d

CF 2.487 GHz 1000 pts Span 40.0 MHz

Marker

Type | Ref | Trc | X-value | Y-value |__Function Function Result |
ML 1 2.4365 GHz 13,00 dBm
T1 1 2.42914 GHz -2.49 dBm Occ Bw 15.56 MHz
T2 1 2.4447 GHz -2.47 dém

Tester:Zonor Fu

Spectrum

802.11b_2437MHz_Chain 0
()

Ref Level 30.00 dBém
lo att 35 dB
SGL Count 300/300

Offset 11.50 dB @ RBW 200 kHz,

SWT 1ms @ VBW 1MHz Mode Sweep

(@ 1Pk Max

m1[1] 12.20 dBm|

2.4365000 GHz

1] occ Bw 15.360000000 MHZ|

Y

-10d

] Jard
v R

20 d

240 d

p /
iy W 0

50 d

-60 df

CF 2.437 GHz

1000 pts Span 40.0 MHz

Marker
Type | Ref | Trc |
M1 1

X-value |

y-value | Function | Function Result

T1 1
T2 1

2.4365 GHz
2.4293 GHz
2.44466 GHz

12.20 dém
-3.60 dBm
-2.59 dém

Oce Bw 15,36 MHz

L )|

Brofectio. 1250206

Dats: 7.JUL.2025

Chain 1

11:15:

“RF Tester:Conor I

34

802.11b_2412MHz_Chain 1

Spectrum =
Ref Level 30.00 dem Offset 11.50 dB @ RBW 200 kHz
lo att a5 ds SWT 1ms @ YBW 1MHz Mode Sweep
SGL Count 300/300
(@ 1Pk Max
M1[1] 12.73 dBm|
o 2.4125400 GHz|
Occ Bw 15.560000000 MHZ|
10d A
od oM/ \/\ [y
f 4 v G
-10 di r/‘, \\"
-20 di T +
i / e
v W W
40 d
-50 di
-60 di
CF 2.412 GHz 1000 pts Span 40.0 MHz
Marker
Type | Ref | Trc | X-value | y-value | Function | Function Result
M1 1 2.41254 GHz 12.73 dBm
T1 1 2.40418 GHz -3.25 dem Occ Bw 15,56 MHz
T2 1 2.41574 GHz -2.91 dbm
L JU J
Profectio. 125 -RF Tester:Conor Fu
Date: 7.JUL.2025 13:06:50

802.11b_2462MHz Chain 1

Spectrum

(=)

Ref Level 30,00 d8m  Offset 11,60 B @ RBW 200 kHz
jo Att 35de  SWT 1ms @ VBW 1MHz Mode Sweep
SGL Count 300/300
@ 1Pk Max
m1[1] 13.02 dBm)|
20 di 2.4625000 GHz|
M1 Occ Bw 15.600000000 MHz|
10 AL
od Nl
U A
] \ AT
7 T vy "
-40 di
s0d
60 d
CF 2.462 GHz 1000 pts Span 40.0 MHz
Marker
Type | Ref | Trc | X-value | Y-value |__Function Function Result |
ML 1 24625 GHz 13,02 dBm
T1 1 2.45414 GHz -2.32 dBm Occ Bw 15.6 MHz
T2 1 2.46974 GHz -2.84 dém

No. 125020

TL0UL.2025 13

Fu
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Bay Area Compliance Laboratories Corp. (Dongguan)

Report No.: 2502U63952E-RF-00A

Chain 0

802.11g_2412MHz_Chain 0
(e ) &

Ref Level 30.00 dBm  Offset 11.50 dB @ RBW 200 kHz

o Att 35de SWT 1ms @ YVBW 1MHz Mode Sweep

SGL Count 300/300

@ 1Pk Max
M1[1] 6.92 dBm)|

w04 2.4135000 GHz|
Occ Bw 16.640000000 MHZ|

10d M1

T lmﬂwm urstants
o

2 { g
40 d
-50 di
-60 di
CF 2.412 GHz 1000 pts Span 40.0 MHz
Marker
Type | Ref | Trc | X-value | y-value | Function | Function Result
M1 1 2.4135 GHz 6.92 dBm
T1 1 2.40366 GHz -0.18 dém Occ Bw 16,64 MHz
T2 1 2.4203 GHz 0.35 dbm
L JU J
Protacto. 1250206 TesteriConor Fu
Date: 7.JUL.2025 1

802.11g_2462MHz_Chain 0
(e ) &

Ref Level 30.00 dBm  Offset 11.50 dB @ RBW 200 kHz

lo att 35de SWT 1ms @ VBW 1MHz Mode Sweep
SGL Count 300/300

(@ 1Pk Max

m1[1] 7.08 dBm|
20 di 2.4560200 GHz
Occ Bw 16.560000000 MHZ|

10d M1
T‘% P | LAt

'/ I

-10 di

-20 df /’/‘,U
v s

| o e )

40 di

50 d

-60 df

CF 2.462 GHz 1000 pts

Span 40.0 MHz
Markes

-

Type | Ref | Trc | X-value | y-value | Function | Function Result
M1 1 2.45602 GHz 7.08 dBm

T1 1 2.4537 GHz 0.88 dBm Occ Bw 16,56 MHz

T2 1 2.47026 GHz 0.55 dbm

Tester:Tonor Fu

802.11g 2437MHz_Chain 1
e ) =

Ref Level 30,00 dem Offset 11,50 dB @ RBW 200 kHz

o Att 35 dB SWT 1ms @ VBW 1 MHz Mode Sweep
SGL Count 300/300
@ 1Pk Max
Mi[1] 6.87 dBm)|
20 di 2.4412200 GHz|
Occ Bw 16.680000000 MHz|
A A g
o R sl

l \

20 d

ot

Wﬁ ’ Sl A

-40 di

s0d

60 d

CF 2.487 GHz 1000 pts Span 40.0 MHz

Marker

Type | Ref | Trc | X-value | Y-value |__Function Function Result |
ML 1 2,44122 GHz 6.87 dBm
T1 1 2.42862 GHz -1.18 dBm Occ Bw 16.68 MHz
T2 1 2.4453 GHz 0.09 dBm

Tester:Zonor Fu

802.11g_2437MHz_Chain 0

Spectrum =

Ref Level 30.00 dBm  Offset 11.50 dB @ RBW 200 kHz

lo att 35de SWT ims @ VBW 1MHz Mode Sweep
SGL Count 300/300
[@ 1Pk Max
Mi[1] 7.18 dBm)
oa 2.4412200 GHz|
occ Bw 16.600000000 MHz|
10di i Vxl
T el Mo d it
v g {,\f‘«/\ﬂwiw

-10d

i N

M
——

o
" T,
| st L,
40 d
-50 di
-60 di
CF 2.437 GHz 1000 pts Span 40.0 MHz
Marker
Type | Ref | Trc | X-value | y-value | Function | Function Result
M1 1 2.44122 GHz 7.18 dBm
T1 1 2.42866 GHz 0.13 dBm Occ Bw 16.6 MHz
T2 1 2.44526 GHz 0.38 dbm
L JU J
Protecto. 1250206 Tester:Conor Fu
Date: 7.JUL.2025

Chain 1

802.11g_2412MHz_Chain 1

Spectrum =

Ref Level 30.00 dBm  Offset 11.50 dB @ RBW 200 kHz

lo att a5 ds SWT ims @ VBW 1MHz Mode Sweep
SGL Count 300/300
(@ 1Pk Max
mi1[1] 6.55 dBm|
20d 2.4162200 GHZ|
Occ Bw 16.640000000 MHZ|
10di X‘
s " OV >
v i k) o iz

) J )

-10 s
/"A N
-20d 7 i
o™y A,
40 d
-50 di
-60 di
CF 2.412 GHz 1000 pts Span 40.0 MHz
Marker
Type | Ref | Trc | X-value | y-value | Function | Function Result
M1 1 2.41622 GHz 6.55 dBm
T1 1 2.40366 GHz -1.77 deém Occ Bw 16,64 MHz
T2 1 2.4203 GHz -0.44 dBm

SGL

802.11g 2462MHz Chain 1

Spectrum k2
Ref Level 3
o Att 35dB SWT 1ms @ VBW 1 MHz Mode Sweep

.00 dBm  Offset 11,50 dB @ RBW 200 kHz

Count 300/300

@ 17K

Max

m1[1] 6.79 dBm|
2.4662200 GHz

Occ B 16.640000000 MHz
M1

- e /M‘/\J'%’LI‘UW

10 d

p—

20 d

/
A N

-40 df

50 d

60 d

CF 2.462 GHz 1000 pts

Marker

Type | Ref | Trc | X-value | Y-value |__Function Function Result
ML 1

Span 40.0 MHz

T
T

2,46622 GHz 6,79 dBm
1 1 2.45362 GHz -1.12 dém Occ Bw 16.64 MHz
2 1 2.47026 GHz -0.09 dém

i

No. 125020

iZonor Fu

TL0UL.2025 13
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Bay Area Compliance Laboratories Corp. (Dongguan)

Report No.: 2502U63952E-RF-00A

Chain 0

802.11n20_2412MHz_Chain 0

=

Ref Level 30.00 dBém
lo att 35 dB

Offset 11.50 dB @ RBW 200 kHz,

SWT 1ms @ VBW 1MHz Mode Sweep
SGL Count 300/300
(@ 1Pk Max
m1[1] 4.43 dBm|
20 di 2.4185000 GHz
Occ Bw 17.760000000 MHZ|
10d T
od T foast At 2
T
-10d \

20d ),f‘ "\H‘L

304 4 Johduin,
I AR T
40 d
-50 di
-60 di
CF 2.412 GHz 1000 pts Span 40.0 MHz
Marker
Type | Ref | Trc | X-value | y-value | Function | Function Result
M1 1 2.4185 GHz 4.43 dBm
T1 1 2.40314 GHz -3.14 dem Occ Bw 17.76 MHz
T2 1 2.4209 GHz -3.15 dbm
L )| J
Protacto. 1250206 TesteriConor Fu

Dats: 7.JUL.2025

802.11n20_2462MHz_Chain 0

=

Ref Level 30.00 dBm  Offset 11.50 dB @ RBW 200 kHz

lo att 35de SWT 1ms @ VBW 1MHz Mode Sweep
SGL Count 300/300
(@ 1Pk Max
m1[1] 5.03 dBm|
s 2.4584600 GHz
Occ Bw 17.760000000 MHZ|
10d a3

Pt | nsornton ]

E

-10d

fﬁﬂ

-20 df

204 1 o frms
o T 4t
ot

-50 di

-60 df

Spectrum

Tester:Tonor Fu

802.11n20 2437MHz_Chain 1

CF 2.462 GHz 1000 pts Span 40.0 MHz
Marker
Type | Ref | Trc | X-value | y-value | Function | Function Result
M1 1 2.45B846 GHz 5.03 dBm
T1 1 2.4531 GHz -2.43 dem Occ Bw 17.76 MHz
T2 1 2.47086 GHz -2.37 dbm

®

Ref Level 30,00 dém

lo att 35 dB
SGL Count 300/300

Offset 11,50 dB @ RBW 200 kHz

SWT ims @ VBW 1MHz Mode Sweep

(@ 1Pk Max

M1[1]

Occ B

2.71 dBm|
2.4382600 GHz
17.680000000 MHz

M1

%
:
s

10 d

20 d

30 d

S

-40 df

50 d

60 d

CF 2.437 GHz

1000 pts

Span 40.0 MHz

Marker

X-value | Y-value |__Function

Function Result

"
Type | Ref | Trc |
M1 1

T1 1
T2 1

2,43826 GHz
2.42818 GHz
2.44586 GHz

2,71 dBm
-2.69 dém
-2.78 dém

Occ Bw

Tester:Zonor Fu

17.68 MHz

802.11n20_2437MHz_Chain 0

Spectrum =
Ref Level 30.00 dem Offset 11.50 dB @ RBW 200 kHz
lo att a5 ds SWT 1ms @ YBW 1MHz Mode Sweep
SGL Count 300/300
(@ 1Pk Max
mi1[1] 4.92 dBm|
20d 2.4335000 GHZ|
Occ Bw 17.800000000 MHZ|
10.di 3
a N LT Ly
-10 di JM’« \\\k’\
-20 di
o Al b,
LT W
40 d
-50 di
-60 di
CF 2.437 GHz 1000 pts Span 40.0 MHz
Marker
Type | Ref | Trc | X-value | y-value | Function | Function Result
M1 1 2.4335 GHz 4.92 dBm
T1 1 2.4281 GHz -2.85 dem Occ Bw 17.8 MHz
T2 1 2.4459 GHz -2.37 dbm
L )| J
Protecto. 1250206 -RF Tester:Conor Fu
Date: 7.JUL.2025 11:36:15

Chain 1

Spectrum

802.11n20 2412MHz_Chain 1
(=)

lo att
SGL Count 300/300

Ref Level 30.00 dBém
35 dB

Offset 11.50 dB @ RBW 200 kHz,

SWT 1ms @ VBW 1MHz Mode Sweep

(@ 1Pk Max

m1[1] 2.79 dBm|

2.4150600 GHz

Occ Bw 17.680000000 MHZ|

M1

-10d

20 d

\
=

30 di

1
Jm,d (2ol
40 d

50 d

-60 df

CF 2.412 GHz

1000 pts Span 40.0 MHz

Marke

X-value | y-value | Function | Function Result

-
Type | Ref | Trc |
M1 1

T1 1
T2 1

2.41506 GHz
2.40218 GHz
2.42086 GHz

2.79 dBm
-2.23 dém
-2.94 dém

Oce Bw 17.68 MHz

Spectrum

802.11n20 2462MHz_Chain 1
=)

Ref Level 30,00 dém
lo att 35 dB
SGL Count 300/300

Offset 11,50 dB @ RBW 200 kHz

SWT ims @ VBW 1MHz Mode Sweep

(@ 1Pk Max

m1[1] 2.97 dBm|

2.4569800 GHz

Occ B 17.680000000 MHz

ML

10 d

20 d

30d T I
-40d

T
]

IWW

50 d

60 d

CF 2.462 GHz

1000 pts Span 40.0 MHz

Marker
Type | Ref | Trc |
M1 1

X-value | Y-value |__Function Function Result

T1 1
T2 1

2,45698 GHz
2.45318 GHz
2.47086 GHz

2,97 dBm
-1.57 dém
-2.93 dém

Occ Bw 17.68 MHz

i

No. 125020

TL0UL.2025 13

iZonor Fu
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Bay Area Compliance Laboratories Corp. (Dongguan)

Report No.: 2502U63952E-RF-00A

Chain 0

802.11n40_2422MHz_Chain 0

Ref Level 30.00 dBém

lo att 35 dB
SGL Count 300/300

(@ 1Pk Max

=

Offset 11.50 dB @ RBW 500 kHz,

SWT 1ms @ VBW 2MHz Mode Sweep

m1[1] 6.08 dBm|
20 di 2.4285200 GHz
Occ Bw 35.840000000 MHz|
10d Ve

ot o

-10d

-20 dl \.
s A, \MMWW

40 dl

50 d

-60 df

CF 2.422 GHz

1000 pts Span 80.0 MHz

Marker

Type | Ref | Trc | X-value |
M1 1 2.42852 GHz
2.40412 GHz
2.43996 GHz

y-value |
6.08 dBm
0.06 dBm
1.25 dem

Function | Function Result

T1 1
T2 1

¢ )|

Brofectio. 1250206

Oce Bw 35.84 MHz

Tester:Tonor Fu

Dats: 7.JUL.2025

802.11n40_2452MHz_Chain 0

Ref Level 30.00 dBém

lo att 35 dB
SGL Count 300/300

(@ 1Pk Max

=

Offset 11.50 dB @ RBW 500 kHz,

SWT 1ms @ VBW 2MHz Mode Sweep

m1[1] 6.10 dBm|
s 2.4585200 GHz
Occ Bw 35.920000000 MHz|
10d Ve

| /MMJ\H wd‘{wwm‘g‘

o
2
e

-10d

20 d

el e

40 dl

50 d

-60 df

CF 2.452 GHz

1000 pts

Span 80.0 MHz

Marke

X-value | y-value

Function | Function Result

-
Type | Ref | Trc |
M1 1

T1 1
T2 1

2.45852 GHz
2.43404 GHz
2.46996 GHz

6.10 dBm
-0.33 dém
1.03 dém

Oce Bw 35,92 MHz

Tester:Tonor Fu

802.11n40 2437MHz_Chain 1

Spectrum k2
Ref Level 30,00 d8m  Offset 11,60 dB @ RBW 500 kHz
jo Att 35de  SWT 1ms @ VBW 2 MHz Mode Sweep
SGL Count 300/300
@ 1Pk Max
m1[1] 4.37 dBm|
20 di 2.4514400 GHz|
Occ Bw 35.920000000 MHz|
10 T
o o oy | s W‘J‘wl\%
0d J}/ \\
-20 di / j]l
-30 di
{otrgot At W T L URITEe
-40 di
s0d
60 d
CF 2.487 GHz 1000 pts Span 80.0 MHz
Marker
Type | Ref | Trc | X-value | Y-value |__Function Function Result |
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5.5 Maximum Conducted Output Power

Test Information:
Serial No.: 34D2-4
Test Site: RF

Tester: Conor Fu

Environmental Conditions:

Relative
27.3 Humidity:

Temperature:
°C)

Test Equipment List and Details:

Manufacturer Description Model
Anritsu Microwave Peak Power MA24418A
Sensor
R&S Coaxial Attenuator 10dB

F-08-EM512

Test Date: 2025/07/07
Test Mode: Transmitting

Test Result: Pass

ATM Pressure:

(kPa) 99.8

Calibration Due

Serial Number Calibration Date

Date
2025/06/11 2026/06/10
2025/06/13 2026/06/12

* Statement of Traceability: Bay Area Compliance Laboratories Corp. (Dongguan) attests that all calibrations have been
performed, traceable to National Primary Standards and International System of Units (SI).
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Test Data:
Mode Antenna
Chain 0
802.11b
Chain 1
Chain 0
802.11g
Chain 1
Chain 0
802.11n20 Chain 1
Chain 0+Chain 1
Chain 0
802.11n40 Chain 1

Chain 0+Chain 1

Test Frequency
(MHz)

2412
2437
2462
2412
2437
2462
2412
2437
2462
2412
2437
2462
2412
2437
2462
2412
2437
2462
2412
2437
2462
2422
2437
2452
2422
2437
2452
2422
2437
2452

Peak Output
Power
(dBm)

22.25
22.44
22.31
23.70
23.95
23.94
26.16
26.29
26.21
25.66
2591
25.90
24.82
24.97
24.76
24.12
24.06
24.24
27.49
27.55
27.52
22.73
22.90
22.90
21.84
21.85
2191
25.32
25.42
25.44

Average Output
Power
(dBm)

20.79
21.00
2091
21.67
21.88
21.87
18.03
18.25
18.13
17.69
17.93
17.89
15.44
15.62
15.43
14.28
14.26
14.39
17.91
18.00
17.95
14.54
14.67
14.67
13.16
13.16
13.18
16.91
16.99
17.00

(I(Jll];nnllt) Verdict
30 Pass
30 Pass
30 Pass
30 Pass
30 Pass
30 Pass
30 Pass
30 Pass
30 Pass
30 Pass
30 Pass
30 Pass
30 Pass
30 Pass
30 Pass
30 Pass
30 Pass
30 Pass
30 Pass
30 Pass
30 Pass
30 Pass
30 Pass
30 Pass
30 Pass
30 Pass
30 Pass
30 Pass
30 Pass
30 Pass
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5.6 Power Spectral Density

Test Information:

Serial No.: 34D2-4 Test Date: 2025/07/07
Test Site: RF Test Mode: Transmitting
Tester: Conor Fu Test Result: Pass

Environmental Conditions:

Tempe”t?fg; 273 Hl?n‘::ltl::;e 69 ATM Pres(sl:‘;g 99.8
(“o)
Test Equipment List and Details:
Manufacturer Description Model Serial Number Calibration Date  Calibration Due Date
R&S Spectrum Analyzer =~ FSV40 101589 2024/09/05 2025/09/04
R&S Coaxial Attenuator 10dB F-08-EM512 2025/06/13 2026/06/12

* Statement of Traceability: Bay Area Compliance Laboratories Corp. (Dongguan) attests that all calibrations have been
performed, traceable to National Primary Standards and International System of Units (SI).
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Test Data:
Mode Antenna Test (thglzl;ency ( dBlz/s;litHz) ( dBE;gEHz) Verdict
2412 -9.86 8 Pass
Chain 0 2437 -9.58 8 Pass
2462 -9.67 8 Pass
802.11b
2412 -8.96 8 Pass
Chain 1 2437 -8.86 8 Pass
2462 -8.73 8 Pass
2412 -10.76 8 Pass
Chain 0 2437 -10.47 8 Pass
2462 -10.51 8 Pass
802.11¢g
2412 -11.05 8 Pass
Chain 1 2437 -10.96 8 Pass
2462 -10.92 8 Pass
2412 -9.22 8 Pass
Chain 0 2437 -8.74 8 Pass
2462 -8.93 8 Pass
2412 -10.02 8 Pass
802.11n20 Chain 1 2437 -9.63 8 Pass
2462 -10.30 8 Pass
2412 -6.59 7.77 Pass
Chain 0+Chain 1 2437 -6.15 7.77 Pass
2462 -6.55 7.77 Pass
2422 -16.38 8 Pass
Chain 0 2437 -16.03 8 Pass
2452 -16.02 8 Pass
2422 -17.50 8 Pass
802.11n40 Chain 1 2437 -17.49 8 Pass
2452 -17.45 8 Pass
2422 -13.89 7.77 Pass
Chain 0+Chain 1 2437 -13.69 7.77 Pass
2452 -13.67 7.77 Pass
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Chain 0

802.11g_2412MHz_Chain 0 802.11g_2437MHz_Chain 0
(e ) &) (oo ) &
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Report No.: 2502U63952E-RF-00A

5.7 Duty Cycle

Test Information:
Serial No.: 34D2-4
Test Site: RF

Tester: Conor Fu

Environmental Conditions:

Temperature:

) 273

Test Equipment List and Details:

Manufacturer Description
R&S Spectrum Analyzer
R&S Coaxial Attenuator

Relative
Humidity:

Model
FSV40
10dB

69

Serial Number
101589
F-08-EM512

Test Date: 2025/07/07

Test Mode: Transmitting

Test Result: N/A

ATM Pressure:

(kPa) 99.8

Calibration Date = Calibration Due Date
2024/09/05 2025/09/04
2025/06/13 2026/06/12

* Statement of Traceability: Bay Area Compliance Laboratories Corp. (Dongguan) attests that all calibrations have been
performed, traceable to National Primary Standards and International System of Units (SI).

Test Data:

Test Ton
Mode Frequency (ms)

(MHZz)
802.11b 2437 100
802.11g 2437 100
802.11n20 2437 100
802.11n40 2437 100

Duty Cycle = Ton/(Ton+Toff)*100%

Ton+Toff

(ms)
100
100
100
100

Duty Cycle

(%)
100
100
100
100

Duty Cycle 1/Ton S‘:):ii‘l):]g

Factor(dB) (Hz) (kHz)
0 NA 0.010
0 NA 0.010
0 NA 0.010
0 NA 0.010
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Bay Area Compliance Laboratories Corp. (Dongguan)

Report No.: 2502U63952E-RF-00A

802.11b_2437MHz

802.11g 2437MHz

Spectrum “%1 Spectrum “%1
RefLevel 30.00 dém  Offset 11,50 dB @ RBW 10 MHz RefLevel 30.00 dém  Offset 11,50 dB @ RBW 10 MHz
lo att 30dB ® SWT 100 ms @ VYBW 10 MHz lo att 30dB ® SWT 100 ms @ VYBW 10 MHz
SGL Count 1/1 SGL Count 1/1
@ 1Pk Clrw @ 1Pk Clrw ]
MI[1] 24.17 dBm| - MI[1] 24.99 dBml
iyl 20 d -
10 d 10 d
0 B 0 B
-10di -10di
20 d 20 d
30 d 30 d
-40 di -40 di
-50 i -50 i
-60 d -60 d
CF 2.437 GHz 2000 pts 10.0 ms/ CF 2.437 GHz 2000 pts 10.0 ms/
Marker Marker
Type | Ref | Trc | X-value | Y-value |__Function__| Function Result | Type | Ref | Trc | X-value | Y-value |__Function__| Function Result |
M1 1 59.8799 ms 24.17 dbm M1 1 45.2726 ms 24.99 dbm

)i J

02U63952E-RF T

Projectio.

r:Conor Fu

2023 10:15:10

802.11n20 2437MHz

802.11n40 2437MHz

Spectrum “%1 Spectrum “%1
RefLevel 30.00 dém  Offset 11,50 dB @ RBW 10 MHz RefLevel 30.00 dém  Offset 11,50 dB @ RBW 10 MHz
lo att 30dB ® SWT 100 ms @ VYBW 10 MHz lo att 30dB ® SWT 100 ms @ VYBW 10 MHz
SGL Count 1/1 SGL Count 1/1
(@ 1Pk Clrw (@ 1Pk Clrw
M1[1] 25.15 dBm| M1[1] 20.14 dBm]
% U DA T ey ot T ey 99.3997 nf}]
m ¥ PYYR  JRJTN PPFIR T I FER P J  TT P FTO E R | TRV ¥ P10 9 I R T VT S R SN P 9 T U TR
10 d 10 d
od od
-10d -10d
20 d 20 d
30 d 30 d
-40 di -40 di
-50 i -50 i
-60 d -60 d
CF 2.437 GHz 2000 pts 10.0 ms/ CF 2.437 GHz 2000 pts 10.0 ms/
Marker Marker
Type | Ref | Trc | X-value | Y-value | _Function | Function Result | Type | Ref | Trc | X-value | Y-value | _Function | Function Result |
M1 1 11.8558 ms 25.15 dbm M1 1 99.3997 ms 20,14 dBm
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Bay Area Compliance Laboratories Corp. (Dongguan) Report No.: 2502U63952E-RF-00A

5.8 Conducted Spurious Emission

Test Information:

Serial No.: 34D2-4 Test Date: 2025/07/07
Test Site: RF Test Mode: Transmitting
Tester: Conor Fu Test Result: Pass

Environmental Conditions:

Tempe”t?fg; 273 Hl?n‘::ltl::;e 69 ATM Pres(sl:‘;g 99.8
(“o)
Test Equipment List and Details:
Manufacturer Description Model Serial Number Calibration Date  Calibration Due Date
R&S Spectrum Analyzer =~ FSV40 101589 2024/09/05 2025/09/04
R&S Coaxial Attenuator 10dB F-08-EM512 2025/06/13 2026/06/12

* Statement of Traceability: Bay Area Compliance Laboratories Corp. (Dongguan) attests that all calibrations have been
performed, traceable to National Primary Standards and International System of Units (SI).
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Bay Area Compliance Laboratories Corp. (Dongguan)

Report No.: 2502U63952E-RF-00A

Test Data:
Chain 0

802.11b_2412MHz_Chain 0

802.11b_2412MHz_Chain 0

Projectlio.:2a02Ues:

Date: 7.JUL.2025

802.11b_2412MHz Chain 0

Spectrum 2 Spectrum 2
Ref Level 30,00 dBm Offset 11.50 dB & RBW 100 kHz Ref Level 31,50 dBm Offset 11.50 dB & RBW 100 kHz
[& Att 30dE  SWT 2ms @ VBW 300 kHz Mode Sweep [& Att 30dE  SWT 10ms @ VBW 300 kHz Mode Sweep
SGL Count 100/100 SGL Count 1000/1000
@ 1Pk Max @ 1Pk Max
M1[1] 10.37 dBm 11[1] ~24.84 dBm|
2.4115100 GHz 2.39849080 GHz|
20 di 20 di
M1
i ¥ 10d
10
FTESEN /vw% )
p o LM Ly od v
n il V
-10 d V‘\ﬂ fv ‘A\
J x,k 204 -
: o, | |
20 d
\‘k =30 d } M
el ool \ el
30d f d
yw \ }4 \ f W‘ML - V I
o/ W y by — i P
-50 d -60 di
60 d CF 2.4 GHz 10000 pts Span 88.0 MHz
Marker
Type | Ref | Tre | X-value | Y-value |_Function | Function Result |
CF 2.412 GHz 2000 pts Span 40.0 MHz M1 1 23984908 GHz -24.84 dém
=
)| wa

)| J

2502062952

-FF Tester:Conor Tu

UL.2025  11:11:29

802.11b_2437MHz Chain 0

Spectrum o Spectrum 2
Ref Level 31.50 dém  Offset 11.50 dé @ RBW 100 kHz Ref Level 30.00 dém  Offset 11.50 dé @ RBW 100 kHz
|» Att 30dE SWT 250 ms @ VBW 300 kHz Mode Sweep |» Att 30dE SWT 2ms @ VBW 300 kHz Mode Sweep
SGL Count 20,20 SGL Count 100/100
@ 1Pk Max @ 1Pk Max
TTEY] -39.63 dBm) M1[1] 10.58 dBm
17.60580 GHz 2.4364900 GHz|
20d 20d
M1
10d v
10 d
WMMJ‘” /W\MWN
od 0d ol o
~tf-dBm—{D1 -9.630 \v/ \/
-10 W )
-20 di }l¢ vk
-20 di L
0 F T
M 0 oA ] \ .
-40 di
. ke o st ol Y Y ,
dBm— i
v I ¥
60 df -50 d
Start 30.0 MHz 20000 pts Stop 25.0 GHz 60 di
Marker
Type | Ref | Tre | X-value | Y-value |__Function | Function Result
M1 1 17.6058 GHz -39.63 dbm CF 2.437 GHz 2000 pts Span 40.0 MHz
{ ) || ) v

Tester:Conor fu

]

802.11b_2437MHz_Chain 0

Spectrum

®

Ref Level 30.00 dBm  Offset 11.50 dB @ RBW 100 kHz

Spectrum

Tester:Conor fu

802.11b_2462MHz_Chain 0
&

Ref Level 30.00 dBm Offset 11.50 dB & RBW 100 kHz
& Att 30de SWT 250 ms @ VBW 300 kHz Mode Sweep & Att 30de SWT 2ms @ VBW 300 kHz Mode Sweep
SGL Count 20/20 SGL Count 100/100
@ 1Pk Max @ 1Pk Max
M1[1] -39.19 dBm| mM1[1] 10.49 dBm
15.89780 GHz 2.4614900 GHz
20d 20 di
10 di
1o AR
AN
va )
od )
7/
—rodem=—x01 -9.420
-10 df
204 W\\
-30 d =20 ‘\
i Lot |
a0 d y 30 d i
T I e it s st A W A%
),
df ¥ L)
60 50 d
Start 30.0 MHz 20000 pts Stop 25.0 GHz -60 di
Marker
Type | Ref | Tre | X-value Y-value | Function Function Result |
M1 1 15.8978 GHz -39.19 dBm CF 2.462 GHz

{ J
B Teotericonor

11:14:24

2000 pts
=

Span 40.0 MHz
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Bay Area Compliance Laboratories Corp. (Donggu:

an)

Report No.: 2502U63952E-RF-00A

802.11b_2462MHz Chain 0

802.11b_2462MHz Chain 0

Spectrum T Spectrum
Ref Level 31.50 dém  Offset 11.50 dé @ RBW 100 kHz Ref Level 31.50 dBm  Offset 11.50 dB @ RBW 100 kHz
|» Att 30dE SWT 10 ms @ VBW 300 kHz Mode Sweep |» Att 30dE SWT 250 ms @ VBW 300 kHz Mode Sweep
SGL Count 1000/1000 SGL Count 20,20
@ 1Pk Max @ 1Pk Max
~5.51dBm M1[1] 42,82 dBm| TEY] ~20.29 dBm)
2.4849300 GHz| 18.24750 GHz
20d 20d
10 d MM 10 d
§ ﬂw =, §
-10di { ~tfdem—D1 -9.510 d
-20 di } \ -20 di
-30d u k‘u U} “‘M a0d
M1
-40 i { d L -40 i L2
e, L — RN WWMWWMW
-60 di -60 di
CF 2.4835 GHz 10000 pts Span 126.0 MHz Start 30.0 MHz 20000 pts Stop 25.0 GHz
Marker Marker
Type | Ref | Tre | X-value | Y-value |__Function | Function Result Type | Ref | Tre | X-value | Y-value |__Function | Function Result
M1 1 2.48493 GHz -42.82 dbm M1 1 18.2475 GHz -40.29 dbm

{ J

Chain 1
802.11b_2412MHz_Chain 1

Spectrum

=)

Ref Level 30.00 dBm  Offset 11.50 dB @ RBW 100 kHz
o Att 30de SWT

{ J

802.11b_2412MHz_Chain 1
(e ) =

Ref Level 31.50 dBm  Offset 11.50 dB @ RBW 100 kHz

) gl i

/ b

0y

rea I Il

2ms @ VBW 300 kHz Mode Sweep |» Att 30dE SWT 10 ms @ VBW 300 kHz Mode Sweep

SGL Count 100/100 SGL Count 1000/1000
@ 1Pk Max @ 1Pk Max

M1[1] 11.17 dBm 11[1] -21.73 dBm|

2.4124900 GHz| 2.39848200 GHZ|
20 d 20 d
M1
10d I ; YU”\,MI.; 10d W
0 di L

o ol /W \ Do

Mul
AIREEA
M1 f

Y |4,
Sl LAY
P W |

20 di

m
. - ooty
50 .dl 60 df
60 d CF 2.4 GHz 10000 pts Span 88.0 MHz
Marker
Type | Ref | Tre | X-value | Y-value |__Function | Function Result
CF 2.412 GHz 2000 pts Span 40.0 MHz M1 1 2.358462 GHz -21.73 dbm

Frojestio.:2

UG39S2k-RE Tester:Conor fu

Date: 7.JUL.2025 13:07:09

802.11b_2412MHz_Chain 1

=)

Ref Level 31.50 dBm Offset 11.50 dB @ RBW 100 kHz

{ J

RUELRT

Frojestio. i

-RE lester:Conor fu

Date: 7.JUL. 15:07:38

802.11b_2437MHz _Chain 1
oo ) (=)

Ref Level 30.00 dBm  Offset 11.50 dB @ RBW 100 kHz

& Att 30de  SWT 250 ms @ VBW 300 kHz Mode Sweep |» Att 30de  SWT 2ms @ VBW 300 kHz Mode Sweep
SGL Count 20/20 SGL Count 1007100
@17k Max @17k Max
TETEY] ~39.57 dBm) M1l 11.40 dBm
17.60950 GHz 2.4375100 GHz]
20d 20d
A1
10d T
10 di
Rt A
od 04 ) / \ /‘M‘A
o1 €520 v
-10 df "
7 "
20 di
I}
and L / \ Y
M1 30, el Ty,
40 di r fakif V W iy
M M 40 df
60 df S0 d
Start 30.0 MHz 20000 pts Stop 25.0 GHz 04
Marker
Type | Ref | Tre | X-value Y-value | Function Function Result |
M1 1 17.6095 GHz -39.57 dBm

CF 2.437 GHz 2000 pts
—

{ ] [

Projesthio.

Date: 7.JUL.2023

Span 40.0 MHz

Projesthio.

E-EF Tester:Con

Date: 7.JUL.202 10:41
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Bay Area Compliance Laboratories Corp. (Dongguan)

Report No.: 2502U63952E-RF-00A

802.11b_2437MHz Chain 1

802.11b_2462MHz Chain 1

Spectrum T Spectrum
Ref Level 30.00 dém  Offset 11.50 dB @ RBW 100 kHz Ref Level 30.00 dém  Offset 11.50 dé @ RBW 100 kHz
|» Att 30dE SWT 250 ms @ VBW 300 kHz Mode Sweep |» Att 30dE SWT 2ms @ VBW 300 kHz Mode Sweep
SGL Count 20,20 SGL Count 100/100
@ 1Pk Max @ 1Pk Max
M1 -39.75 dBm| M1[1] 11.34 dBm
15.88660 GHz 2.4629900 GHz|
20d 204
M1
10d ¥
10d fe et
A ACEEENX
0 d
0di LN /Ul) &{w\ by Lt
T dem—iP1 -8.600 dem: V U M
A0 d 3
-20 d ¢ \
a0 d 20 di i
" W LA / Ll FRELFANY A
MM&&#MWMMMW ,N V I/ Il v 'M
40 di i‘
-60 df -50 d
Start 30.0 MHz 20000 pts Stop 25.0 GHz 60 di
Marker
Type | Ref | Tre | X-value | Y-value |__Function | Function Result
M1 1 15,8866 GHz -39.75 dbm CF 2.462 GHz 2000 pts Span 40.0 MHz

{ J

802.11b_2462MHz_Chain 1

802.11b_2462MHz_Chain 1

)| J

$ 25021620t

Projectlio 2E-FF Tester:Conor Tu

Date: 7.JUL.2025

Chain 0
802.11g_2412MHz_Chain 0

un] un]
24 m v v
Ref Level 31,50 dBm Offset 11.50 dB & RBW 100 kHz Ref Level 31,50 dBm Offset 11.50 dB & RBW 100 kHz
[= Att 30de  SWT 10ms @ VBW 300 kHz Mode Sweep [& Att 30dE  SWT 250 ms @ VBW 300 kHz Mode Sweep
SGL Count 1000/1000 SGL Count 20/20
@ 1Pk Max @ 1Pk Max
-8.66dBm mMi[1] -40.69 dBm| 11[1] -40.16 dBm|
2.4845020 GHz| 17.64450 GHz
20 di 20 di
10d 10d
va .avf’ Wvu‘ oa
-10 d {f -1 gBm—it-
-20 di / \ -20 di
04 W / Vh 04
// ‘N w \ L i
0d " ! \,' 404
M
-60 d -60 di
CF 2.4835 GHz 10000 pts Span 126.0 MHz Start 30.0 MHz 20000 pts Stop 25.0 GHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value | Y-value | Function | Function Result |
M1 1 2,484502 GHz -40.69 dBm M1 1 17,6445 GHz -40,16 dBm

)

J

802.11g_2412MHz_Chain 0

Projesthio.

Date: 7.JUL.2023

pectrum 2 pectrum 2
Ref Level 30.00 deBm Offset 11.50 dB @ RBW 100 kHz Ref Level 31.50 dBm Offset 11.50 dB @ RBW 100 kHz
|» Att 30de  SWT 2ms @ VBW 300 kHz Mode Sweep |» Att 30de  SWT 10ms @ VBW 300 kHz Mode Sweep
SGL Count 1007100 SGL Count 1000/1000
@17k Max @17k Max
M1[1] 3.37 dBm 11[1] -26.76 dBm|
2.4161300 GHz] 2.39989000 GHz
20d 204
10 df 10 di
M1
0d S| A PSP by o J U ]
-10di 1
-10d ,{ \
-16.63dBm.
L6630 ™ Jﬁ WM
20 d
T \
"y 30d ‘FM.J T
LT e i M,
-40 i
A i v i
it i
-40 di
50 d 60 df
0d CF 2.4 GHz 10000 pts Span 88.0 MHz
Marker
Type | Ref | Tre | X-value Y-value | Function Function Result |
CF 2.412 GHz 2000 pts Span 40.0 MHz M1 1 2.39989 GHz -26.76 dBm
=

J

Projesthio.

Date: 7.JUL.202

11:

E-EF Tester:Con

19:56
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Bay Area Compliance Laboratories Corp. (Dongguan)

Report No.: 2502U63952E-RF-00A

802.11g_2412MHz_Chain 0

802.11g 2437MHz Chain 0

Spectrum "%1 Spectrum "%1
RefLevel 31.50 dém  Offset 11.50 dB @ RBW 100 kHz Ref Level 30.00 dém  Offset 11.50 dB @ RBW 100 kHz
lo att 30ds SWT  250ms @ VBW 300 kHz Mode Sweep lo att 30ds SWT 2ms @ VBW 300 kHz Mode Sweep
SGL Count 20/20 SGL Count 100/100
@ 1Pk Max @ 1Pk Max
M1[1] -39.35 dBm)| M1[1] 4.09 dBm|
15.90160 GHZz] 2.4411300 GHz|
20 d 20 d
10 d 104
od . A . "
0d UL AN s i AT PO LT
] \
D1 -16.630 dBrm -10d ‘Lw
20 d
w‘"
-30d %
ML 0 dirtHdie e it gL
0d ¥ W it TP "WW
o y a0 d
-60 d 50 d
Start 30.0 MHz 20000 pts Stop 25.0 GHz 50d
Marker
Type | Ref | Trc | X-value | Y-value |__Function__| Function Result |
M1 1 15.9016 GHz -39.35 dBm CF 2.437 GHz 2000 pts Span 40.0 MHz

J J

02U63952E-RF T

Projectio.

r:Conor Fu

802.11g_2437MHz_Chain 0

802.11g_2462MHz_Chain 0

802.11g_2462MHz_Chain 0
(oo ) =)

Ref Level 31.50 dBm  Offset 11.50 dB @ RBW 100 kHz

Spectrum "%1 Spectrum "%1
Ref Level 30.00 dém  Offset 11.50 dB @ RBW 100 kHz Ref Level 30.00 dém  Offset 11.50 dB @ RBW 100 kHz
lo att 30ds SWT  250ms @ VBW 300 kHz Mode Sweep lo att 30ds SWT 2ms @ VBW 300 kHz Mode Sweep
SGL Count 20/20 SGL Count 100/100
@ 1Pk Max @ 1Pk Max
M1[1] -39.31 dBm)| M1[1] 3.94 dBm|
. 15.89780 GHZz| 2.4661300 GHz|
20 20d
10 d
10d
QE
od | T "
0d PR g |t A M
04 / \
D1 -15.910 dBrm -10 df
-30d =0 W
M1
v 30,48l (A A ]
-40 di e T M ’IW
a0 d
-60 d sod
Start 30.0 MHz 20000 pts Stop 25.0 GHz 60 d
Marker
Type | Ref | Trc | X-value | Y-value | _Function | Function Result |
M1 1 15.8978 GHz -39.31 dBm CF 2.462 GHz 2000 pts Span 40.0 MHz
—

J1 J

802.11g_2462MHz_Chain 0
(oo ) =)

Ref Level 31.50 dBm  Offset 11.50 dB @ RBW 100 kHz

j» Att 30de SWT 10 ms @ VBW 300 kHz Mode Sweep j» Att 30de SWT 250 ms @ VBW 300 kHz  Mode Sweep

SGL Count 1000/1000 SGL Count 20/20

® 1Pk Max ® 1Pk Max

16.06dBm——M1[1] ~37.85 dBm| M1[1] -39.44 dBm|
2.4836320 GHZ| 17.60330 GHZ]|

20d 20d

10 dl 10 dl

o o
od JM” od
-10d -10d
/ D1 -16.060 dBm
-20d “”I -20d
-30 di f W" -30 di
1
M1

40 d 40 d -

WM Mwmw bt bl

-60 d -60 d

CF 2.4835 GHz 10000 pts Span 126.0 MHz Start 30.0 MHz 20000 pts Stop 25.0 GHz
Marker Marker

Type | Ref | Tre | X-value Y-value | _Function Function Result Type | Ref | Tre | X-value Y-value | _Function Function Result

M1 1 2.483632 GHz -37.85 dBm M1 1 17,6033 GHz -39.44 dBm

Il ]

ProjectNe.:2502U63952E-RF Tester:Conar Fu

Il ]

ProjectNe.:2502U63952E-RF Tester:Conar Fu

7.0UL.2025 11:30:08
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Bay Area Compliance Laboratories Corp. (Dongguan) Report No.: 2502U63952E-RF-00A

Chain 1

802.11g_2412MHz_Chain 1 802.11g_2412MHz_Chain 1
o ) &

p

&)

Ref Level 30,00 dBm Offset 11.50 dB & RBW 100 kHz Ref Level 31,50 dBm Offset 11.50 dB & RBW 100 kHz
[= Att 30de  SWT 2ms @ VBW 300 kHz Mode Sweep [& Att 30dE  SWT 10ms @ VBW 300 kHz Mode Sweep
SGL Count 100/100 SGL Count 1000/1000
@ 1Pk Max @ 1Pk Max
m1[1] 3.00 dBm| 11[1] -25.83 dBm
2.4161300 GHz| 2.39698600 GHz
20 di 20 di
10d 10d
M1 . Al na
T d e )
od WU e bt fibe gl o U ]
\ -10 di
-10 d \
i \v 7o
-20 di #
™, 30d Mvm
Mo d s il W‘W
-50 d -60 di
60d CF 2.4 GHz 10000 pts Span 88.0 MHz
Marker
Type | Ref | Tre | X-value | Y-value |_Function | Function Result |
CF 2.412 GHz 2000 pts Span 40.0 MHz M1 1 2.3963986 GHz -25.83 dBm
— P—
I{ [ ] J b o
Project o T
Date: 7.JUL.2025 18510

802.11g_2412MHz_Chain 1 802.11g_2437MHz_Chain 1
G ) &) (Spesrm ) &)

Ref Level 31.50 dBm  Offset 11.50 dB @ RBW 100 kHz Ref Level 30.00 dBm  Offset 11.50 dB @ RBW 100 kHz
o Att 30de SWT  250ms @ VBW 300 kHz Mode Sweep o Att 30de  SWT 2ms @ VBW 300 kHz Mode Sweep
SGL Count 20/20 SGL Count 100/100
[@ 1Pk Max (@ 1Pk Max
11[1] -39.96 dBm mM1[1] 3.33 dBm|
18.26750 GHz| 2.4330100 GHz|
20 d 20 d
10 df 10 d
M1
o BT, I A
0 d

I
)1 -17.000 derm o 7
-20 di 'M'\
-20 di e

I vl

p Iymt

40 di L 2 M i LAkt

-60 df S0d

Start 30.0 MHz 20000 pts Stop 25.0 GHz 60 di
Marker

Type | Ref | Tre | X-value | Y-value |__Function | Function Result

M1 1 18.2675 GHz -39.96 dbm CF 2.437 GHz 2000 pts Span 40.0 MHz
{ J { -

Frojectio.:2 UG3952E-RE Tester:Conor u ProjectNo.:230ZU6395Z2E-KE Tester:Conor u

Date: 7.JUL.2025 13:19:1

Date: 7.JUL.

802.11g_2437MHz_Chain 1 802.11g_2462MHz_Chain 1
Gream ) B oo ) B

153:21:24

Ref Level 30.00 dBm  Offset 11.50 dB @ RBW 100 kHz Ref Level 30.00 dBm  Offset 11.50 dB @ RBW 100 kHz
o Att 30dE SWT  250ms @ VBW 300kHz Mode Sweep o att 3I0dE SWT 2ms @ VBW 300 kHz Mode Sweep
SGL Count 20/20 SGL Count 100/100
@ 1Pk Max @ 1Pk Max
M1[1] -39.72 dBm M1[1] 3.35 dBm|
18.24870 GHz| 2.4579900 GHz|
20 d 204
10 df
10 df
M1
0 di Tt mo
0 di U At |k 4

-10 d \
D1 -16.670 dBm -10d
204 N’ﬂ \“«

30 di 20 d i
o e [PYY, a M"%M&hmvn.

ki i

gy

60 di

-0 di
Start 30.0 MHz 20000 pts Stop 25.0 GHz 60d
Marker
Type | Ref | Tre | X-value Y-value | Function Function Result |
M1 1 18.2487 GHz -39.72 dbm CF 2.462 GHz 2000 pts Span 40.0 MHz
—— = LA
1 J wo 1 -

Projesthio. = Projesthio.

Date: 7.JUL.2023 s21: Date: 7.JUL.202
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Bay Area Compliance Laboratories Corp. (Dongguan)

Report No.: 2502U63952E-RF-00A

802.11g 2462MHz Chain 1

802.11g 2462MHz Chain 1

Spectrum L= Spectrum L=
Ref Level 31.50 dém  Offset 11.50 dé @ RBW 100 kHz Ref Level 31.50 dBm  Offset 11.50 dB @ RBW 100 kHz
|» Att 30dE SWT 10 ms @ VBW 300 kHz Mode Sweep |» Att 30dE SWT 250 ms @ VBW 300 kHz Mode Sweep
SGL Count 1000/1000 SGL Count 20,20
@ 1Pk Max @ 1Pk Max
~16.65dBm——M1[1] -37.30 dBm TEY] -39.72 dBm|
2.4836200 GHZ| 15.90530 GHz
20d 20d
10 d 10 d
T
0 di [ U l 0 di
-10di -10di
/ D1 -16.650 dBrm
-20 d -20 di
-30 di { -30 di
M1
-40d £ -40d -
-M LV " " "
-60 di -60 di
CF 2.4835 GHz 10000 pts Span 126.0 MHz Start 30.0 MHz 20000 pts Stop 25.0 GHz
Marker Marker
Type | Ref | Tre | X-value | Y-value |__Function | Function Result Type | Ref | Tre | X-value | Y-value |__Function | Function Result
M1 1 2.48362 GHz -37.30 dbm M1 1 15.9053 GHz -39.72 dbm

Projestiic

Date: 7.JUL.

Chain 0

Spectrum

15:

BE Tester:Conor fu

24:48

802.11n20 2412MHz Chain 0

Ref Level 30.00 dBm

Offset 11.50 dB @ RBW 100 kHz

802.11n20 2412MHz Chain 0

Spectrum

Ref Level 31.50 dBm  Offset 11.50 dB @ RBW 100 kHz
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EXHIBIT A - EUT PHOTOGRAPHS

Please refer to the attachment 2502U63952E-RF-EXP EUT EXTERNAL PHOTOGRAPHS and
2502U63952E-RF-INP EUT INTERNAL PHOTOGRAPHS.
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EXHIBIT B - TEST SETUP PHOTOGRAPHS

Please refer to the attachment 2502U63952E-RF-00A-TSP TEST SETUP PHOTOGRAPHS.
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EXHIBIT C - RF EXPOSURE EVALUATION

Maximum Permissible Exposure (MPE)

Applicable Standard

According to subpart §1.1310,15.247(i) systems operating under the provisions of this section shall be operated

in a manner that ensures that the public is not exposed to radio frequency energy level in excess of the

Commission’s guidelines.

Limits for Maximum Permissible Exposure (MPE) (§1.1310, §2.1091)

(B) Limits for General Population/Uncontrolled Exposure
Frequency Range Electric Field Magnetic Field Power Density Averaging Time

(MHz) Strength (V/m) Strength (A/m) (mW/cm?) (minutes)
0.3-1.34 614 1.63 *(100) 30
1.34-30 824/f 2.19/f *(180/2) 30
30-300 27.5 0.073 0.2 30
300-1500 / / /1500 30
1500-100,000 / / 1.0 30

f = frequency in MHz; * = Plane-wave equivalent power density;

According to §1.1310 and §2.1091 RF exposure is calculated.

Calculation formula:

Prediction of power density at the distance of the applicable MPE limit
S = PG/4nR? = power density (in appropriate units, e.g. mW/cm?);
P = power input to the antenna (in appropriate units, e.g., mW);

G = power gain of the antenna in the direction of interest relative to an isotropic radiator, the power gain factor,

is normally numeric gain;

R = distance to the center of radiation of the antenna (appropriate units, e.g., cm);

Calculated Data:
Conducted
. A output power Evaluation MPE
Mode Fr(‘i\(}l'll_lezr;cy Antenna Gain including Tune- Distance Density Limit
up Tolerance* (cm) (mW/em?) | (mW/cm?)
(dBi) | (numeric) | (dBm) [ (mW)

WiFi 2412-2462 | 3.23 2.10 28 630.96 20.00 1.0

Note:

The Antenna Gain and Conducted output power including Tune-up Tolerance provided by manufacturer.

Result: The device meet FCC MPE at 20 cm distance
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